JEL

lllustrated Parts Manual

Models
RT3394
RT4394

PVC
2104

P/N
31217444

September 1,2021 - RevB

AS/NZS J‘G

An Oshkosh Corporation Company







REVISION LOG

April 2,2021 - A - Original Issue of Manual (Edited to 1001264334 Rev D)
September 1, 2021 - B - Revised Manual (Edited to 1001264334 Rev D)

31217444 RT3394_RT4394



GENERAL INFORMATION

SECTION 6 'CYLINDER @ @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER v
TEM PART NUMBER ary DESCRIPTION REV |
i3 71001140104 | Ref | LIFT CYLINDER ASSEMBLY 8|
7
v' 0, 1 0100011 AR Compound, Locking
\ﬂ 15 2 0630535 3 Capscrew 1/4-20 x 1-1/8
21A \} 3 0791003 1 Screw #10-24 x 38
e 3 4 0961897 1 Bushing, Tapered
5 \ ¢ 5 1320136 1 Clamp, Cable
®\ b 6 1683063 1 Head
3 7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 , | Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Selscrow #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Soal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barel
21A 0961950 2 Bushing
2 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes ttems 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use pin 1001139996)
103 See Note 2 Ring, Lock (Note: Use pin 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 ©O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes Items 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
208 1001118069 1 Qing, Internal Retaining
PGH Model Designation Manual # Manual # Model Designation PGH

10

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard
(i.e ANSI, CE,CSA). Components may also be identified by SN or manufacturer. Common components that may be
identified by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by
item number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS (NOT SHOWN)
A table of contents is found toward the beginning of the manual. Figure number, description and page number are
provided for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS (NOT SHOWN)
The Recommended Spare Parts List, located near the end of the manual, reference most frequently used maintenance
parts.

5) PART NUMBER INDEX (NOT SHOWN)
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

RT3394_RT4394 31217444



31217444

GENERAL INFORMATION

6) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of asse-
mblies and installations there will be a Ref in the Qty. column. In case of parts that are not available for service
within assemblies or components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed

in the Qty. column of the manual.

7) PARTS LIST ITEM NUMBERS

Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers
which are missing from the sequence in the parts list are not used on that page.

8) INDENTED PARTS DESCRIPTION

An indented part description is included in the item under which it is indented.

9) ABBREVIATION AND SYMBOLS

AC .. Alternating Current
ADE ianasnana Advanced Design Electronics
AAG oo s S s  P BTR S T Agricultural
ANSI.............. American National Standards Institute
AR o rmonioe v ot e e e As Required
L o Assembly
AUS smsmensmsssmmnsss s Australia
PG . cocsnesnmnisssssasssnsnsssassssssssnns asssnsass sannnss Auxiliary
AW American Wire Gauge
B/M..ooi e Bill of Material
CAC somanenssssmmeany Charge Air Cooler
CE uunnnmnannmmnmnsaivas European Conformity
COW.. oo Counter Clockwise
CMoe e Centimeter
L Clockwise
CSA. ..o, Canadian Standards Association
.............................................................. Cylinder
.............................................................. Diameter
....................................................... Direct Current
.......................................... Diesel Exhaust Fliud
................................................ Emergency Stop
............................................................... Engine
................................................................ Feet
........................................................... Gauge
....High Rated Countries
HVAC....... Heating, Ventilating, and Air Conditioning
HY B nsmmnmmnsmannsnvammssss s Hydraulic
HZe e Hertz
IDLcnenansrse e nnnnanens Inside Diameter
IN s s s inches
I1ISO............. International Organization for Standards
|y Joint Industry Council
K6 v Kilogram

10) ILLUSTRATION REFERANCE LETTERS

L Liter
LB(LBS):cimsmmnnnmannvnmannnmavevans Pounds
LED:swvasinsmmvsmmravssises Liquid Crystal Display
L =1 R .Light Emitting Diodes
Hessmmmnmmasemsrmmnmeanns Left Hand
LRE...ccmmmmmnssmmmsmsmasisasis Low Rated Countries
LSS e Load Sensing System
M) ccnnnsnmmnsrnamarnnayass Metric/Meter
MM(MM)cnmmmmsmmmenmsaamsessmsas Milimeter
MA e Miliamps
NEA s onssnmmmmmnmsnmsns No Longer Available
| o National Pipe Threads
NSS...oeee e Not Sold Separately
OBl e Outside Diameter
(@] 2 - O O-Ring Boss
ORFS....iieeeee e O-Ring Face Seal
(@ A (o 7. P Ounces

250 oo R A R AR RS SRR SRR Page

PN Part Number
6 B (o | ) o Quarts

QY e Quantity
REE: oo e o m o e o sl Reference
REN.cscamsmmmsmmmmnsmsmsssssssit Revision Level
RH. .o Right Hand

SAE s ansnmnnn Society of Automotive Engineers
SNcammmnannmmnmnnnssnianns o Serial Number
SPEC(S).c i Specifications
T e e S Turntable
2], [ST————————— Universal Ground Module
e e Volts
W oo s s T e B S s Watts
O st A B S SRS H B SRR Number

When necessary, illustrations may contain reference letters that are intended to track information (i. e. hoses,
harnesses) from one point to another or to track visual enlargement of components to show details that may be

located in another area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification
changes without prior notification. Contact JLG Industries, Inc. for updated information.

RT3394_RT4394






TABLE OF CONTENTS

SECTION 1 - FRAME . ..o et e e oo oottt e e e oo e o e e e e e e e e e e e s e e n e e e e e e e s me s e e e e e e e e aaassne e e e e e e e s aasnnnnneeeeeeaannnnneeeeess 11
FIGURE 1-1. AXLE INSTALLATION ..ottt itttk e et e e s b e e e bbbt e st e e s b b e e e s b bt e e s s et e e s bn e e e s asnneeenas 12
FIGURE 1-2. STEER INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS) .....cccooiiiiiiiiieiie e 14
FIGURE 1-3. STEER INSTALLTION (CE, JAPANESE & UK CA SPECS).....ccciiititiiiiiii ettt riee et sinee e e s 16
FIGURE 1-4. DRIVE/BRAKE INSTALLATION ...eiiiititiiiitiie ittt ettt ettt et e e s s et e skt e e e bt e e s sn e e e e st et e e nasne e e s nnneeeeannneeenas 18
FIGURE 1-5. DRIVE HUB ASSEMBLY - FRONT ...ttt et e et e e e e e e e e e e e e e s e e e e e e e e e e nnn e eeeeens 20
FIGURE 1-6. DRIVE HUB AND BRAKE ASSEMBLY - REAR ..ottt e s 22
FIGURE 1-7. DRIVE MOTOR ASSEMBLY ...ttt ettt e e e e st e e e e e e et e e e e e e s e e n e e e e e e e e e nnnnneeeeens 26
FIGURE 1-8. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM FILLED (AVAILABLE ON ALL SPECS).....ccccccovivieiniinieenne 28
FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM-FILLED NON MARKING ........ccciiiiiiiiiiieeeeeeeeeeee 30
FIGURE 1-10. TIRE AND WHEEL INSTALLATION - 33/16LL X 16.1 FOAM-FILLED .......c.ettiiiiiiiiiiiiec e 32

FIGURE 1-11. TIRE AND WHEEL INSTALLATION - 33/1550-16.5 FOAM-FILLED
FIGURE 1-12. TIRE AND WHEEL INSTALLATION - IN315/55D20 FOAM-FILLED
FIGURE 1-13. STROBE LIGHT INSTALLATION (AMBER)

FIGURE 1-14. LEVELING JACKS INSTALLATION. ....ciittitiitiit ettt sttt e e e st e s e e e nnne e e s nnnneeena
FIGURE 1-15. LEVELING JACKS ASSEMBLY ...ttt etttk e e e e sttt s e e e e s nnnne e e 42
FIGURE 1-16. LEVELING JACKS VALVE ASSEMBLY ....oiiitiiiiiiiiie ittt ettt e s 44
SECTION 2 - GROUND CONTROLS ...ttt ettt sttt s et e et et e e ettt e e bt e e e s b e e e e e e e e s b e e e s nsne e e e ssre e e e nenes a7
FIGURE 2-1. VALVES INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS) .......cccoiiiiiiiiiie e 48
FIGURE 2-2. VALVES INSTALLATION (CE, JAPANESE & UK CA SPECS) ....tiiiiiiiii e 50
FIGURE 2-3. MAIN VALVE ASSEMBLY (ALL SPECS EXCEPT CE, JAPANESE & UK CA SPECS) ......cccoiiciiiiiiiicicee 52
FIGURE 2-4. MAIN VALVE ASSEMBLY (CE, JAPANESE & UK CA SPECS) ......utiiiiiiiiiiiee ittt 54
FIGURE 2-5. FLOW DIVIDER VALVE ASSEMBLY ...ttt ittt e e et e e e e e s e e e e e e e s e e e e e e s s e nnnnneeeeeas 56
FIGURE 2-6. TANKS AND HORN INSTALLATION (DIESEL MACHINES).....ccoiititiiiiiiieiiieee ettt e s 58
FIGURE 2-7. TANKS AND HORN INSTALLATION (GAS MACHINES) .......utttiiiiiie ittt 60
FIGURE 2-8. HYDRAULIC TANK ASSEMBLY ..ottt ettt et e ettt e e e e e st e e e e e s s e et e e e e e s e sn e e e e e e e s e e nnnrneeeeens 62
FIGURE 2-9. GROUND CONTROL BOX ASSEMBLY (DIESEL MACHINES).......cccoiiiiiiiiiiiiie e 64
FIGURE 2-10. GROUND CONTROL BOX ASSEMBLY (GAS MACHINES) .....ccciiiiiiiiii i 66
FIGURE 2-11. MOTION ALARM INSTALLATION ... .ttt ettt e et e e e e e e e e e e e e s s e et e e e s nennnrneeeeeas 68
FIGURE 2-12. HOODS AND LADDERS INSTALLATION (RT3394) ......cuiiiiiiieiiiiie ittt e e 70
FIGURE 2-13. HOODS AND LADDERS INSTALLATION (RT4394) ......oeiiiiiiieiiiiie ettt 74
SECTION 3 - ENGINE ... oo e e e e e e e s e e b b e e e e e e s s s bbb et e e e e e s s s b b e b e e e e e e s s snna b e e e e e s 79
FIGURE 3-1. ENGINE INSTALLATION - KUBOTA DIESEL TAF .....coi ittt e s 80
FIGURE 3-2. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B ........oouiiiiiiiiiiiiieee ettt 84
FIGURE 3-3. ENGINE ASSEMBLY - KUBOTA DIESEL E4B........ooooiiiiiiiiiiie ettt e e e s 86
FIGURE 3-4. ENGINE INSTALLATION - KUBOTA DIESEL STAGE T4F WITH GENERATOR .....ccoiiiiiiiiiieieeeeee e 90

FIGURE 3-5.
FIGURE 3-6.
FIGURE 3-7.
FIGURE 3-8.
FIGURE 3-9.

ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR
ENGINE ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR
ENGINE COMPONENTS - KUBOTA DIESEL E4B
ENGINE INSTALLATION - KUBOTA GASOLINE ...ttt ettt e e e
ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE ......ootiiiiiiiiiieec et

FIGURE 3-10. ENGINE ASSEMBLY - KUBOTA GASOLINE .......otiiiiiiiiiiitite ettt e e a et e e s e e e e s
FIGURE 3-11. ENGINE INSTALLATION - KUBOTA GASOLINE WITH GENERATOR ...ttt

31217444

RT3394_RT4394 7



TABLE OF CONTENTS

FIGURE 3-12. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR ........ccoiiiiiiiieeeeeee 118
FIGURE 3-13. ENGINE ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR ... 120
FIGURE 3-14. ENGINE COMPONENTS - KUBOTA GASOLINE ...ttt e e 124
FIGURE 3-15. FUEL/WATER SEPARATOR ASSEMBLY - DIESEL ENGINES ........cooiiiiiiiiiiiiie e 128
FIGURE 3-16. COUPLING KIT - DIESEL ENGINES .......ccoitiiiiiiiiiiii et e s 130
FIGURE 3-17. COUPLING KIT - GASOLINE ENGINES .........oiiiiiiiiiiiiiiiiiie ittt 132
FIGURE 3-18. PISTON PUMP ASSEMBLY ....ootiiiiiiiiiiiie ittt e e s e e e s e e s a e e s s b e e e s seraee e 134
FIGURE 3-19. 7500W GENERATOR INSTALLATION - 50HZ (KUBOTA DIESEL) ....vviiiiiiiieiie e 138
FIGURE 3-20. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA DIESEL) .....vviiiiiiiieiiee e 142
FIGURE 3-21. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA GASOLINE) ......cciitiiiiiiiiiteiee et 146
SECTION 4 - SCISSORS ARMS ... .ottt et b e e e e b bt e e s e a b et e e s b b e e e s b b e e e s e b e e e e s bb e e e s ssnr e e e sbne e e s enes 151
FIGURE 4-1. SCISSORS ARMS INSTALLATION (RT3394) ...ciiiiiiiiiiiiee ittt ettt ettt st e e s e e s e e 152
FIGURE 4-2. SCISSORS ARMS ASSEMBLY (RT3394) ......uiiiiiiiiieiiie it 154
FIGURE 4-3. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT3394) ......ccciiiiiiiie e 160
FIGURE 4-4. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT3394) ......cooiiiiiiiiiiiiie e 162
FIGURE 4-5. SCISSORS ARMS INSTALLATION (RTA394) .....oiiiiiiiiie ittt s 168
FIGURE 4-6. SCISSORS ARMS ASSEMBLY (RT4394) ......oiiiiiiiiiiiie et e e 170
FIGURE 4-7. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT4394) ......cociiiiiiiii e 176

FIGURE 4-8. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT4394)

SECTION 5 = PLATFORM ...ttt ettt ettt e st e e ekt e oo st e e s e e e e ek et e e e s et e e 4R e e e e e s b et e e e b e et e e s an et e e snnr e e e nnne e e s nenes 183
FIGURE 5-1. PLATFORM MOUNT INSTALLATION (LSS) ...eeiutteiitiiitee ittt sttt sttt sttt eane e e
FIGURE 5-2. PLATFORM WITH SINGLE EXTENSION INSTALLATION ....cciiiiiitiit ettt
FIGURE 5-3. PLATFORM (12.6FT/3.84M LENGTH) WITH DUAL EXTENSION INSTALLATION .................

FIGURE 5-4. RAIL INSTALLATION - PLATFORM WITH SINGLE EXTENSION........ccoviiiiiiiiiiiieeeieeeeeenn

FIGURE 5-5. RAIL INSTALLATION - 12.6FT/3.84M LENGTH PLATFORM WITH DUAL EXTENSION

FIGURE 5-6. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITHOUT LEVELING JACKS)................ 198
FIGURE 5-7. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITH LEVELING JACKS) .....c.ccovevernnnen. 200
FIGURE 5-8. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITHOUT LEVELING JACKS) ........... 202
FIGURE 5-9. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITH LEVELING JACKS).........ccc...... 204
FIGURE 5-10. DRIVE/STEER CONTROLLER ASSEMBLY ..ottt ettt e e e e s 206
FIGURE 5-11. PLATFORM MODULE INSTALLATION (LSS) 1.utttteiittttee ittt ettt ettt ettt e st et e s e snneeesnnnnee e 208
FIGURE 5-12. PIPE RACKS INSTALLATION (OPTIONAL) ...eetitttteiitete ettt ettt ettt e sttt e s anne e e nnneeesannneeean 210
FIGURE 5-13. WELDER ASSEMBLY ... e et e e e e s bbb e e e e e e s s aar e e e e e aaens 212
FIGURE 5-14. WORKSTATION INSTALLATION (OPTIONAL) ..ottt ittt ettt et e e e e s 214

SECTION 6 = CYLINDER ..ot oot e et oo e s e e e e oo oo s e s aa e e e e e e e e s e s ab b e e e e e e e s e s anab s e e e e e e s s sansnnneeaaeeesannns 217
FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSEMBLY ... .ot 218
FIGURE 6-2. LEVELING JACK CYLINDER ASSEMBLY ...ttt ettt e e e et e e e e e e s e e e e e e e nnes 220
FIGURE 6-3. LIFT CYLINDER ASSEMBLY ....ootiiiiiititiittie ettt e e ettt e e e e e et e e e s e e e e et e e e et e bbb e et eeeesaasnreneeaeeenannns 222
FIGURE 6-4. STEER CYLINDER ASSEMBLY ...ttt ittt e e e ettt e e e e e et e e e e e st e e e e e s nasbne e eeeeeeaan 224

SECTION 7 - HYDRAULIC ...ttt oottt et 4ottt e e oo ettt e e e e e s e bt e et e e e e e e s b b e e et e e e e e et b e et e e e e e s assnnreeeeeennnes 227
FIGURE 7-1. HYDRAULIC DIAGRAM - LEVELING JACKS ... 228
FIGURE 7-2. HYDRAULIC DIAGRAM - STANDARD (ALL SPECS EXCEPT CE, JAPANESE & UK CA SPECS) ......cccccevcvveennne 230
FIGURE 7-3. HYDRAULIC DIAGRAM - STANDARD (CE, JAPANESE & UK CA SPECS) .......coiiiiiiiiiieeeceee e 234

8 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

TABLE OF CONTENTS

FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI (ALL SPECS EXCEPT AUSTRALIAN, CE & UK CA SPECS)

...................................................................................................................................................................................................... 240
FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE SUPPLY LOCALLY) (ALL SPECS
EXCEPT AUSTRALIAN, CE & UK CA SPECS) ..t ititi ittt ittt ettt e sttt e s st e e s st e s s e e e san e e e a s e e e e snnneeesnnee s 242
FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE BOX SUPPLY LOCALLY) (ALL
SPECS EXCEPT JAPANESE SPECS) ....oiiiiiiiiiitiie ettt ettt ettt et e e et e a1 st e e ek et e e e ab et e e as s e e e e st e e e e sane e e e snr e e e nnne e e e nnnes 244
FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS) ......cccoiiiiiiiiiiiieniieee e 246
FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V |IEC BLUE (CE & UK CA SPECS) .....coociieiiiiieeeieeeee e 248
FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS) .....cvvvviiiiieeeiiee e 250
FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 2X4 BOX (CE & UK CA SPECS)........ 252

FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 70X70 BOX (CE & UK CA SPECS).... 254

FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 2X4 BOX (CE & UK CA SPECS)
FIGURE 8-10.
FIGURE 8-11.
FIGURE 8-12.
FIGURE 8-13.
FIGURE 8-14.
FIGURE 8-15.
FIGURE 8-16.
FIGURE 8-17.
FIGURE 8-18.
FIGURE 8-19.
FIGURE 8-20.
FIGURE 8-21.
FIGURE 8-22.
FIGURE 8-23.
FIGURE 8-24.
FIGURE 8-25.
FIGURE 8-26.
FIGURE 8-27.
FIGURE 8-28.
FIGURE 8-29.
FIGURE 8-30.
FIGURE 8-31.
FIGURE 8-32.
FIGURE 8-33.

SECTION 9 - DECALS

FIGURE 9-1.
FIGURE 9-2.
FIGURE 9-3.
FIGURE 9-4.
FIGURE 9-5.
FIGURE 9-6.
FIGURE 9-7.

31217444

256
AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 70X70 BOX (CE & UK CA SPECS) ... 258

BATTERY CABLE KIT ..ottt ettt ettt et e e st e e et e e ettt e s bn et e s s e e e e snn e e e e nenes 260
BREAKER BOX KIT ..ttt ettt sttt et st e e s bt e e s st e e et e e s b e e e s aen et e e snne e e e nenes 262
CHASSIS HARNESS ...ttt ettt e e skt e et e e s bt e e e tb et e e aann e e e s nneeesaanneeenas 264
ENGINE HARNESS - KUBOTA DIESEL ....ootiiiiiiiiiiiie ittt e s 268
ENGINE HARNESS - KUBOTA GASOLINE ......ooiiiiiiiiiie ettt 272
GENERATOR HARNESS = 7500W..... ettt st e et sin e e s e e s nnnne e e 276
GROUND CONTROL BOX HARNESS (LOWER) .....coiittiitiiitieiiie ettt 278
GROUND CONTROL BOX HARNESS (UPPER) .....ociiiiiiiiiiiie it 280
GROUND TO PLATFORM HARNESS (RT3394) .....oiiiiiiiiiiiie et 282
GROUND TO PLATFORM HARNESS (RT4394) .....ooiiiiiiiiiiie it e 284

LEVELING JACKS HARNESS ... ..ttt et e e e et e e e e e e e e e e e e s e et e e e e s aeennrneeeeens
LSS HARNESS ...ttt ettt e oo oottt e e e e e e e et e e e e e e e e et e e e e e e e trnn e e e e e e e e e nn e et e e e e n e e e ee s
PLATFORM CONTROL BOX HARNESS
PLATFORM MODULE HARNESS.................
RECEPTACLE BOX KIT = 10V GF ..ottt ettt e e e e st e e e e s e e eeens
RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC) ....oitiiiiiiieiiiiee ettt 296
RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEQC) ....ccciitiiiiiiiiie ettt 298
RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)......cuitiiiiiiie ittt 300
RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPEQC) .....ccoiiiiiiiiiiicireee e 302
RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 70X70 BOX (CE & UK CA SPEC) .....cccceevviviieiiiiieee 304
RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEQC).....cccccoiiiiiiiiiiie e 306
RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND 70X70 BOX (CE & UK CA SPEC).......ccccceviiiiieiiiiienne 308
RECEPTACLE/BREAKER BOX ASSEMBLY - 220V GFl...ccoiiiiiiiiiie et 310
..................................................................................................................................................................... 313
DECAL INSTALLATION - ANSI AND ANSI EXPORT SPECS (ENGLISH) .....oooiiiiiiiiiieiiiee e 314
DECAL INSTALLATION - AUSTRALIAN, CE, JAPANESE & UK CA SPEC (ENGLISH) .......ccccvciiiiiiniiciieenne 316
DECAL INSTALLATION - BRAZIL SPECS (SPANISH/PORTUGUESE)........cccoiiiiiiiiiiieiieiee e 318
DECAL INSTALLATION - CHINESE SPECS (ENGLISH/CHINESE) .......ooiiiiiiiiiiieeiiiiee e 320
DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH) .......utiiiiiiiiiiiiie ettt 322
DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN) ......utitiiiiiieeiiieee ettt 324
DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH)........cooiiiiiiiiiiiiieiieee e 326
RT3394_RT4394 9



TABLE OF CONTENTS

FIGURE 9-8. DECAL INSTALLATION - OPTIONS ... e et e e e e e e e e e e e s e e e e e e e e e aens 328
SECTION 10 - RECOMMENDED SERVICE PARTS STOCK ..ottt e et e e e s e e e e e s e s eennneee e e e e e e 331
FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK ......ciiiiiiiiiiiiiiii it 332
SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS ....ciitiiiiteiitieiit sttt ettt sre e s 335
FIGURE 11-1. SPECIAL OPTIONS/ACCESSORIES/KITS.....eiiiiiie ittt ettt e e e e st e s s e e e nnn e e e s annnee e 336
PART NUMBER INDEX ..ottt oottt e e oo oottt e e e e oottt e e e e e e e s m e e et e e e e e e e s ne e e et e e e e e e aannn e e e e e e e s eansnnneeaeeeeennnnnnnes 339

10 RT3394_RT4394 31217444



SECTION 1 - FRAME

SECTION 1 - FRAME

31217444 RT3394_RT4394 11



SECTION 1 - FRAME

FIGURE 1-1. AXLE INSTALLATION

204606

31217444

RT3394_RT4394

12



FIGURE 1-1. AXLE INSTALLATION

SECTION 1 - FRAME

ITEM PART NUMBER QTY DESCRIPTION REV
1001204606 Ref AXLE INSTALLATION B
1 0100011 AR Compound, Locking
2 0701222 8 Bolt M12 x 70
3 0642012 1 Bolt 5/8 x 1-1/2
4 0961950 2 Bearing
5 3422592 1 Pin
6 3841258 1 Keeper, Pin
7 4740158 1 Washer
8 5241200 8 Washer M12
9 5251012 4 Bolt M10 x 25
10 1001118511 2 Pad
11 1001118518 4 Shim, 11GA
12 1001118519 2 Shim, 16GA
13 1001162995 1 Axle
14 1001163580 2 Axle Lockout Cylinder Assembly (See Separate Breakdown in
CYLINDER SECTION)
15 0100038 AR Primer, Locking

31217444

RT3394_RT4394

13



SECTION 1 - FRAME

FIGURE 1-2. STEER INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS)

31217444

RT3394_RT4394

14



SECTION 1 - FRAME
FIGURE 1-2. STEER INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204611 Ref STEER INSTALLATION B
1 0100011 AR Compound, Locking
2 0440271 2 Bearing
3 0711221 4 Bolt M12 x 65
4 0761011 4 Bolt M10 x 22
5 3423304 4 Pin
6 3841143 4 Keeper, Pin
7 4740086 4 Washer
8 5241200 4 Washer M12
9 1001163178 1 Steer Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)
10 1001163405 4 Kingpin
11 1001163715 2 Spindle
11A 0961948 4 Bearing (2 Per Spindle)
11B 1001163716 8 Seal (4 Per Spindle)
12 1001176848 4 Nut M16
13 1001163179 2 Link, Tierod
13A 1001164209 4 Bearing (2 Per Link)
14 1001190368 4 Bolt M16 x 120

31217444 RT3394_RT4394 15



SECTION 1 - FRAME

FIGURE 1-3. STEER INSTALLTION (CE, JAPANESE & UK CA SPECS)

ART_1001204612

31217444

RT3394_RT4394

16



SECTION 1 - FRAME
FIGURE 1-3. STEER INSTALLTION (CE, JAPANESE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204612 Ref STEER INSTALLATION C
1 0100011 AR Compound, Locking
2 0440271 2 Bearing
3 0641412 2 Bolt 1/4 x 1-1/2
4 0711221 4 Bolt M12 x 65
5 0761011 4 Bolt M10 x 22
6 3311405 2 Nut 1/4
7 3423304 4 Pin
8 3841143 4 Keeper, Pin
9 4711400 4 Washer 1/4
10 4740086 4 Washer
11 5241200 4 Washer M12
12 1001163178 1 Steer Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)
13 1001163405 4 Kingpin
14 1001163715 2 Spindle
14A 0961948 4 Bearing (2 Per Spindle)
14B 1001163716 8 Seal (4 Per Spindle)
15 1001176848 4 Nut M16
16 1001163179 2 Link, Tierod
16A 1001164209 4 Bearing (2 Per Link)
17 1001186467 1 Sensor, Dual Axis
17 See Note NSS Receptacle, Female - 4 Position (Note: Not Available for
Purchase)
17 See Note NSS Terminal (Note: Not Available for Purchase)
18 1001187695 1 Bracket
19 1001190368 4 Bolt M16 x 120

31217444 RT3394_RT4394 17



SECTION 1 - FRAME
FIGURE 1-4. DRIVE/BRAKE INSTALLATION

® <
®  ©
@
&
®

ART_1001204613_C

18 RT3394_RT4394 31217444



SECTION 1 - FRAME
FIGURE 1-4. DRIVE/BRAKE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001204613 Ref DRIVE/BRAKE INSTALLATION C
1 0100011 AR Compound, Locking
2 0100019 AR Compound, Locking
3 0681810 4 Bolt 1/2 x 1-1/4
4 0682014 24 Bolt 5/8 x 1-3/4
6 2780267 2 Drive Hub with Brake Assembly (Rear) (See Separate Breakdown
in this Section)
7 2780268 2 Drive Hub without Brake Assembly (Front) (See Separate
Breakdown in this Section)
9 3300106 36 Lugnut
10 3311801 4 Nut 1/2
11 3960526 4 Gasket
12 4891800 8 Washer 1/2
13 4892000 24 Washer 5/8
14 1001102805 4 Drive Motor Assembly (See Separate Breakdown in this Section)

31217444 RT3394_RT4394 19



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY - FRONT

ART_2780268

20 RT3394_RT4394 31217444



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY - FRONT

ITEM PART NUMBER QTY DESCRIPTION REV
2780268 Ref DRIVE HUB ASSEMBLY - FRONT F

1 See Note 1 Spindle/Housing Assembly (Note: Purchase Individual
Components)

1A 7017059 1 Spindle

1B 7001998 1 Seal

1C 7010429 1 Cone, Bearing (Includes Item 1D)

1D 7010429 1 Cup, Bearing (Includes Item 1C)

1E 7000257 1 Cup, Bearing

1F 7000258 1 Cone, Bearing

1G 7007601 1 Housing/Ring Gear

1H 7000232 1 Washer, Thrust

11 7000229 1 Ring, Retaining

IN 7007640 9 Stud, Wheel

2 7000246 1 Gear, Internal

3 7024712 1 Carrier Assembly

3A See Note 1 Carrier (Note: Use Item 3)

3B See Note 6 Ring, Retaining (Note: Use Item 3)

3C See Note AR Bearing, Needle (Note: Use Item 3)

3D See Note 3 Washer, Thrust (Note: Use Item 3)

3E See Note 3 Shaft, Planet (Note: Use Item 3)

3F See Note 3 Gear, Planet (Note: Use Item 3)

3G See Note 3 Roll Pin (Note: Use Item 3)

4 7000248 1 Ring Gear

5 7000230 1 O-Ring

5A 7017070 1 O-Ring

6 70001349 1 Cover Assembly Kit

6A See Note 1 Spacer, Thrust (Note: Use Item 6)

6B See Note 1 Plate, Cover (Note: Use Item 6)

6C See Note 1 O-Ring (Note: Use Item 6)

6D See Note 1 Rod, Disconnect (Note: Use Item 6)

6E See Note 1 Cap, Disengage (Note: Use Item 6)

6F See Note 2 Bolt (Note: Use Item 6)

6G See Note 1 Plug, Pipe (Note: Use Item 6)

6l See Note 4 Rivet (Note: Not Available for Purchase)

6J See Note 1 Plate, ID (Note: Not Available for Purchase)

7 Ref Input Shaft Assembly

7A 7024714 1 Shaft

7B 7000261 1 Ring, Retaining

7C 7000262 1 Spring

7D 7000263 2 Spacer, Thrust

8 7024713 1 Gear, Sun

11 7000253 1 Washer, Thrust

12 7017067 12 Bolt

13 7017080 4 Pin, Dowel

14 7000206 1 Coupling

15 7024715 1 Spacer, Input

16 7024716 1 Spacer, Input

31217444 RT3394_RT4394 21



SECTION 1 - FRAME
FIGURE 1-6. DRIVE HUB AND BRAKE ASSEMBLY - REAR

ART_2780267

22 RT3394_RT4394 31217444



SECTION 1 - FRAME
FIGURE 1-6. DRIVE HUB AND BRAKE ASSEMBLY - REAR

ITEM PART NUMBER QTY DESCRIPTION REV
2780267 Ref DRIVE HUB AND BRAKE ASSEMBLY - REAR |

1 See Note 1 Spindle/Housing Assembly (Note: Purchase Individual
Components)

1A 7017059 1 Spindle

1B 7001998 1 Seal

1C 7010429 1 Cone, Bearing (Includes Item 1D)

1D 7010429 1 Cup, Bearing (Includes Item 1C)

1E 7000257 1 Cup, Bearing

1F 7000258 1 Cone, Bearing

1G 7007601 1 Housing/Ring Gear

1H 7000232 1 Washer, Thrust

11 7000229 1 Ring, Retaining

IN 7007640 9 Stud, Wheel

2 7000246 1 Gear, Internal

3 7024712 1 Carrier Assembly

3A See Note 1 Carrier (Note: Use Item 3)

3B See Note 6 Ring, Retaining (Note: Use Item 3)

3C See Note AR Bearing, Needle (Note: Use Item 3)

3D See Note 3 Washer, Thrust (Note: Use Item 3)

3E See Note 3 Shaft, Planet (Note: Use Item 3)

3F See Note 3 Gear, Planet (Note: Use Item 3)

3G See Note 3 Roll Pin (Note: Use Item 3)

4 7000248 1 Ring Gear

5 7000230 1 O-Ring

5A 7017070 1 O-Ring

6 70001349 1 Cover Assembly Kit

6A See Note 1 Spacer, Thrust (Note: Use Item 6)

6B See Note 1 Plate, Cover (Note: Use Item 6)

6C See Note 1 O-Ring (Note: Use Item 6)

6D See Note 1 Rod, Disconnect (Note: Use Item 6)

6E See Note 1 Cap, Disengage (Note: Use Item 6)

6F See Note 2 Bolt (Note: Use Item 6)

6G See Note 1 Plug, Pipe (Note: Use Item 6)

6l See Note 4 Rivet (Note: Not Available for Purchase)

6J See Note 1 Plate, ID (Note: Not Available for Purchase)

7 Ref Input Shaft Assembly

7A 7024714 1 Shaft

7B 7000261 1 Ring, Retaining

7C 7000262 1 Spring

7D 7000263 2 Spacer, Thrust

8 7024713 1 Gear, Sun

11 7000253 1 Washer, Thrust

12 7017067 12 Bolt

13 7017080 4 Pin, Dowel

14 7000206 1 Coupling

15 7024715 1 Spacer, Input

16 7024716 1 Spacer, Input

17 7024182 1 Brake Assembly (See Items 101-123 for Breakdown)

27 7024705 1 O-Ring

28 7024717 2 Rod, Threaded

31217444 RT3394_RT4394 23



SECTION 1 - FRAME

24

ITEM PART NUMBER QTY DESCRIPTION REV
29 7024718 2 Nut 1/2in-13NC
7024182 Ref BRAKE ASSEMBLY
101 7024189 1 Shaft
102 See Note 1 Housing (Note: Use Item 17)
103 See Note 2 Plate, Friction (Note: Use ltem 201B)
104 See Note 1 Plate, Pressure (Note: Use Item 201B)
105 7000731 2 Gasket
106 See Note 2 Plate, Outer (Note: Use Item 201B)
107 See Note 1 Gasket (Note: Use Item 200A, 201B or 201C)
108 7024191 1 Cylinder
109 7024192 1 Piston
110 See Note 1 Bearing, Ball (Note: Use Item 201C)
111 See Note 1 Ring, Retaining (Note: Use Item 201C)
112 See Note 1 Seal, Shaft (Note: Use Item 201C)
113 See Note 6 Capscrew (Note: Use Item 17)
114 See Note 6 Lockwasher (Note: Use Item 17)
115 See Note 1 O-Ring (Note: Use Item 200B)
116 See Note 1 Ring, Back-up (Note: Use Item 200B)
117 See Note 1 O-Ring (Note: Use Item 200B)
118 See Note 1 Ring, Back-up (Note: Use Item 200B)
119 7024190 2 Pin, Dowel
120 See Note 1 Plug (Note: Use Item 17)
121 See Note 2 Plug (Note: Use Item 17)
122 See Note 12 Spring Kit (Natural) (Note: Use Item 201A)
123 See Note 2 Spring Kit (Blue) (Note: Use Item 201A)
Ref Kit Options
200 Ref Seal Kit Options:
200A See Note 1 Hub Seal Kit (Note: Purchase Individual Components)
200B 7024194 1 Brake Seal Kit (Includes Items 105, 107 & 115-118)
201 Ref Repair Kit Options:
201A 7024196 1 Brake Spring Kit (Includes 12 Natural Colored and 2 Blue
Colored Springs Items 122 & 123)
201B 7024193 1 Brake Friction Disc Kit (Includes Items 103, 104, 106 & 107)
201C 7024197 1 Brake Bearing Kit (Includes Items 107 & 110-112)
RT3394 _RT4394 31217444






SECTION 1 - FRAME
FIGURE 1-7. DRIVE MOTOR ASSEMBLY

3 LY
o) P %@
23 % O@W\xéz 0 O 6 0/0/
21 C’\/Q/% 7 100
> 22 N 2 /Q:” J

26 RT3394_RT4394 31217444



SECTION 1 - FRAME
FIGURE 1-7. DRIVE MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001102805 Ref DRIVE MOTOR ASSEMBLY D
1 7022302 2 Bearing, Journal
2 7007446 1 Pin
3 7007438 2 Ring, Retaining
4 7022305 1 Swash Plate
5 See Note 2 Pin (Note: Not Available for Purchase)
6 See Note 1 Gasket (Note: Use Item 100)
7 7024862 1 Plate, Valve
8 7023907 1 Cylinder Block Kit (Includes Items 8A & 9-17)
8A See Note 1 Block, Cylinder (Note: Use Item 8)
9 7021277 1 Guide, Slipper Retainer
10 7021275 3 Pin, Slipper Hold Down
11 See Note 9 Piston Assembly (Note: Use Item 8)
12 7021276 1 Retainer, Hold Down Pin
13 7022310 1 Retainer, Slipper
14 7022311 1 Ring, Retaining
15 7022312 1 Spring
16 7024868 1 Washer
17 7022314 1 Retainer, Spring
18 7023910 1 Shaft
19 7007439 1 Ring, Retaining
20 70000797 1 Cap, End - Axial
21 7022368 5 Screw
22 7021249 1 Bearing, Needle
23 2220886 1 Plug (Includes ltem 24)
24 See Note 1 O-Ring (Note: Use Item 23 or 100)
25 2220883 1 Plug (Includes Item 26)
26 See Note 1 O-Ring (Note: Use Item 25 or 100)
27 7027419 2 Plug (Includes Item 28)
28 See Note 2 O-Ring (Note: Use Item 27 or 100)
29 7022369 1 Seat, Spring
30 70001932 1 Housing
31 2220883 2 Plug (Includes Item 32)
32 See Note 2 O-Ring (Note: Use Item 31 or 100)
33 2220886 1 Plug (Includes Item 34)
34 See Note 1 O-Ring (Note: Use Item 33 or 100)
35 See Note 1 O-Ring (Note: Use Item 37 or 100)
36 See Note 1 Ring, Seal (Note: Use Item 37 or 100)
37 7024854 1 Piston, Servo (Includes Items 35 & 36)
38 7007437 1 Bearing
39 7022326 1 Spring
40 See Note 1 Seal, Lip (Note: Use Item 100)
41 7022371 1 Washer, Support
100 7022328 1 Seal Kit (Includes Items 6, 24, 26, 28, 32, 34, 35, 36 & 40)

31217444 RT3394_RT4394 27



SECTION 1 - FRAME

FIGURE 1-8. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM FILLED (AVAILABLE ON ALL
SPECS)

28 RT3394_RT4394 31217444



SECTION 1 - FRAME

FIGURE 1-8. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM FILLED (AVAILABLE ON ALL

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
0270092 Ref TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM FILLED C
Ref Note: Assemblies may require ballast/foam filling to manufacturer's

specifications prior to installing on a machine. Refer to Operation
and Safety or Service and Maintenance Manuals. Purchase
individual tire and/or rim only if able to foam fill tire and wheel
assembly, otherwise, purchase complete assembly.

1 1001148865 2 Tire and Wheel Assembly - 12 x 16.5 (RH Side) H
1 1001148866 2 Tire and Wheel Assembly - 12 x 16.5 (LH Side) H
102 4520216 4 Tire-12x16.5
103 4641122 4 Valve
104 1001147274 4 Rim, Wheel
105 1001149953 4 Cap, Valve Stem

31217444 RT3394_RT4394 29



SECTION 1 - FRAME
FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM-FILLED NON MARKING

30 RT3394_RT4394 31217444



SECTION 1 - FRAME
FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM-FILLED NON MARKING

ITEM PART NUMBER QTY DESCRIPTION REV
0270653 Ref TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM FILLED B
Ref Note: Assemblies may require ballast/foam filling to manufacturer's

specifications prior to installing on a machine. Refer to Operation
and Safety or Service and Maintenance Manuals. Purchase
individual tire and/or rim only if able to foam fill tire and wheel
assembly, otherwise, purchase complete assembly.

1 1001148869 1 Tire and Wheel Assembly - Right Side H
1 1001148870 1 Tire and Wheel Assembly - Left Side H
101 4520240 1 Tire 12 x 16.5 Non-Marking
102 4641122 1 Valve
103 1001147274 1 Rim, Wheel
104 1001149953 1 Cap, Valve Stem

31217444 RT3394_RT4394 31



SECTION 1 - FRAME
FIGURE 1-10. TIRE AND WHEEL INSTALLATION - 33/16LL X 16.1 FOAM-FILLED

101

ART_0271785

32 RT3394_RT4394

31217444



SECTION 1 - FRAME
FIGURE 1-10. TIRE AND WHEEL INSTALLATION - 33/16LL X 16.1 FOAM-FILLED

ITEM PART NUMBER QTY DESCRIPTION REV
0271785 Ref TIRE AND WHEEL INSTALLATION - 33/16LL X 16.1 FOAM- B
FILLED
1 0272268 4 Tire and Wheel Assembly E
101 4520262 1 Tire, 33 x 16LL500, Sand Tire
102 4641122 1 Valve, Air
103 4860237 1 Rim, Wheel - 19.5 x 14

31217444 RT3394_RT4394 33



SECTION 1 - FRAME
FIGURE 1-11. TIRE AND WHEEL INSTALLATION - 33/1550-16.5 FOAM-FILLED

34 RT3394_RT4394

31217444



SECTION 1 - FRAME
FIGURE 1-11. TIRE AND WHEEL INSTALLATION - 33/1550-16.5 FOAM-FILLED

ITEM PART NUMBER QTY DESCRIPTION REV
0271719 Ref TIRE AND WHEEL INSTALLATION - 33/1550-16.5 FOAM-FILLED B
Ref Note: Assemblies may require ballast/foam filling to manufacturer's

specifications prior to installing on a machine. Refer to Operation
and Safety or Service and Maintenance Manuals. Purchase
individual tire and/or rim only if able to foam fill tire and wheel
assembly, otherwise, purchase complete assembly.

1 0258011 2 Tire and Wheel Assembly - Right Side |
1 0258012 2 Tire and Wheel Assembly - Left Side |
101 4520217 1 Tire, 33/1550 x 16.5, Lug Tire
102 8786514 1 Valve, Air
103 4860179 1 Rim, Wheel - 16.5 x 12.0

31217444 RT3394_RT4394 35



SECTION 1 - FRAME
FIGURE 1-12. TIRE AND WHEEL INSTALLATION - IN315/55D20 FOAM-FILLED

36 RT3394_RT4394

31217444



SECTION 1 - FRAME

FIGURE 1-12. TIRE AND WHEEL INSTALLATION - IN315/55D20 FOAM-FILLED

ITEM PART NUMBER QTY DESCRIPTION REV
1001102196 Ref TIRE AND WHEEL INSTALLATION - IN315/55D20 FOAM-FILLED C
Ref Note: Assemblies may require ballast/foam filling to manufacturer's

specifications prior to installing on a machine. Refer to Operation
and Safety or Service and Maintenance Manuals. Purchase
individual tire and/or rim only if able to foam fill tire and wheel
assembly, otherwise, purchase complete assembly.

1 1001102194 2 Tire and Wheel Assembly - Left Side C
1 1001102195 2 Tire and Wheel Assembly - Right Side C
1A 4520608 1 Tire, IN315/55D20, Lug Tire

1B 4641122 1 Valve, Air

1C 1001101511 1 Rim, Wheel - 20 x 11

3 1001105700 4 Decal - Transport Wheel Warning

31217444 RT3394_RT4394 37



SECTION 1 - FRAME
FIGURE 1-13. STROBE LIGHT INSTALLATION (AMBER)

38 RT3394_RT4394

31217444



SECTION 1 - FRAME
FIGURE 1-13. STROBE LIGHT INSTALLATION (AMBER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001215697 Ref STROBE LIGHT INSTALLATION (AMBER) B
1 0760508 2 Bolt M5 x 16
2 3290505 2 Nut M5
3 1001191139 1 Beacon Light Assembly
3 4460891 1 Plug, Male - 2 Position
3 4460465 2 Socket, Female
4 4240032 1 Tie-Strap
5 4460488 1 Mounting, Tie-Strap

31217444 RT3394_RT4394 39



SECTION 1 - FRAME

FIGURE 1-14. LEVELING JACKS INSTALLATION

COVER
TYPICAL
BOTH SIDE

TYPICAL
BOTH ENDS

ART_1001237756

31217444

RT3394_RT4394

40



SECTION 1 - FRAME
FIGURE 1-14. LEVELING JACKS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001237756 Ref LEVELING JACKS INSTALLATION C

1 0100011 AR Compound, Locking

2 0641407 16 Bolt 1/4 x 7/8

3 0641508 3 Bolt 5/16 x 1

4 0682230 16 Bolt 3/4 x 3-3/4

5 0760618 2 Bolt M6 x 50

6 0760810 2 Bolt M8 x 20

7 1671165 4 Cover

8 3272205 16 Nut 3/4

9 3290601 2 Nut M6

10 3290805 4 Nut M8

11 3300353 16 Nut, Tinnerman

12 3310805 8 Nut #8

13 3930820 8 Capscrew #8 x 1-1/4

14 4420051 95 in/ Tape, Safety

2.4m

15 4711400 16 Washer 1/4

16 4711500 3 Washer 5/16

17 4750800 8 Washer #8

18 4811700 AR Washer M6

19 4811900 4 Washer M8

20 4892200 32 Washer 3/4

21 1001166837 AR Shim

22 1001182481 1 Module, Jack Control

23 1001183328 4 Plate

24 1001210619 1 Leveling Jacks Harness (See Separate Breakdown in
ELECTRICAL Section)

25 1001214550 2 Leveling Jacks Assembly (See Separate Breakdown in this
Section)

26 1001217108 1 Leveling Jacks Valve Assembly (See Separate Breakdown in this
Section)

27 1001237453 1 Valve Assembly

27 7023904 1 Cartridge, Valve Less Coil

27 7012518 1 Seal Kit - 7023904 Valve

27 70003789 1 Coil

27 70006737 1 Nut, Coil

27 70006738 1 Lockdown Kit

28 1001237464 1 Leveling Jack Hydraulic Diagram (Not Shown) (See Separate
Breakdown in HYDRAULIC Section)

31217444 RT3394_RT4394 41



SECTION 1 - FRAME

42

FIGURE 1-15. LEVELING JACKS ASSEMBLY

A=

RT3394_RT4394

ART_1001214550

31217444



SECTION 1 - FRAME
FIGURE 1-15. LEVELING JACKS ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001214550 Ref LEVELING JACKS ASSEMBLY A
1 0641824 8 Bolt 1/2 x 3
2 0903054 2 Bracket
3 1684406 2 Jack Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)
4 2220371 2 Fitting, Straight JIC/ORB
5 2220373 2 Fitting, Straight JIC/ORB
6 2220883 2 Plug
7 3311805 8 Nut 1/2
8 3760348 2 Ring, Retaining
9 3841564 2 Rod
10 4160116 2 Spring
11 4360518 2 Transducer, Pressure
12 1001103761 2 Cartridge, Solenoid Valve
12 7024497 1 Cartridge Less Coil
12 7024502 1 Seal Kit - 7024497 Valve
12 70001965 1 Cail
12 7024506 1 Nut Kit
13 1001166176 1 Mount, Leveling Jack

31217444 RT3394_RT4394 43



SECTION 1 - FRAME




SECTION 1 - FRAME
FIGURE 1-16. LEVELING JACKS VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001217108 Ref LEVELING JACKS VALVE ASSEMBLY B
1 7024497 1 Cartridge without Coil (Retract)
1 7024502 1 Seal Kit - 7024497 Cartridge
1 70001965 1 Coil
1 7024506 1 Coil Nut Kit
2 7024498 1 Cartridge without Coil (Extend)
2 7024503 1 Seal Kit - 7024498 Cartridge
2 70001965 1 Coil
2 7024507 1 Coil Nut Kit
3 70006292 1 Cartridge (Thermal Relief)
3 7024504 1 Seal Kit - 70006292 Cartridge
4 7024500 1 Cartridge without Coil
4 7024505 1 Seal Kit - 7024500 Cartridge
4 70001965 1 Coil
4 7024506 1 Coil Nut Kit

31217444

RT3394_RT4394

45






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

31217444 RT3394_RT4394 47



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. VALVES INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS)

ART_1001204614

48 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS

FIGURE 2-1. VALVES INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204614 Ref VALVES INSTALLATION B
1 0641560 3 Bolt 5/16 x 7-1/2
2 0641608 4 Bolt 3/8 x 1
3 3311501 3 Nut 5/16
4 4641303 1 Flow Divider Valve Assembly (See Separate Breakdown in this
Section)
5 4761500 3 Washer 5/16
6 4761600 4 Washer 3/8
7 1001209589 1 Main Valve Assembly (See Separate Breakdown in this Section)

31217444 RT3394_RT4394 49



SECTION 2 - GROUND CONTROLS

FIGURE 2-2. VALVES INSTALLATION (CE, JAPANESE & UK CA SPECS)

9
m=iG ) a
é‘I_lL'

ART_1001204615

50

RT3394_RT4394

31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-2. VALVES INSTALLATION (CE, JAPANESE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204615 Ref VALVES INSTALLATION B
1 0641560 3 Bolt 5/16 x 7-1/2
2 0641608 4 Bolt 3/8 x 1
3 3311501 3 Nut 5/16
4 4641303 1 Flow Divider Valve Assembly (See Separate Breakdown in this
Section)
5 4761500 3 Washer 5/16
6 4761600 4 Washer 3/8
7 1001205979 1 Main Valve Assembly (See Separate Breakdown in this Section)

31217444 RT3394_RT4394 51



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. MAIN VALVE ASSEMBLY (ALL SPECS EXCEPT CE, JAPANESE & UK CA SPECS)

ART_1001209589

52 RT3394_RT4394 31217444



FIGURE 2-3. MAIN VALVE ASSEMBLY (ALL SPECS EXCEPT CE, JAPANESE & UK CA SPECS)

SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
1001209589 Ref MAIN VALVE ASSEMBLY D
1 70005723 1 Cartridge, Valve - Relief (Steer)
1 7023936 1 Seal Kit - 70005723 Valve
2 70005165 1 Cartridge, Valve - Relief
2 7022399 1 Seal Kit - 70005165 Valve
3 7022398 1 Cartridge, Valve - Load Shuttle
3 7023900 1 Seal Kit - 7022398 Valve
4 70005100 1 Cartridge, Valve - Check
4 7022399 1 Seal Kit - 70005100 Valve
5 70005069 2 Cartridge, Solenoid Valve
5 7022399 2 Seal Kit - 70005069 Valve
5 70003977 2 Nut, Coil
6 70005167 3 Cartridge, Solenoid Valve
6 7023900 3 Seal Kit - 70005167 Valve
6 7022390 3 Nut, Coil
7 70005449 1 Cartridge, Solenoid Valve
7 70005073 1 Seal Kit - 70005449 Valve
7 7022390 1 Nut, Coil
7 70003024 1 Spacer Coil
8 70005448 1 Cartridge, Solenoid Valve
8 70004580 1 Seal Kit - 70005448 Valve
8 7022390 1 Nut, Coail
9 70050516 5 Coil
10 70002963 3 Coil
11 70004883 1 Orifice
12 2220885 6 Plug
13 2220883 4 Plug
14 70005724 1 Lockdown Kit

31217444

RT3394_RT4394

53



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. MAIN VALVE ASSEMBLY (CE, JAPANESE & UK CA SPECS)

ART_1001205979

54 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-4. MAIN VALVE ASSEMBLY (CE, JAPANESE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001205979 Ref MAIN VALVE ASSEMBLY C
1 70005449 1 Cartridge, Solenoid Valve
1 70005073 1 Seal Kit - 70005449 Valve
1 7022390 1 Nut, Coil
1 70003024 1 Spacer Coil
2 70005069 3 Cartridge, Solenoid Valve
2 7022399 3 Seal Kit - 70005069 Valve
2 70003977 3 Nut, Coil
3 70005167 4 Cartridge, Solenoid Valve
3 7023900 4 Seal Kit - 70005167 Valve
3 7022390 4 Nut, Coil
4 70005100 1 Cartridge, Valve - Check
4 7022399 1 Seal Kit - 70005100 Valve
5 70004883 1 Orifice
6 7022398 1 Cartridge, Valve - Load Shuttle
6 7023900 1 Seal Kit - 7022398 Valve
7 70005165 1 Cartridge, Valve - Relief
7 7022399 1 Seal Kit - 70005165 Valve
8 70005723 1 Cartridge, Valve - Relief (Steer)
8 7023936 1 Seal Kit - 70005723 Valve
9 70005448 1 Cartridge, Solenoid Valve
9 70004580 1 Seal Kit - 70005448 Valve
9 7022390 1 Nut, Coil
10 70050516 6 Coil
11 70002963 4 Coil
12 2220885 6 Plug
13 2220883 6 Plug
14 70005724 1 Lockdown Kit

31217444 RT3394_RT4394 55



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. FLOW DIVIDER VALVE ASSEMBLY

-
@@@® e

5 | ¢
@@ ) ><,

S

56 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. FLOW DIVIDER VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
4641303 Ref FLOW DIVIDER VALVE ASSEMBLY C
1 7023933 1 Cartridge, Flow Divider
1 7021625 1 Seal Kit - 7023933 Cartridge
2 7022397 6 Cartridge, Check
2 7022399 6 Seal Kit - 7022397 Cartridge
3 7021639 2 Cartridge, Check Valves
3 2900756 2 Seal Kit - 7022398 Cartridge
4 7024881 1 Piston, Pilot
5 7023917 2 Cartridge, Flow Divider
5 7021625 2 Seal Kit - 7023917 Cartridge
6 70003935 2 Orifice
7 70003936 1 Orifice

31217444 RT3394_RT4394 57



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. TANKS AND HORN INSTALLATION (DIESEL MACHINES)

ART_1001204617_C

58 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. TANKS AND HORN INSTALLATION (DIESEL MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204617 Ref TANKS AND HORN INSTALLATION (DIESEL MACHINES) C
1 0140001 1 Horn
2 0700610 1 Bolt M6 x 20
3 0701020 4 Bolt M10 x 60
4 0731005 5 Screw #10 x 5/8
5 0760814 3 Bolt M8 x 30
6 3290605 1 Nut M6
7 3290805 3 Nut M8
8 3291005 2 Nut M10
9 4751000 5 Washer #10
10 4811702 2 Washer M6
11 4811902 6 Washer M8
12 4812002 2 Washer M12
13 1001102823 1 Hydraulic Tank Assembly (See Separate Breakdown in this
Section)
14 1001118972 2 Nut, Tinnerman M10
15 1001163418 1 Fuel Tank Assembly
15 1001193336 1 Cap, Fuel
15 70004794 1 Tube, Pick-up
16 1001231195 1 Sensor, Fuel Level
17 4751800 4 Washer 1/2

31217444 RT3394_RT4394 59



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. TANKS AND HORN INSTALLATION (GAS MACHINES)

ART_1001204618_C

60 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-7. TANKS AND HORN INSTALLATION (GAS MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204618 Ref TANKS AND HORN INSTALLATION (GAS MACHINES) C
1 0140001 1 Horn
2 0700610 1 Bolt M6 x 20
3 0701020 4 Bolt M10 x 60
4 0731005 5 Screw #10 x 5/8
5 0760814 3 Bolt M8 x 30
6 3290605 1 Nut M6
7 3290805 3 Nut M8
8 3291005 2 Nut M10
9 4751000 5 Washer #10
10 4811702 2 Washer M6
11 4811902 6 Washer M8
12 4812002 2 Washer M10
13 1001102823 1 Hydraulic Tank Assembly (See Separate Breakdown in this
Section)
14 1001118972 2 Nut, Tinnerman M10
15 1001231195 1 Sensor, Fuel Level
16 1001206896 1 Fuel Tank Assembly
16 1001207109 1 Cap, Fuel
16 70004794 1 Tube, Pick-up
17 4751800 4 Washer 1/2

31217444

RT3394_RT4394

61



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. HYDRAULIC TANK ASSEMBLY

ART_1001102823

62 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. HYDRAULIC TANK ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001102823 Ref HYDRAULIC TANK ASSEMBLY C
1 70001959 1 Filter, Return
1 70001960 1 Element, Filter
1 70002768 1 Spring, Return Filter Assembly
2 7023306 1 Seal Between Filter Cover and Head
3 7023347 1 Gasket Between Tank and Filter Flange
4 7024446 1 Plug, Magnetic 1in NPT
5 7024441 1 Gauge, Fluid Level
6 70002113 1 Breather/Fill Cap
7 See Note 2 Strainer (Note: Not a serviceable Item per Vendor) (Not Shown)
8 70002112 1 Plug, Magnetic

31217444 RT3394_RT4394 63



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. GROUND CONTROL BOX ASSEMBLY (DIESEL MACHINES)

ART_1001236352

64 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. GROUND CONTROL BOX ASSEMBLY (DIESEL MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001236352 Ref GROUND CONTROL BOX ASSEMBLY (DIESEL MACHINES) C
1 0100009 AR Sealant
2 2420172 1 Hourmeter
3 3290405 4 Nut M4
4 3520026 1 Plug
5 3250028 1 Plug
6 3900300 8 Capscrew #10 x 3/8
7 4010403 3 Screw M4 x 6
8 4010405 4 Screw M4 x 10
9 4010412 4 Screw M4 x 24
10 4031507 4 Capscrew M4 x 16
11 4060802 1 Guard, Switch
12 4360070 1 Breaker, Circuit 15Amp
13 4360387 2 Switch, Push Button
14 4360469 1 Switch Key
14 2860030 1 Set Key, Replacement
15 1001274559 1 Switch, Emergency Stop (Plastic)
15 4360475 1 Switch, Emergency Stop (Metal)
15 7020175 1 Cap
15 7020176 1 Block, Contact
16 4360524 1 Switch, Toggle
17 4811400 12 Washer M4
18 4811600 8 Washer M5
19 1001151393 1 Shim, Nylon .063
20 1001181330 1 Sensor
20 See Note NSS Connector - 4 Position (Note: Not Available for Purchase)
20 See Note NSS Terminal (Note: Not Available for Purchase)
21 1001184730 4 Washer
22 1001189773 1 Decal - Ground Control
23 1001190002 1 Seal, Connector
24 1001214989 1 Ground Control Box Harness (Not Shown) (Upper) (See Separate
Breakdown in ELECTRICAL SECTION)
25 1001215255 2 Light, LED with Harness (Yellow)
26 1001221687 1 Light with Harness (Yellow)
26 2920029 1 Bulb, Light
27 1001222169 1 Box, Ground Control
28 1001226421 2 Plug, Hole
29 1001234735 1 Module, Ground Control (Note: Re-calibration Required when
Replaced)
30 1001236154 1 Ground Control Box Harness (Not Shown) (Lower) (See Separate
Breakdown in ELECTRICAL SECTION)
1001210755 Ref GROUND CONTROL BOX INSTALLATION (DIESEL MACHINES) C
102 0760610 6 Bolt M6 x 20
103 3290605 2 Nut M6
104 4811700 8 Washer M6

31217444

RT3394_RT4394

65



SECTION 2 - GROUND CONTROLS
FIGURE 2-10. GROUND CONTROL BOX ASSEMBLY (GAS MACHINES)

ART_1001236351

66 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-10. GROUND CONTROL BOX ASSEMBLY (GAS MACHINES)

ITEM PART NUMBER QTY DESCRIPTION REV
1001236351 Ref GROUND CONTROL BOX ASSEMBLY (GAS MACHINES) C
1 0100009 AR Sealant
2 2420172 1 Hourmeter
3 3290405 4 Nut M4
4 3520026 2 Plug
5 3250028 1 Plug
6 3900300 8 Capscrew #10 x 3/8
7 4010403 3 Screw M4 x 6
8 4010405 4 Screw M4 x 10
9 4010412 4 Screw M4 x 24
10 4031507 4 Capscrew M4 x 16
11 4060802 1 Guard, Switch
12 4360070 1 Breaker, Circuit 15Amp
13 4360387 1 Switch, Push Button
14 4360469 1 Switch Key
14 2860030 1 Set Key, Replacement
15 1001274559 1 Switch, Emergency Stop (Plastic)
15 4360475 1 Switch, Emergency Stop (Metal)
15 7020175 1 Cap
15 7020176 1 Block, Contact
16 4360524 1 Switch, Toggle
17 4811400 12 Washer M4
18 4811600 8 Washer M5
19 1001151393 1 Shim, Nylon .063
20 1001181330 1 Sensor
20 See Note NSS Connector - 4 Position (Note: Not Available for Purchase)
20 See Note NSS Terminal (Note: Not Available for Purchase)
21 1001184730 4 Washer
22 1001189773 1 Decal - Ground Control
23 1001190002 1 Seal, Connector
24 1001214989 1 Ground Control Box Harness (Not Shown) (Upper) (See Separate
Breakdown in ELECTRICAL SECTION)
25 1001215255 2 Light, LED with Harness (Yellow)
26 1001221687 1 Light with Harness (Yellow)
26 2920029 1 Bulb, Light
27 1001222169 1 Box, Ground Control
28 1001226421 2 Plug, Hole
29 1001234735 1 Module, Ground Control (Note: Re-calibration Required when
Replaced)
30 1001236154 1 Ground Control Box Harness (Not Shown) (Lower) (See Separate
Breakdown in ELECTRICAL SECTION)
1001210754 Ref GROUND CONTROL BOX INSTALLATION (DIESEL MACHINES) C
102 0760610 6 Bolt M6 x 20
103 3290605 2 Nut M6
104 4811700 8 Washer M6

31217444

RT3394_RT4394

67



SECTION 2 - GROUND CONTROLS
FIGURE 2-11. MOTION ALARM INSTALLATION

ART_1001206689

68 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS
FIGURE 2-11. MOTION ALARM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001206689 Ref MOTION ALARM INSTALLATION A
1 0140032 1 Alarm
2 0770812 2 Bolt M8 x 25
3 3290805 2 Nut M8
4 4460464 2 Pin, Male
5 4460897 1 Receptacle, Female - 2 Position
6 4811900 4 Washer M8

31217444 RT3394_RT4394 69



SECTION 2 - GROUND CONTROLS
FIGURE 2-12. HOODS AND LADDERS INSTALLATION (RT3394)

TANK SIDE

201

"
3\

ART_1001204695_M_10F2

70 RT3394_RT4394 31217444



SECTION 2 - GROUND CONTROLS

23

102

ﬁ

4

ENGINE SIDE

"\

AT

ART_1001204695_M_20F2

31217444 RT3394_RT4394 71



SECTION 2 - GROUND CONTROLS

72

FIGURE 2-12. HOODS AND LADDERS INSTALLATION (RT3394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204695 Ref HOODS AND LADDERS INSTALLATION M
1 0100011 AR Compound, Locking
2 0681814 6 Bolt 1/2 x 1-3/4 Grade 8
3 0760610 43 Bolt M6 x 20
4 0761014 23 Bolt M10 x 30
5 0761615 2 Bolt M16 x 35
6 0940049 8 Stopper
7 2600216 8 Hinge
8 3271805 6 Nut 1/2 Grade 8
9 3290505 AR Nut M5
10 3290605 51 Nut M6
11 3291005 19 Nut M10
12 3291605 2 Nut M16
13 3311501 8 Nut 5/16
14 4811700 86 Washer M6
15 4811702 16 Washer M6
16 4812000 40 Washer M10
17 4812002 2 Washer M10
18 4812300 4 Washer M16
19 4891800 12 Washer 1/2
20 1001257454 4 Latch
21 1001099125 AR Screw M5 x 16 Grade 10.9
22 1001219882 4 Bracket, Latch
23 1001183416 1 Tube, Exhaust
30 1001204248 1 Bracket, Ground Control Box
31 1001204382 AR Support, Ladder
32 1001209208 1 Support, Harness
33 1001218727 1 Bracket, Generator
36 1001110433 37.2in/ Seal
94.5cm
37 1001218729 1 Bracket, Generator
38 1001225258 1 Insulate (Right)
39 1001225257 1 Insulate (Left)
40 1001238471 1 Insulate
41 1001226221 1 Plate, Access
42 3311502 8 Nut 5/16 Grade 2
43 4711500 16 Washer 5/16
44 0760612 8 Bolt M6 x 25
45 4060803 7.4 1in Shield, Flex Trim
/19cm
46 5240600 AR Washer M6
a7 1001237907 1 Bracket, Ladder Support
48 1001237908 1 Bracket, Hood Support
100 1001219802 1 Hood Kit
101 1001204140 2 Ladder
102 1001239222 1 Cover (Engine Side)
103 1001204236 1 Cover (Tank Side)
200 1001258394 1 Door Kit
201 1001258390 2 Door (Rear)
202 1001258391 1 Door (Tank Side Front)
RT3394 _RT4394 31217444



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
203 1001258392 1 Door (Engine Side Front)

31217444 RT3394_RT4394 73



SECTION 2 - GROUND CONTROLS

FIGURE 2-13. HOODS AND LADDERS INSTALLATION (RT4394)

5 TANK SIDE

ART_1001206467_M_10F2

31217444

RT3394_RT4394

74



SECTION 2 - GROUND CONTROLS

27

102

5

<
19
40

ENGINE SIDE

ART_1001206467_M_20F2

31217444 RT3394_RT4394 75



SECTION 2 - GROUND CONTROLS

76

FIGURE 2-13. HOODS AND LADDERS INSTALLATION (RT4394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206467 Ref HOODS AND LADDERS INSTALLATION M
1 0100011 AR Compound, Locking
2 0641609 8 Bolt 3/8 x 1-1/8
3 0681814 6 Bolt 1/2 x 1-3/4 Grade 8
4 0760610 43 Bolt M6 x 20
5 0761014 23 Bolt M10 x 30
6 0761615 2 Bolt M16 x 35
7 0940049 8 Stopper
8 2600216 8 Hinge
9 3271805 6 Nut 1/2 Grade 8
10 3290505 AR Nut M5
11 3290605 51 Nut M6
12 3291005 19 Nut M10
13 3291605 2 Nut M16
14 3311501 8 Nut 5/16
15 3311605 8 Nut 3/8
16 4751600 16 Washer 3/8
17 4811700 86 Washer M6
18 4811702 16 Washer M6
19 4812000 40 Washer M10
20 4812002 2 Washer M10
21 4812300 4 Washer M16
22 4891800 12 Washer 1/2
23 1001093383 4 Latch
24 1001099125 AR Screw M5 x 16 Grade 10.9
25 1001167469 2 Ladder
26 1001219882 4 Bracket, Latch
27 1001183416 1 Tube, Exhaust
34 1001204248 1 Bracket, Ground Control Box
35 1001204382 1 Support, Ladder
36 1001209208 1 Support, Harness
37 1001218727 1 Bracket, Generator
40 1001110433 37.2in/ Seal
94.5cm
41 1001218729 1 Bracket, Generator
42 1001226221 1 Plate, Access
43 1001225258 1 Insulate (Right)
44 1001228471 1 Insulate
45 1001225257 1 Insulate (Left)
46 3311502 8 Nut 5/16 Grade 2
a7 4711500 16 Washer 5/16
48 0760612 8 Bolt M6 x 25
49 4060803 7.4 1in Shield, Flex Trim
/19cm
50 5240600 1 Washer M6
51 1001237907 1 Bracket, Ladder Support
52 1001237908 1 Bracket, Hood Support
100 1001219802 1 Hood Kit
101 1001204140 2 Ladder
102 1001239222 1 Cover (Engine Side)
RT3394 _RT4394 31217444



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
103 1001204236 1 Cover (Tank Side)

200 1001258394 1 Door Kit

201 1001258390 2 Door (Rear)

202 1001258391 1 Door (Tank Side Front)

203 1001258392 1 Door (Engine Side Front)

31217444 RT3394_RT4394 77






SECTION 3 - ENGINE

SECTION 3 - ENGINE

31217444 RT3394_RT4394 79



SECTION 3 - ENGINE

FIGURE 3-1. ENGINE INSTALLATION - KUBOTA DIESEL T4F

ART_1001206034_0

LOCATED ON BACK
OF ENGINE TRAY
44

31217444

RT3394_RT4394

80



SECTION 3 - ENGINE
FIGURE 3-1. ENGINE INSTALLATION - KUBOTA DIESEL T4F

31217444

RT3394_RT4394

ITEM PART NUMBER QTY DESCRIPTION REV
1001206034 Ref ENGINE INSTALLATION - KUBOTA DIESEL T4F 0]

1 0100011 AR Compound, Locking

2 0100020 AR Sealant

4 0400075 1 Battery

6 0641612 1 Bolt 3/8 x 1-1/2

7 0700812 1 Bolt M8 x 25

8 0700817 1 Bolt M8 x 45

9 1001093382 2 J-Bolt

10 0741010 2 Screw #10 x 1-1/4

11 0760610 5 Bolt M6 x 20

12 0760814 2 Bolt M8 x 30

13 0761617 1 Bolt M6 x 45

14 1320265 1 Clamp

15 2180348 3 Fitting, Straight NPT x Barbed

16 2180666 1 Fitting, Straight NPT x Barbed

17 1001208764 1 Fitting, 90 NPT x Barbed

19 2400044 1 Block, Fuse Mounting

20 2720058 242 in/ Hose

6.2m
21 2720271 136 in/ Hose
3.5m

22 3290605 6 Nut M6

23 3290805 4 Nut M8

25 3291605 1 Nut M16

26 3300408 2 Nut

27 3311605 1 Nut 3/8

28 3422669 1 Pin

29 3841143 1 Keeper, Pin

31 4711400 2 Washer 1/4

33 4811700 7 Washer M6

34 4811900 7 Washer M8

35 4811902 1 Washer M8

36 4812300 2 Washer M16

37 5241000 1 Washer M10

38 8303511 1 Capscrew M10 x 20

39 1001174486 9 Clamp

40 8750014 1 Clamp

41 1001208874 1 Filter, Change Pump

41 70010383 1 Element, Filter

44 1001183421 1 Foam, Baffle

45 1001184065 1 Bracket, Hold Down

46 1001186428 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL
Section)

47 1001190545 1 Filter, Fuel

48 1001190609 1 Fuel/Water Separator Assembly - Diesel Engines (See Separate
Breakdown in this Section)

49 1001191146 1 Bracket

50 1001238772 1 Engine and Pump Sub-Assembly — Kubota Diesel T4F (See
Separate Breakdown in this Section)

51 1001194836 1 Bracket

52 3820020 9 Rivet

81



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
54 3740080 5 Relay
55 4751500 2 Washer 5/16
57 4240018 AR Tie-Strap
58 88521205 2 Nut 5/16
59 1001185125 1 Plate
60 1001236545 1 Engine Harness - Kubota Diesel T4F (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
61 1001185585 2 Clamp
62 0761010 3 Bolt M10 x 20
63 4812000 7 Washer M10
64 1001234069 1 Harness, Fusible Link
65 0761014 2 Bolt M10 x 30
66 3291005 2 Locknut M10
82 RT3394 _RT4394 31217444






SECTION 3 - ENGINE

FIGURE 3-2. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B

vnva\ S
=N 4 {\vmv .,:

5
HINL
) 3
4 Z A
) /
Aq Lo
Y, Q L=
7 f V‘ Z
/) E ¢
KLY \
o - Vi I
o 4 -
(-
( 3 4
7 A\
\ %
N 4

ART_1001238772

31217444

RT3394_RT4394

84



SECTION 3 - ENGINE
FIGURE 3-2. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B

ITEM PART NUMBER QTY DESCRIPTION REV
1001238772 Ref ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B C
1 0100011 AR Compound, Locking
2 0641814 2 Bolt 1/2 x 1-3/4
3 3790152 1 O-Ring
4 4891600 2 Washer 3/8
5 4891800 2 Washer 1/2
6 0761014 2 Capscrew M10 x 30
7 1001101331 1 Piston Pump Assembly (See Separate Breakdown in this Section)
8 1001239200 1 Gear Pump Assembly
8 7023929 1 Seal Kit - 1001239200 Pump (Note: Seal Kit is only service
component available)

9 1001238771 1 Engine Assembly - Kubota Diesel E4B (See Separate Breakdown

in this Section)

31217444 RT3394_RT4394 85



SECTION 3 - ENGINE
FIGURE 3-3. ENGINE ASSEMBLY - KUBOTA DIESEL E4B

1
51 30 14
8

ART_1001238771_10F2

86 RT3394_RT4394 31217444



SECTION 3 - ENGINE

69

ART_1001238771_20F2

87

RT3394_RT4394

31217444



SECTION 3 - ENGINE

FIGURE 3-3. ENGINE ASSEMBLY - KUBOTA DIESEL E4B

ITEM PART NUMBER QTY DESCRIPTION REV
1001238771 Ref ENGINE ASSEMBLY - KUBOTA DIESEL E4B A

1 0100011 AR Compound, Locking

2 0340045 1 Band, Mounting

3 0440334 1 End, Rod

4 0641408 2 Bolt 1/4 x 1

5 0700610 5 Bolt M6 x 20

6 0700620 4 Bolt M6 x 60

7 0700814 10 Bolt M8 x 30

9 0700819 2 Bolt M8 x 55

10 0701222 4 Bolt M12 x 70

11 0760607 2 Bolt M6 x 14

14 0760808 10 Bolt M8 x 16

15 0761014 1 Bolt M10 x 30

16 0761015 4 Bolt M10 x 35

17 0761016 6 Bolt M10 x 40

18 0961986 2 Bearing

19 1703162 2 Decal - Fan Blade

21 3290605 5 Nut M6

22 3290805 14 Nut M8

23 3291001 4 Nut M10

24 3291005 7 Nut M10

25 3291201 4 Nut M12

26 3311405 2 Nut 1/4

27 3321402 2 Nut 1/4

28 4761400 2 Washer 1/4

29 4811700 AR Washer M6

30 4811900 36 Washer M8

31 4812000 18 Washer M10

32 4812500 2 Washer M20

33 5240600 4 Washer M6

34 5241000 8 Washer M10

35 5241200 4 Washer M12

36 8405101 2 Clamp

37 8405104 5 Clamp

38 85941016 2 Clamp

40 1001118538 1 Fan

41 1001118539 1 Spacer, Fan

42 1001118580 1 Sensor, Speed

43 1001118675 1 Coupling Kit - Diesel Engines (See Separate Breakdown in this
Section)

44 1001118746 8 Bolt M10 x 25

45 1001118881 1 Clevis

46 1001118925 1 End, Rod

47 1001168018 4 Washer

48 1001169054 4 Isolator

49 1001169138 AR Pad

50 1001169967 2 Bracket

51 1001170035 2 Bracket

52 1001187235 4 Mount, Motor

53 1001238770 1 Engine, Kubota T4F (See Separate Breakdown in this Section)

88 RT3394 _RT4394 31217444



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
54 1001220957 1 Radiator & Shroud Assembly
54 1001198726 1 Radiator
54 70007502 1 Valve, Drain
54 1001220959 1 Shroud
55 1001181658 1 Plate, Radiator
56 1001227285 1 Seal
57 1001182976 1 Mount, Engine (LH)
58 1001182977 1 Mount, Engine (RH)
59 1001182978 1 Tube, Inlet
60 1001182979 1 Bracket, Throttle Cylinder
61 1001182980 1 Bracket, Air Cleaner
62 1001182981 1 Bracket
63 1001182982 1 Mount
64 1001182983 1 Tube, Intake
65 1001182984 1 Bracket, Support
66 1001182985 1 Tube, Outlet
67 1001182987 1 Tube, Air Intake
68 1001183420 1 Foam, Baffle
69 1001183424 1 Foam, Baffle
71 1001234950 1 Muffler
72 1001195600 1 Bracket, Muffler
73 1001118280 1 Air Filter Assembly
73 7015004 2 Element
73 7015005 1 Cover Assembly
73 1340069 1 Valve, Vacuator
74 1001118582 1 Actuator, Throttle
75 1001125248 2 Mount, Engine
78 1001205968 1 Tray
79 1001180620 AR Adhesive
80 0760810 2 Bolt M8 x 20
81 1001128888 1 Washer
82 1001184066 1 Foam, Baffle
83 1320043 1 Clamp, Cable

31217444

RT3394_RT4394

89



SECTION 3 - ENGINE

FIGURE 3-4. ENGINE INSTALLATION - KUBOTA DIESEL STAGE T4F WITH GENERATOR

LOCATED ON BACK

OF ENGINE TRAY

44

ART_1001225610_J

31217444

RT3394_RT4394

90



SECTION 3 - ENGINE
FIGURE 3-4. ENGINE INSTALLATION - KUBOTA DIESEL STAGE T4F WITH GENERATOR

31217444

RT3394_RT4394

ITEM PART NUMBER QTY DESCRIPTION REV
1001225610 Ref ENGINE INSTALLATION - KUBOTA DIESEL T4F WITH J
GENERATOR

1 0100011 AR Compound, Locking

2 0100020 AR Sealant

4 0400075 1 Battery

6 0641612 1 Bolt 3/8 x 1-1/2

7 0700812 1 Bolt M8 x 25

8 0700817 1 Bolt M8 x 45

9 1001093382 2 J-Bolt

10 0741010 2 Screw #10 x 1-1/4

11 0760610 5 Bolt M6 x 20

12 0760814 2 Bolt M8 x 30

13 0761617 1 Bolt M6 x 45

14 1320265 1 Clamp

15 2180348 3 Fitting, Straight NPT x Barbed

16 2180666 1 Fitting, Straight NPT x Barbed

17 1001208764 1 Fitting, 90 NPT x Barbed

19 2400044 1 Block, Fuse Mounting

20 2720058 242 in/ Hose

6.2m
21 2720271 136 in/ Hose
3.5m

22 3290605 6 Nut M6

23 3290805 4 Nut M8

25 3291605 1 Nut M16

26 3300408 2 Nut

27 3311605 1 Nut 3/8

28 3422669 1 Pin

29 3841143 1 Keeper, Pin

31 4711400 2 Washer 1/4

33 4811700 7 Washer M6

34 4811900 7 Washer M8

35 4811902 1 Washer M8

36 4812300 2 Washer M16

37 5241000 1 Washer M10

38 8303511 1 Capscrew M10 x 20

39 1001174486 9 Clamp

40 8750014 1 Clamp

41 1001208874 1 Filter, Charge Pump

41 70010383 1 Element, Filter

44 1001183421 1 Foam, Baffle

45 1001184065 1 Bracket, Hold Down

46 1001186428 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL
Section)

47 1001190545 1 Filter, Fuel

48 1001190609 1 Fuel/Water Separator Assembly - Diesel Engines (See Separate
Breakdown in this Section)

49 1001191146 1 Bracket

50 1001238774 1 Engine and Pump Sub-Assembly - Kubota Diesel T4F with
Generator (See Separate Breakdown in this Section)

51 1001194836 1 Bracket

91



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
52 3820020 9 Rivet
54 3740080 5 Relay
55 4751500 2 Washer 5/16
57 4240018 AR Tie-Strap
58 88521205 2 Nut 5/16
59 1001185125 1 Plate
60 1001236545 1 Engine Harness - Kubota Diesel T4F (Not Shown - See Separate
Breakdown in ELECTRICAL Section)
61 1001185585 2 Clamp
62 0761010 3 Bolt M10 x 20
63 4812000 7 Washer M10
64 1001234069 1 Harness, Fusible Link
65 0761014 2 Bolt M10 x 30
66 3291005 2 Locknut M10
92 RT3394 _RT4394 31217444






SECTION 3 - ENGINE

FIGURE 3-5. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR

ART_1001238774

31217444

RT3394_RT4394

94



SECTION 3 - ENGINE
FIGURE 3-5. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001238774 Ref ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B C
WITH GENERATOR
1 0100011 AR Compound, Locking
2 0641814 2 Bolt 1/2 x 1-3/4
3 3790152 1 O-Ring
4 4891600 2 Washer 3/8
5 4891800 2 Washer 1/2
6 0761014 2 Capscrew M10 x 30
7 1001101331 1 Piston Pump Assembly (See Separate Breakdown in this Section)
8 1001239200 1 Gear Pump Assembly
8 7023929 1 Seal Kit — 1001239200 Pump (Note: Seal Kit is only service
component available)
9 1001238773 1 Engine Assembly - Kubota Diesel E4B with Generator (See
Separate Breakdown in this Section)

31217444 RT3394_RT4394 95



SECTION 3 - ENGINE

FIGURE 3-6. ENGINE ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR

\,

ART_1001238773_10F2

31217444

RT3394_RT4394

96



SECTION 3 - ENGINE

63

ART_1001238773_20F2

97

RT3394_RT4394

31217444



SECTION 3 - ENGINE

98

FIGURE 3-6. ENGINE ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001238773 Ref ENGINE ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR A
1 0100011 AR Compound, Locking
2 0340045 1 Band, Mounting
3 0440334 1 End, Rod
4 0641408 2 Bolt 1/4 x 1
5 0700610 5 Bolt M6 x 20
6 0700620 4 Bolt M6 x 60
7 0700814 10 Bolt M8 x 30
8 0700819 2 Bolt M8 x 55
9 0701222 4 Bolt M12 x 70
10 0760607 2 Bolt M6 x 14
11 0760808 10 Bolt M8 x 16
12 0760810 2 Bolt M8 x 20
13 0761014 1 Bolt M10 x 30
14 0761015 4 Bolt M10 x 35
15 0761016 6 Bolt M10 x 40
16 0961986 2 Bearing
17 1320043 1 Clamp, Cable
18 1703162 2 Decal - Fan Blade
19 3290605 5 Nut M6
20 3290805 14 Nut M8
21 3291001 4 Nut M10
22 3291005 7 Nut M10
23 3291201 4 Nut M12
24 3311405 2 Nut 1/4
25 3321402 2 Nut 1/4
26 4761400 2 Washer 1/4
27 4811700 13 Washer M6
28 4811900 36 Washer M8
29 4812000 18 Washer M10
30 4812500 2 Washer M20
31 5240600 4 Washer M6
32 5241000 8 Washer M10
33 5241200 4 Washer M12
34 8405101 2 Clamp
35 8405104 5 Clamp
36 85941016 2 Clamp
37 1001118538 1 Fan
38 1001118539 1 Spacer, Fan
39 1001118580 1 Sensor, Speed
40 1001118675 1 Coupling Kit - Diesel Engines (See Separate Breakdown in this
Section)
41 1001118746 8 Bolt M10 x 25
42 1001118881 1 Clevis
43 1001118925 1 End, Rod
44 1001128888 1 Washer
45 1001168018 4 Washer
46 1001169054 4 Isolator
47 1001169138 6 Pad
48 1001169967 2 Bracket
RT3394 _RT4394 31217444



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
49 1001170035 2 Bracket
50 1001175509 4 Mount, Engine
51 1001180620 1 Adhesive
52 1001181658 1 Plate, Radiator
53 1001182976 1 Mount, Engine (LH)
54 1001182977 1 Mount, Engine (RH)
55 1001182979 1 Bracket, Throttle Cylinder
56 1001182980 1 Bracket, Air Cleaner
57 1001182981 1 Bracket
58 1001182982 1 Mount
59 1001182983 1 Tube, Intake
60 1001182984 1 Bracket, Support
61 1001182987 1 Tube, Air Intake
62 1001183420 1 Foam, Baffle
63 1001183424 1 Foam, Baffle
64 1001184066 1 Foam, Baffle
65 1001195600 1 Bracket, Muffler
66 1001205968 1 Tray
67 1001220957 1 Radiator & Shroud Assembly
67 1001198726 1 Radiator
67 70007502 1 Valve, Drain
67 1001220959 1 Shroud
68 1001227285 1 Seal
69 1001234950 1 Muffler
70 1001238770 1 Engine, Kubota T4F (See Separate Breakdown in this Section)
71 1001118280 1 Air Filter Assembly
71 7015004 1 Element
71 7015005 1 Cover Assembly
71 1340069 1 Valve, Vacuator
72 1001118582 1 Actuator, Throttle
73 1001125248 2 Mount, Engine
74 1001182978 1 Tube, Inlet
75 1001182985 1 Tube, Outlet

31217444

RT3394_RT4394

99



SECTION 3 - ENGINE

FIGURE 3-7. ENGINE COMPONENTS - KUBOTA DIESEL E4B

31217444

RT3394_RT4394

100



SECTION 3 - ENGINE
FIGURE 3-7. ENGINE COMPONENTS - KUBOTA DIESEL E4B

ITEM PART NUMBER QTY DESCRIPTION REV
1001238770 Ref ENGINE COMPONENTS - KUBOTA DIESEL T4F A
1 70004524 1 Drain (Not Shown)
2 7023154 1 Plug, Drain
2 70002315 1 Seal, Plug
3 70004525 1 Plug, Drain
3 70004526 1 Gasket
4 70005220 1 Gasket, Cylinder Head (Not Shown)
5 7017922 1 Seal, Front Main (Not Shown)
6 70002318 2 Cap, Oil Fill
6 70004311 2 O-Ring
7 70005221 1 Gasket, Valve Cover (Not Shown)
8 70003060 1 Comp Valve, Breather
8 70003061 1 Cover, Breather
8 7017934 4 Screw
9 70002316 1 Pipe, Water Return
9 70002317 1 Tube, Breather
9 70004530 1 Clamp, Hose
9 70004531 1 Band, Pipe
10 70004395 1 Filter, Oil
11 70005222 1 Dipstick
11 70005223 1 Tube, Dipstick
12 7017928 1 Seal, Rear Main (Not Shown)
13 70005224 1 Gear, Ring
14 70002419 1 Plate, Rear End
15 7025479 1 Solenoid, Stop
16 7023164 1 Pump, Injection
16 70002319 1 Shim, Injection
16 70002320 1 Shim, Injection
16 70002321 1 Shim, Injection Pump
16 70002322 1 Shim, Injection Pump
16 70002323 1 Shim, Injection Pump
16 7017945 1 Joint, Eye
17 70004396 1 Control, Speed
17 70004397 1 Gasket
18 7023165 1 Gasket
19 70004536 1 Pipe, Over Flow
19 70004537 1 Screw, Air Bleeder
19 70004538 1 Gasket
19 70004539 1 Pipe, Over Flow
20 70004399 3 Holder, Nozzle
20 70004540 3 Nut
20 7023167 3 Gasket
20 7023168 3 Seal, Heat
21 70004398 3 Plug, Glow
21 70004544 1 Cord, Glow Plug
22 70005228 1 Electric Fuel Feed Pump
23 70006661 1 Alternator - 60Amp
24 7023140 1 Pulley, Fan
25 70006665 1 V-Belt
26 7023144 1 Starter

31217444 RT3394_RT4394 101



SECTION 3 - ENGINE

102

ITEM PART NUMBER QTY DESCRIPTION REV
27 7017901 1 Switch, Oil
28 70004829 1 Pipe, Water Return
28 7023145 1 Gasket, Flange
28 7017958 1 Hose, Water Return
28 7023170 1 Thermostat
28 70002326 1 Gasket, Thermostat
28 70003064 1 Sensor, Water Temperature
28 70003063 1 Washer, Seal
29 70002327 1 Pump, Water
29 70002328 1 Gasket, Water Pump
30 7017963 1 Pipe, Water
30 70002330 1 Pipe, Water
31 7023149 1 Gasket, Inlet Manifold (Not Shown)
32 7023148 1 Gasket, Exhaust Manifold (Not Shown)
33 7023124 1 Gasket (Muffler)
33 70004415 4 Bolt, Sems
34 70005226 1 Upper Gasket Kit
34 70005227 1 Lower Gasket Kit
35 7017992 1 Fuel Filter
36 70005229 1 Tank, Coolant Reserve
37 70006664 1 Arm, Adjustment
RT3394 _RT4394 31217444






SECTION 3 - ENGINE

FIGURE 3-8. ENGINE INSTALLATION - KUBOTA GASOLINE

52

LOCATED ON BACK
OF ENGINE TRAY

ART_1001206032_W_10F2

31217444

RT3394_RT4394

104



SECTION 3 - ENGINE

65

TO
ENGINE

FUEL RAIL

ART_1001206032_W_20F2

105

RT3394_RT4394

31217444



SECTION 3 - ENGINE

FIGURE 3-8. ENGINE INSTALLATION - KUBOTA GASOLINE

106

ITEM PART NUMBER QTY DESCRIPTION REV
1001206032 Ref ENGINE INSTALLATION - KUBOTA GASOLINE w
1 0100011 AR Compound, Locking
2 0100020 AR Sealant
4 0400075 1 Battery
6 0641610 5 Bolt 3/8 x 1-1/4
7 0641612 1 Bolt 3/8 x 1-1/2
8 0700812 5 Bolt M8 x 25
10 1001093382 2 J-Bolt
11 0741010 2 Screw #10 x 1-1/4
12 0760614 3 Bolt M6 x30
14 0761617 1 Bolt M16 x 45
15 1320061 1 Clamp
16 1320220 1 LP Clamp Kit
17 1320265 1 Clamp
18 2180348 2 Fitting, Straight NPT x Barbed
19 2180387 1 Fitting, Tank Connector
20 2180389 1 Fitting, Relief Valve
21 2180418 2 Fitting, Straight
22 2220290 1 Fitting, Tee
23 2221176 1 Fitting, 90 NPT x Barbed
25 2400044 1 Block, Fuse Mounting
26 2720611 1 Hose
27 3290605 8 Nut M6
29 3290805 5 Nut M8
30 88521205 2 Nut 5/16
31 3291605 1 Nut M16
32 3300408 2 Nut
33 3311605 6 Nut 3/8
34 3422669 1 Pin
35 3573440 2 Plate, LP Tank Mount
36 3841143 1 Keeper, Pin
38 4711400 2 Washer 1/4
39 4711600 10 Washer 3/8
40 4811700 11 Washer M6
41 4811900 10 Washer M8
43 4812300 2 Washer M16
44 5241000 1 Washer M10
45 8303511 1 Capscrew M10 x 20
46 1001174486 14 Clamp
48 1001208874 1 Filter, Charge Pump
48 70010383 1 Element, Filter
49 1001300357 14ft/5m| Hose
51 1001174093 1 Coupling, Quick Connect
52 1001183421 1 Foam, Baffle
53 1001184065 1 Bracket, Hold Down
56 1001206049 1 Engine and Pump Sub-Assembly - Kubota Gasoline (See
Separate Breakdown in this Section)
57 1001194836 1 Bracket
63 1001185585 2 Clamp
64 1001225420 1 Filter, Carbon Canister
RT3394 _RT4394 31217444



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
65 1001225421 1 Bracket
68 1001262941 1 Decal - EPA Evaporation 2020 Standards
68 1001274101 1 Decal - EPA Evaporation 2021 Standards
68 1001288395 1 Decal - EPA Evaporation 2022 Standards
68 1001299769 1 Decal - EPA Evaporation 2023 Standards
69 3820020 7 Rivet
70 3740080 4 Relay
73 4240018 AR Tie-Strap
74 1001185125 1 Plate
75 1001236546 1 Engine Harness - Kubota Gasoline (See Separate Breakdown in
ELECTRICAL Section)
76 4751500 2 Washer 5/16
77 0700618 1 Bolt M6 x 50
78 3860111 1 Roller
79 0760610 3 Bolt M6 x 20
80 1001131391 1 Fitting, Coupling
81 1001129256 10ft/3m| Hose
83 1001146588 1 Tie-Strap (Not Shown)
84 0760814 2 Bolt M8 x 30
85 1001186428 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL
Section)
86 1001129255 5ft/2m | Hose
87 0641812 4 Bolt 1/2 x 1-1/2
88 3311801 4 Nut 1/2
89 4711800 8 Washer 1/2
90 0761010 3 Bolt M10 x 20
91 4812000 7 Washer M10
92 1001234069 1 Harness, Fusible Link
93 3291005 2 Lock Nut M10
31217444 RT3394 _RT4394 107



SECTION 3 - ENGINE
FIGURE 3-9. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE

ART_1001206049

108 RT3394_RT4394 31217444



SECTION 3 - ENGINE
FIGURE 3-9. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001206049 Ref ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE F
1 0100011 AR Compound, Locking
2 0641814 2 Bolt 1/2 x 1-3/4
3 3790152 1 O-Ring
4 4711600 2 Washer 3/8
5 4891800 2 Washer 1/2
6 83191040 2 Capscrew M10 x 30
7 1001101331 1 Piston Pump Assembly (See Separate Breakdown in this Section)
8 1001217291 1 Gear Pump Assembly
8 70002861 1 Seal Kit - 1001217291 Pump (Note: Seal Kit is only service
component available)

9 1001205973 1 Engine Assembly - Kubota Gasoline (See Separate Breakdown in

this Section)

31217444 RT3394_RT4394 109



SECTION 3 - ENGINE
FIGURE 3-10. ENGINE ASSEMBLY - KUBOTA GASOLINE

46

ART_1001205973_10F2

110 RT3394_RT4394 31217444



SECTION 3 - ENGINE

ART_1001205973_20F2

31217444 RT3394_RT4394 111



SECTION 3 - ENGINE
FIGURE 3-10. ENGINE ASSEMBLY - KUBOTA GASOLINE

112

ITEM PART NUMBER QTY DESCRIPTION REV
1001205973 Ref ENGINE ASSEMBLY - KUBOTA GASOLINE H
1 0100011 AR Compound, Locking
2 0340045 1 Band, Mounting
3 0700610 3 Bolt M6 x 20
5 0700620 4 Bolt M6 x 60
7 0700814 12 Bolt M8 x 30
8 0701222 4 Bolt M12 x 70
9 0760607 2 Bolt M6 x 14
10 0760810 2 Bolt M8 x 20
11 0760808 8 Bolt M8 x 16
13 0761015 4 Bolt M10 x 35
14 0761016 6 Bolt M10 x 40
15 0961986 2 Bearing
16 1703162 2 Decal - Fan Blade
17 3290605 3 Nut M6
18 3290805 16 Nut M8
19 3291001 4 Nut M10
20 3291005 7 Nut M10
21 3291201 4 Nut M12
22 4811700 8 Washer M6
23 4811900 40 Washer M8
24 4812000 18 Washer M10
25 5241000 8 Washer M10
26 5241200 4 Washer M12
27 8405009 1 Clamp
28 8405101 2 Clamp
29 8405104 5 Clamp
30 85941016 2 Clamp
31 1001118280 1 Air Filter Assembly
31 7015004 2 Element
31 7015005 1 Cover Assembly
31 1340069 1 Valve, Vacuator
32 1001118538 1 Fan
33 1001118539 1 Spacer, Fan
34 1001118746 8 Bolt M10 x 25
35 1001146043 1 Coupling, 90
36 1001161497 1 Valve, Oil Drain
37 1001165035 8in/20cm| Hose
38 1001168018 4 Washer
40 1001169054 4 Isolator
41 1001169138 6 Pad
42 1001169967 2 Bracket
43 1001170035 2 Bracket
44 1001187235 4 Mount, Motor
46 1001224493 1 Engine, Kubota Gasoline (See Separate Breakdown in this
Section)
a7 1001220957 1 Radiator & Shroud Assembly
47 1001198726 1 Radiator
47 70007502 1 Valve, Drain
47 1001220959 1 Shroud
RT3394 _RT4394 31217444



SECTION 3 - ENGINE
ITEM PART NUMBER QTY DESCRIPTION REV

48 1001181658 1 Plate, Radiator
49 1001181659 1 Hose, Radiator (Upper)
50 1001227285 1 Seal
51 1001181829 1 Coupling Kit - Gasoline Engines (See Separate Breakdown in this

Section)
52 1001182980 1 Bracket
53 1001182981 1 Bracket
54 1001182982 1 Mount
55 1001182983 1 Tube, Intake
56 1001182984 1 Support
57 1001183420 1 Foam, Baffle
58 1001183424 1 Foam, Baffle
59 1001183427 1 Tube, Coolant
60 1001183428 1 Mount, Engine (RH)
61 1001215543 1 Mount, Engine (LH)
62 1001184064 1 Tube, Intake
64 1001213847 1 Tube, Exhaust
65 1001186833 1 Tube, Exhaust
68 1001205968 1 Tray
69 1001210708 1 Insulate, Exhaust
70 0100062 AR Adhesive
71 1001181625 50 in/ Hose

127cm
72 8410013 4 Clamp
73 5240600 4 Washer M6
74 1001184066 1 Foam, Baffle
75 1001125248 2 Mount, Engine
76 1001226420 1 Support
77 1001195600 1 Bracket, Muffler
78 0761014 1 Bolt M10 x 30
79 0700819 2 Bolt M8 x 55
80 4812500 2 Washer M20
31217444 RT3394 _RT4394 113



SECTION 3 - ENGINE

FIGURE 3-11. ENGINE INSTALLATION - KUBOTA GASOLINE WITH GENERATOR

ART_1001225626_P_10F2

LOCATED ON BACK
OF ENGINE TRAY

31217444

RT3394_RT4394

114



SECTION 3 - ENGINE

65

TO
ENGINE

FUEL RAIL

ART_1001225626_P_20F2

115

RT3394_RT4394

31217444



SECTION 3 - ENGINE

FIGURE 3-11. ENGINE INSTALLATION - KUBOTA GASOLINE WITH GENERATOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001225626 Ref ENGINE INSTALLATION - KUBOTA GASOLINE WITH P

GENERATOR

1 0100011 AR Compound, Locking

2 0100020 AR Sealant

4 0400075 1 Battery

6 0641610 5 Bolt 3/8 x 1-1/4

7 0641612 1 Bolt 3/8 x 1-1/2

8 0700812 5 Bolt M8 x 25

10 1001093382 2 J-Bolt

11 0741010 2 Screw #10 x 1-1/4

12 0760614 3 Bolt M6 x 30

14 0761617 1 Bolt M16 x 45

15 1320061 1 Clamp

16 1320220 1 LP Clamp Kit

16 4400420 1 Tank. LP - Steel (Not Shown)

16 4400275 1 Tank, LP - Aluminum (Not Shown)

17 1320265 1 Clamp

18 2180348 2 Fitting, Straight NPT x Barbed

19 2180387 1 Fitting, Tank Connector

20 2180389 1 Fitting, Relief Valve

21 2180418 2 Fitting, Straight

22 2220290 1 Fitting, Tee

23 2221176 1 Fitting, 90 NPT x Barbed

25 2400044 1 Block, Fuse Mounting

26 2720611 1 Hose

27 3290605 8 Nut M6

29 3290805 5 Nut M8

30 88521205 2 Nut 5/16

31 3291605 1 Nut M16

32 3300408 2 Nut

33 3311605 6 Nut 3/8

34 3422669 1 Pin

35 3573440 2 Plate, LP Tank Mount

36 3841143 1 Keeper, Pin

38 4711400 2 Washer 1/4

39 4711600 10 Washer 3/8

40 4811700 11 Washer M6

41 4811900 10 Washer M8

43 4812300 2 Washer M16

44 5241000 1 Washer M10

45 8303511 1 Capscrew M10 x 20

46 1001174486 14 Clamp

48 1001208874 1 Filter, Charge Pump

48 70010383 1 Element, Filter

49 1001300357 14ft/5m| Hose

51 1001174093 1 Coupling, Quick Connect

52 1001183421 1 Foam, Baffle

53 1001184065 1 Bracket, Hold Down

56 1001225627 1 Engine and Pump Sub-Assembly - Kubota Gasoline with

Generator (See Separate Breakdown in this Section)
116 RT3394 _RT4394 31217444



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV

57 1001194836 1 Bracket

63 1001185585 2 Clamp

64 1001225420 1 Filter, Carbon Canister

65 1001225421 1 Bracket

68 1001262941 1 Decal - EPA Evaporation 2020 Standards

68 1001274101 1 Decal - EPA Evaporation 2021 Standards

68 1001288395 1 Decal - EPA Evaporation 2022 Standards

68 1001299769 1 Decal - EPA Evaporation 2023 Standards

69 3820020 7 Rivet

70 3740080 4 Relay

73 4240018 AR Tie-Strap

74 1001185125 1 Plate

75 1001236546 1 Engine Harness - Kubota Gasoline (See Separate Breakdown in
ELECTRICAL Section)

76 4751500 2 Washer 5/16

77 0700618 1 Bolt M6 x 50

78 3860111 1 Roller

79 0760610 3 Bolt M6 x 20

80 1001131391 1 Fitting, Coupling

81 1001129256 10ft/3m| Hose

83 1001146588 1 Tie-Strap (Not Shown)

84 0761014 2 Bolt M10 x 30

85 1001186428 1 Battery Cable Kit (See Separate Breakdown in ELECTRICAL
Section)

86 1001129255 5ft/2m | Hose

87 0641812 4 Bolt 1/2 x 1-1/2

88 3311801 4 Nut 1/2

89 4711800 8 Washer 1/2

90 0761010 3 Bolt M10 x 20

91 4812000 7 Washer M10

92 1001234069 1 Harness, Fusible Link

93 3291005 2 Locknut M10

31217444 RT3394 _RT4394 117



SECTION 3 - ENGINE
FIGURE 3-12. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR

ART_1001225627

118 RT3394_RT4394 31217444



SECTION 3 - ENGINE
FIGURE 3-12. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001225627 Ref ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE C
WITH GENERATOR
1 0100011 AR Compound, Locking
2 0641814 2 Bolt 1/2 x 1-3/4
3 3790152 1 O-Ring
4 4711600 2 Washer 3/8
5 4891800 2 Washer 1/2
6 83191040 2 Capscrew M10 x 30
7 1001101331 1 Piston Pump Assembly (See Separate Breakdown in this Section)
8 1001217291 1 Gear Pump Assembly
8 70002861 1 Seal Kit - 1001217291 Pump (Note: Seal Kit is only service
component available)
9 1001225628 1 Engine Assembly - Kubota Gasoline with Generator (See Separate
Breakdown in this Section)

31217444 RT3394_RT4394 119



SECTION 3 - ENGINE
FIGURE 3-13. ENGINE ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR

ART_1001225628_10F2

120 RT3394_RT4394 31217444



SECTION 3 - ENGINE

ART_1001225628_20F2

31217444 RT3394_RT4394 121



SECTION 3 - ENGINE

FIGURE 3-13. ENGINE ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR

122

ITEM PART NUMBER QTY DESCRIPTION REV
1001225628 Ref ENGINE ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR D
1 0100011 AR Compound, Locking
2 0340045 1 Band, Mounting
3 0700610 3 Bolt M6 x 20
5 0700620 4 Bolt M6 x 60
7 0700814 12 Bolt M8 x 30
8 0701222 4 Bolt M12 x 70
9 0760607 2 Bolt M6 x 14
10 0760810 2 Bolt M8 x 20
11 0760808 10 Bolt M8 x 16
13 0761015 4 Bolt M10 x 35
14 0761016 6 Bolt M10 x 40
15 0961986 2 Bearing
16 1703162 2 Decal - Fan Blade
17 3290605 3 Nut M6
18 3290805 16 Nut M8
19 3291001 4 Nut M10
20 3291005 7 Nut M10
21 3291201 4 Nut M12
22 4811700 8 Washer M6
23 4811900 40 Washer M8
24 4812000 18 Washer M10
25 5241000 8 Washer M10
26 5241200 4 Washer M12
27 8405009 1 Clamp
28 8405101 2 Clamp
29 8405104 5 Clamp
30 85941016 2 Clamp
31 1001118280 1 Air Filter Assembly
31 7015004 2 Element
31 7015005 1 Cover Assembly
31 1340069 1 Valve, Vacuator
32 1001118538 1 Fan
33 1001118539 1 Spacer, Fan
34 1001118746 8 Bolt M10 x 25
35 1001146043 1 Coupling, 90
36 1001161497 1 Valve, Oil Drain
37 1001165035 8in/20cm| Hose
38 1001168018 4 Washer
40 1001169054 4 Isolator
41 1001169138 AR Pad
42 1001169967 2 Bracket
43 1001170035 2 Bracket
44 1001175509 4 Mount, Motor
46 1001224493 1 Engine, Kubota Gasoline with Generator (See Separate
Breakdown in this Section)
a7 1001220957 1 Radiator & Shroud Assembly
47 1001198726 1 Radiator
47 70007502 1 Valve, Drain
47 1001220959 1 Shroud
RT3394 _RT4394 31217444



SECTION 3 - ENGINE
ITEM PART NUMBER QTY DESCRIPTION REV

48 1001181658 1 Plate, Radiator
49 1001181659 1 Hose, Radiator (Upper)
50 1001227285 1 Seal
51 1001181829 1 Coupling Kit - Gasoline Engines (See Separate Breakdown in this

Section)
52 1001182980 1 Bracket
53 1001182981 1 Bracket
54 1001182982 1 Mount
55 1001182983 1 Tube, Intake
56 1001182984 1 Support
57 1001183420 1 Foam, Baffle
58 1001183424 1 Foam, Baffle
59 1001183427 1 Tube, Coolant
60 1001183428 1 Mount, Engine (RH)
61 1001215543 1 Mount, Engine (LH)
62 1001184064 1 Tube, Intake
64 1001213847 1 Tube, Exhaust
65 1001186833 1 Tube, Exhaust
68 1001205968 1 Tray
69 1001210708 1 Insulate, Exhaust
70 0100062 AR Adhesive
71 1001181625 50 in/ Hose

127cm
72 8410013 4 Clamp
73 5240600 4 Washer M6
74 1001184066 1 Foam, Baffle
75 1001125248 2 Mount, Engine
76 1001195600 1 Bracket, Muffler
77 1001226420 1 Support
78 0761014 1 Bolt M10 x 30
79 4812500 2 Washer M20
80 0700819 2 Bolt M8 x 55
31217444 RT3394 _RT4394 123



SECTION 3 - ENGINE

FIGURE 3-14. ENGINE COMPONENTS - KUBOTA GASOLINE

29

J A xq.¢
lﬂ\\“.N& LR 7

; ﬂ.@Mﬂ“@l U\

AL

P

SRSy
2 LRI _\

-~ O

7

<
m

3 J | N

\ ﬁu.jA-_w ‘\Wwﬁ. 7A‘v "

v@ ‘\ma\ SN/ iy 7P

o T
\ ” \¢ \mkro\\'\\?..i’/ = & = N\ w~ JM@N\.

¢W;"4.mw \ /:'\\“llu“‘ & N.O ,\\\.\I’\
.me* =, -

SN
R
SV

70

, LN\ g

ART_1001224493

31217444

RT3394_RT4394

124



SECTION 3 - ENGINE
FIGURE 3-14. ENGINE COMPONENTS - KUBOTA GASOLINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001224493 Ref ENGINE COMPONENTS - KUBOTA GASOLINE C
1 70004524 1 Drain (Not Shown)
2 70004525 1 Plug, Drain
2 70004526 1 Gasket
3 7017906 2 Bolt (Not Shown)
4 70005726 1 Sensor, Water Temperature
4 70005727 1 Gasket
5 70005728 1 Gasket, Head (Not Shown)
6 7017914 1 Joint, Pipe (Not Shown)
7 70005729 1 Seal, Oil (Not Shown)
8 70005730 1 Sensor, Revolution (Not Shown)
9 7017959 2 Band, Pipe
10 70005731 1 O-Ring, Breather
10 70005732 1 Cover, Breather
11 7017934 4 Screw
12 70005733 1 Gasket, Head Cover (Not Shown)
13 70004831 4 Bolt
14 70002318 1 Plug, Oil Filler
14 70004311 1 O-Ring
15 7017980 1 Filter, Oil
16 70005734 1 Gauge, Oil
17 70004294 1 Pump, QOil
17 70004295 1 Gasket, Oll
18 70004296 1 Key, Feather (Not Shown)
19 7017982 1 Gasket, Bearing Case (Not Shown)
20 7017983 1 Seal, Oil (Not Shown)
21 7017984 1 Gasket, Case Cover (Not Shown)
22 70005735 1 Gear, Ring
23 70005736 1 Rotor
24 70004834 5 Bolt
25 7017992 1 Fuel, Filter
26 70005737 1 Sensor, Stick (Not Shown)
27 70005738 1 Holder, Sensor (Not Shown)
28 70005739 3 Spark Plug (Not Shown)
29 70005740 3 Call, Ignition
30 7017986 1 Gasket
31 70004538 2 Packing
32 7017995 1 Gasket, Fuel Pump
33 70004848 2 Bolt
34 70006661 1 Alternator - 60Amp
35 70006662 1 Bracket, Adjustment
36 70004557 1 Washer
37 70004558 1 Washer, Spring Lock
38 7023107 1 V-Belt
39 70005743 1 Starter
40 70005329 5 Nut
41 70005744 1 Magnetic, Switch
42 70005745 1 Switch, Oil Pressure
43 70004829 1 Pipe, Water Return (Not Shown)
44 70004306 1 Gasket, Water Flange (Not Shown)

31217444 RT3394_RT4394 125



SECTION 3 - ENGINE

126

ITEM PART NUMBER QTY DESCRIPTION REV
45 70004851 1 Pipe, Water Return
46 7023170 1 Thermostat (Not Shown)
47 70002326 1 Gasket, Thermostat
48 70004853 1 Pump, Water
49 70004854 1 Gasket, Water Pump
50 70004912 1 Hose, Water
51 70004913 2 Band, Pipe
52 70005229 1 Coolant Tank Kit
53 4400498 1 Tank, Coolant
54 70004401 1 Decal - Instruction
55 70005746 1 Sensor (TMAP)
56 70005747 1 O-Ring (Not Shown)
57 7017994 2 Gasket, Air Cleaner (Not Shown)
58 70005748 1 Mixer
59 70004537 1 Screw, Air Bleeder (Not Shown)
60 70005749 1 Gasket, In-Manifold (Not Shown)
61 70005750 1 Rail, Fuel Ignition
62 70005751 3 Injector
63 70005752 1 Gasket, Exhaust Manifold (Not Shown)
64 70005753 3 Bolt, Stud (Not Shown)
65 70005327 6 Nut (Not Shown)
66 70005754 4 Bolt, Stud
67 70005755 1 Muffler
68 70005756 1 Cover, Muffler
69 70005757 1 Harness, Wire (ECU) (Not Shown)
70 70005758 1 Module, Engine Control (ECU)
71 70005759 2 Gasket, Muffler
72 70005760 2 Sensor, 02
73 70005762 1 Valve, 2 Way
74 70005761 1 Pump, Fuel
75 70005763 1 Gasket, Muffler
76 70005764 1 Upper Gasket Kit
77 70005765 1 Lower Gasket Kit
78 70005766 1 Cable Assembly (ECOM) (Not Shown)
79 70005767 1 Adapter (ECOM) (Not Shown)
80 70005768 1 Regulator
81 70005769 1 Valve, Lockoff
RT3394 _RT4394 31217444






SECTION 3 - ENGINE
EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

444444444444444444444



SECTION 3 - ENGINE
FIGURE 3-15. FUEL/WATER SEPARATOR ASSEMBLY - DIESEL ENGINES

ITEM PART NUMBER QTY DESCRIPTION REV
1001190609 Ref FUEL/WATER SEPARATOR ASSEMBLY - DIESEL ENGINES B
1 70005293 1 Head, Mounting
2 70005294 1 Plug
3 70005295 1 Gasket, Head
4 70005296 1 Element
5 70005297 1 O-Ring
6 70002901 1 Bowl
7 70004070 1 Drain, Self Venting
8 70004069 1 Plug

31217444 RT3394_RT4394 129



SECTION 3 - ENGINE
FIGURE 3-16. COUPLING KIT - DIESEL ENGINES

130 RT3394_RT4394 31217444



SECTION 3 - ENGINE
FIGURE 3-16. COUPLING KIT - DIESEL ENGINES

ITEM PART NUMBER QTY DESCRIPTION REV
1001118675 Ref COUPLING KIT - DIESEL ENGINES A
1 70001933 1 Coupling Assembly
2 70005453 1 Bolt Kit
3 See Note NSS Housing (Note: Use p/n 1001118675)

31217444 RT3394_RT4394 131



SECTION 3 - ENGINE
FIGURE 3-17. COUPLING KIT - GASOLINE ENGINES

132 RT3394_RT4394 31217444



SECTION 3 - ENGINE
FIGURE 3-17. COUPLING KIT - GASOLINE ENGINES

ITEM PART NUMBER QTY DESCRIPTION REV
1001181829 Ref COUPLING KIT - GASOLINE ENGINES B
1 70005455 1 Coupling Assembly
2 70005454 1 Bolt Kit
3 See Note NSS Housing (Note: Use p/n 1001181829)

31217444 RT3394_RT4394 133



SECTION 3 - ENGINE
FIGURE 3-18. PISTON PUMP ASSEMBLY

;Q ” 254@ [ 31
%ﬂg\

gt

Al 22
- O~

134 RT3394_RT4394

ART_1001101331

31217444



SECTION 3 - ENGINE
FIGURE 3-18. PISTON PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001101331 Ref PISTON PUMP ASSEMBLY E
1 70002132 2 Pin
2 70002133 2 Plug Assembly (Includes Item 3)
3 7007207 2 O-Ring (Part of Item 2)
4 7007419 2 Plug Assembly (Includes Item 5)
5 7007418 2 O-Ring (Part of Item 4)
6 70002134 2 Screen
7 70002135 1 Cylinder Block Kit (Includes Items 8-16)
8 70002136 1 Piston Assembly Kit (Includes Qty 9 Piston Assemblies) (Part of
Item 7)
9 70002137 1 Guide, Slipper Retainer (Part of Item 7)
10 70002138 1 Retainer, Slipper (Part of Item 7)
11 7021275 3 Pin, Slipper Retainer Hold Down (Part of Item 7)
12 70002143 1 Cylinder Block Assembly (Includes Items 13-16) (Part of Item 7)
13 70002139 1 Spring (Part of ltem 12)
14 70002140 1 Washer (Part of ltem 12)
15 70002141 1 Washer (Part of ltem 12)
16 70002142 1 Ring, Retaining (Part of Item 12)
17 7007446 1 Pin
18 70002144 1 Plate, CW Valve
19 70002145 1 Swash Plate Bearing Kit (Includes Qty 2 Bearings)
20 70002146 1 EDC Kit (Includes Items 21-31)
21 70002147 2 Solenoid Valve Assembly (Includes Item 22 & 23) (Part of Item
20)
22 70002148 2 O-Ring (1 Per Valve Assembly) (Part of Item 21)
23 70002149 2 Coil, Nut and Seals Kit (1 Per Valve Assembly) (Part of Item 21)
24 70002150 6 Screw (Part of Item 20)
25 7022301 1 Nut, Seal (Part of Item 20)
26 70002151 1 Plug Assembly (Part of Item 20) (Includes Item 27)
27 7007207 1 O-Ring (Part of Item 26)
28 70002134 1 Screen (Part of Item 20)
29 70002153 1 Ring, Locking (Part of Item 20)
30 70002154 1 Gasket, Control (Part of Item 20)
31 70002156 6 Capscrew (Part of Item 20)
32 70002152 1 Swash Plate
33 70002155 1 Link, Swash Plate
34 70002157 2 Pin, Dowel
35 70002158 1 Servo Piston Assembly (Includes Items 36-38)
36 70002159 1 Block, Slider (Part of Item 35)
37 70002160 2 O-Ring (Part of Item 35)
38 70002161 2 Ring, Piston (Part of Item 35)
39 70002162 1 Cylinder, Servo
40 70002162 1 Cylinder, Servo
41 70002163 2 O-Ring
42 70002164 2 Plate, Locking
43 70002165 4 Screw
44 70002166 2 Orifice
45 70002167 1 Cap, End (Includes ltem 58)
46 70002168 1 Gasket, End Cap
a7 70002158 1 Plug Assembly (Includes Item 48)

31217444 RT3394_RT4394 135



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV

48 7021256 1 O-Ring (Part of Item 47)

49 70001958 1 Plug Assembly (Includes Item 50)

50 7021256 1 O-Ring (Part of Item 49)

51 70001958 1 Plug Assembly (Includes Item 52)

52 7021256 1 O-Ring (Part of Item 51)

53 70001958 1 Plug Assembly (Includes Item 54)

54 7021256 1 O-Ring (Part of Item 53)

55 70002169 4 Capscrew

56 70002170 2 Capscrew

57 70002132 2 Pin

58 70002172 1 Bearing, Journal (Part of Item 45)

59 7022340 2 Bracket, Lifting

60 70002165 2 Screw

61 See Note 1 Housing (Note: Purchase p/n 1001101331)

62 70002175 1 Shaft

63 70002176 1 Ball Bearing Kit

64 70007439 1 Ring, Retaining

65 70002174 1 Shaft Seal Kit (Includes Items 66-68) (Note: This is a universal kit
and will contain extra pieces that are not used on this pump
assembly.)

66 70002177 1 Seal, Lip

67 70002178 1 O-Ring

68 70002179 1 Ring, Retaining

69 70002180 1 Adapter

70 70002181 1 Seal, Adapter

71 70002182 1 Coupling

72 70002185 4 Capscrew

73 70002186 1 Plate, Thrust

74 70002188 2 High Pressure Relief Valve Cartridge Assembly (Includes Item 75
& 76)

75 70002187 2 O-Ring (1 Per Cartridge) (Part of Item 74)

76 7007415 2 O-Ring (1 Per Cartridge) (Part of Item 74)

77 70002189 1 Charge Pump Kit (Includes Item 78)

78 70002190 2 Ring, Seal (Part of Item 77)

79 7023964 1 Plug Assembly (Includes Item 80)

80 7007415 1 O-Ring (Part of Item 79)

81 70002191 1 Charge Relief Valve Cartridge Assembly (Includes Item 82 & 83)

82 70002187 1 Nut, Seal (Part of Item 81)

83 7007415 1 O-Ring (Part of Item 81)

84 70002192 1 Overhaul Seal Kit (Includes Items 3, 5, 22, 27, 30, 37, 38, 41, 48,
50, 52, 54, 66, 67, 70, 75, 76, 78, 82 & 83)

136 RT3394 _RT4394 31217444






SECTION 3 - ENGINE

FIGURE 3-19. 7500W GENERATOR INSTALLATION - 50HZ (KUBOTA DIESEL)

LOCATED ON
T/T TANK SIDE

LOCATED ON ENGINE

LOCATED AT PLATFORM

ART_1001208752_F

31217444

RT3394_RT4394

138



SECTION 3 - ENGINE
FIGURE 3-19. 7500W GENERATOR INSTALLATION - 50HZ (KUBOTA DIESEL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001208752 Ref 75000W GENERATOR INSTALLATION - KUBOTA DIESEL STAGE F
11
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Silicone
3 0701019 1 Bolt M10 x 55
4 0701219 2 Bolt M12 x 55
6 0741607 3 Screw 3/8 x 7/8
7 0760610 4 Bolt M6 x 20
9 0780810 4 Bolt M8 x 20
10 0861572 1 Box, Generator Control
10 7024488 1 Card, Circuit - Generator Power (Not Shown)
10 See Note 1 Fuse (Note: Not Available - Purchase Locally)
10 7024489 1 Card, Circuit - Control (Not Shown)
Ref Note: When replacing card, rocker switch on card must be set for
required application.
10 70000619 1 Harness, Circuit Card
11 0962520 1 Bushing, Taper
12 3290605 4 Nut M6
13 3290805 4 Nut M8
14 3291201 2 Nut M12
15 3311005 4 Nut #10
16 3580317 1 Tensioner, Belt
17 3580318 1 Pulley
18 3931016 4 Capscrew #10 x 1
19 4032014 2 Capscrew M10 x 50
20 4060802 1 Guard, Switch
21 4240017 AR Tie-Strap (Not Shown)
22 4360482 1 Switch, Toggle
23 4751000 4 Washer #10
24 4811700 8 Washer M6
25 4811900 4 Washer M8
26 5241200 8 Washer M12
27 5241000 8 Washer M10
28 5272011 2 Capscrew M10 x 35
29 5272012 2 Capscrew M10 x 40
30 1001119929 3 Bolt M10 x 35
31 1001212223 1 Generator Assembly - 7500W
31 70001100 1 Rotor (Includes p/n 70001384 & 70000863) (Not Shown)
31 70001384 1 Bearing, Shaft (Rear) (Not Shown)
31 70000863 1 Fan, Generator (Not Shown)
31 70006093 1 Stator (Not Shown)
31 70002297 2 Stud 1/4 x 12-7/8 (Not Shown)
31 70003631 1 Brushholder Assembly (Not Shown) (was p/n 7024484)
31A 70004099 1 Key
31B 70001966 1 Bearing, Ball Radial (Located in Belt Tensioner Endbell)
31B 70003709 1 Ring, Retaining (Small)
31B 70003708 1 Ring, Retaining (Large)
31C 70004092 1 Endbell, Belt Tensioner
31D 70004094 1 Endbell, Brush Block
31E 70006094 1 Shroud

31217444 RT3394_RT4394 139



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
31E 7027799 1 Block, Connector - 6 Position (Not Shown)
31E 70002460 1 Nut, Brass (Attaches p/n 7027799 to Cover) (Not Shown)
31E 70006095 1 Breaker, Circuit 30Amp (Not Shown)
31E 70006096 1 Boot, Breaker (Not Shown)
31E 7026597 1 Connector with Leads (Not Shown)
31E 7026626 1 Connector with Pins (Not Shown)
31E 70004098 1 Clamp, Cable (Not Shown)
31E 70006097 1 Plate, End Panel (Not Shown)
31E 70002291 1 Insulator, Endbell (Not Shown)
31E 70001974 1 Decal - Terminal Connections (Not Shown)
31F 70001973 1 Decal - Warning Moving Parts
32 1001166732 1 Support
33 1001184162 1 Mount, Tensioner
34 1001244939 1 Belt
35 1001244937 1 Pulley
36 1001236442 1 Generator Harness - 7500W (See Separate Breakdown in
ELECTRICAL SECTION)
37 1001187197 1 Junction Box Assembly (See Items 101-115 for Breakdown)
38 1001202532 2 Arm
39 1001208340 1 Bar (Lower)
40 1001208339 1 Plate, Mounting
41 1001202536 1 Bar (Upper)
42 1001207285 4 Bolt M10 x 45 Grade 10.9
43 0701215 2 Bolt M12 x 35
44 0701217 2 Bolt M12 x 45
45 0760606 1 Bolt M6 x 12
46 4871700 2 Washer M6
47 4891600 6 Washer M10
1001187197 Ref JUNCTION BOX ASSEMBLY A
101 3300396 1 Cover, Fuse
102 3311001 6 Nut #10
103 4360070 1 Breaker, Circuit - 15Amp
104 4460426 1 Connector, Strain Relief
105 4711000 10 Washer #10
106 8220022 5 Terminal, Ring
107 10702077 2 Screw #10 x 3/8
108 10702082 2 Screw #10 x 3/4
109 1001148648 1 Plug
110 1001152525 2 Plug
111 1001157520 1 Block, Terminal - 6 Pole
112 1001157521 1 Box, Junction
113 1001158007 1 Cover
114 1001158008 2 Stand-Off
115 4460068 4 Terminal, Ring
140 RT3394 _RT4394 31217444






SECTION 3 - ENGINE

FIGURE 3-20. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA DIESEL)

ON TANK SIDE

Q

\ /% / X

4

v
\
\
\

\

AT PLATFORM

ON ENGINE SIDE

ART_1001206708_G

31217444

RT3394_RT4394

142



SECTION 3 - ENGINE
FIGURE 3-20. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA DIESEL)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206708 Ref 7500W GENERATOR INSTALLATION - KUBOTA DIESEL T4F G
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Silicone
3 0630407 4 Screw 1/4 x 5/8
4 0701019 1 Bolt M10 x 55
5 0701217 2 Bolt M12 x 45
6 0701219 2 Bolt M12 x 55
7 0741607 3 Screw 3/8 x 7/8
8 0760610 4 Bolt M6 x 20
9 0701215 2 Bolt M12 x 35
10 0780810 4 Bolt M8 x 20
11 0861538 1 Box, Generator Control
11 7024488 1 Card, Circuit - Generator Power (Not Shown)
11 See Note 1 Fuse (Note: Not Available - Purchase Locally)
11 7024489 1 Card, Circuit - Control (Not Shown)
Ref Note: When replacing card, rocker switch on card must be set for
required application.
11 70000619 1 Harness, Circuit Card
12 0962520 1 Bushing, Taper
13 2902431 1 Receptacle Box Kit - 110V GFI (See Separate Breakdown in
ELECTRICAL Section)
14 3290405 4 Nut M4
15 3290605 4 Nut M6
16 3290805 4 Nut M8
17 3291201 2 Nut M12
18 3311005 4 Nut #10
19 3311405 4 Nut 1/4
20 3580317 1 Tensioner, Belt
21 3580318 1 Pulley
22 3931016 4 Capscrew #10 x 1
23 3940804 4 Screw
24 4010408 4 Screw M4 x 16
25 4032014 2 Capscrew M10 x 50
26 4060802 1 Guard, Switch
27 4240017 AR Tie-Strap (Not Shown)
28 4360482 1 Switch, Toggle
29 4460315 AR Terminal (Not Shown)
31 4711400 4 Washer 1/4
32 4751000 4 Washer #10
33 4811400 AR Washer M4
34 4811700 8 Washer M6
35 4811900 4 Washer M8
36 5241000 AR Washer M10
37 5241200 8 Washer M12
38 5272011 2 Capscrew M10 x 35
39 5272012 2 Capscrew M10 x 40
40 1001212223 1 Generator Assembly - 7500W
40 70001100 1 Rotor (Includes p/n 70001384 & 70000863) (Not Shown)
40 70001384 1 Bearing, Shaft (Rear) (Not Shown)
40 70000863 1 Fan, Generator (Not Shown)

31217444 RT3394_RT4394 143



SECTION 3 - ENGINE

144

ITEM PART NUMBER QTY DESCRIPTION REV
40 70006093 1 Stator (Not Shown)
40 70002297 2 Stud 1/4 x 12-7/8 (Not Shown)
40 70003631 1 Brushholder Assembly (Not Shown) (was p/n 7024484)
40A 70004099 1 Key
40B 70001966 1 Bearing, Ball Radial (Located in Belt Tensioner Endbell)
40B 70003709 1 Ring, Retaining (Small)
40B 70003708 1 Ring, Retaining (Large)
40C 70004092 1 Endbell, Belt Tensioner
40D 70004094 1 Endbell, Brush Block
40E 70006094 1 Shroud
40E 7027799 1 Block, Connector - 6 Position (Not Shown)
40E 70002460 1 Nut, Brass (Attaches p/n 7027799 to Cover) (Not Shown)
40E 70006095 1 Breaker, Circuit 30Amp (Not Shown)
40E 70006096 1 Boot, Breaker (Not Shown)
40E 7026597 1 Connector with Leads (Not Shown)
40E 7026626 1 Connector with Pins (Not Shown)
40E 70004098 1 Clamp, Cable (Not Shown)
40E 70006097 1 Plate, End Panel (Not Shown)
40E 70002291 1 Insulator, Endbell (Not Shown)
40E 70001974 1 Decal - Terminal Connections (Not Shown)
40F 70001973 1 Decal - Warning Moving Parts
43 1001148844 1 Support
45 1001166732 1 Support
46 1001183726 1 Pulley
47 1001184162 1 Mount
48 1001184235 1 Belt
49 1001202536 1 Bar (Upper)
50 1001236442 1 Generator Harness - 7500W (See Separate Breakdown in
ELECTRICAL Section)
51 1001186919 3 Bolt M10 x 40
52 1001187228 1 Junction Box Assembly (See Items 101-125 for Breakdown)
53 1001202532 2 Arm
54 1001206707 1 Support
55 1001207285 4 Bolt M10 x 45 Grade 10.9
56 1001208339 1 Plate
57 1001208340 1 Bar (Lower)
58 4871700 2 Washer M6
59 0760606 1 Bolt M6 x 12
60 1001216162 1 Receptacle/Breaker Assembly (See Separate Breakdown in
ELECTRICAL Section)
61 4891600 1 Washer 3/8
1001187228 Ref JUNCTION BOX ASSEMBLY A
101 1060343 6.8 ft/2m | Cable, Electrical - 10/4
102 1060494 6.8 ft/2m | Cable, Electrical - 12/3
103 1060708 6.8 ft/2m | Cable, Electrical - 10/3
104 1321692 1 Strain Relief, Terminal
105 3300396 1 Cover, Fuse
106 4460068 10 Terminal
107 3311001 6 Nut #10
108 4460483 2 Terminal
109 4460425 1 Strain Relief, Terminal
110 4360070 1 Breaker, Circuit - 15Amp
RT3394 _RT4394 31217444



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
111 4460426 2 Connector, Strain Relief
112 10702077 2 Screw #10 x 3/8
113 10702082 2 Screw #10 x 3/4
114 4460963 1 Connector, Turnlock
115 1001157520 1 Block, Terminal - 6 Pole
118 1001158007 1 Cover
119 1001158008 2 Stand-Off
120 4711000 10 Washer #10
122 8220022 5 Terminal, Ring
123 1001157528 1 Decal - Wiring Schematic
124 1001187232 1 Box, Junction
125 1671092 1 Cover, Connector
31217444 RT3394 _RT4394 145



SECTION 3 - ENGINE

FIGURE 3-21. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA GASOLINE)

ON TANK SIDE

Q)

\ \..\th A\ /4

A ﬂ,\’%}//‘.\i n

Y wq \\\ //
r//,%PW//AN“\\k/M// a

\

//..,., b\’//

AT PLATFORM

ON ENGINE SIDE

ART_1001208751_G

31217444

RT3394_RT4394

146



SECTION 3 - ENGINE
FIGURE 3-21. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA GASOLINE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001208751 Ref 7500W GENERATOR INSTALLATION - KUBOTA GASOLINE G
1 0100011 AR Compound, Locking
2 0100048 AR Grease, Silicone
3 0630407 4 Screw 1/4 x 5/8
4 0701019 1 Bolt M10 x 55
5 0701219 2 Bolt M12 x 55
6 0741607 3 Screw 3/8 x 7/8
7 0760610 4 Bolt M6 x 20
8 0761009 1 Bolt M10 x 18
9 0701217 4 Bolt M12 x 45
10 0780810 4 Bolt M8 x 20
11 0861538 1 Box, Generator Control
11 7024488 1 Card, Circuit - Generator Power (Not Shown)
11 See Note 1 Fuse (Note: Not Available - Purchase Locally)
11 7024489 1 Card, Circuit - Control (Not Shown)
Ref Note: When replacing card, rocker switch on card must be set for
required application.
11 70000619 1 Harness, Circuit Card
12 0962520 1 Bushing, Taper
13 2902431 1 Receptacle Box Kit - 110V GFI (See Separate Breakdown in
ELECTRICAL SECTION)
14 3290405 4 Nut M4
15 3290605 4 Nut M6
16 3290805 4 Nut M8
17 3291201 2 Nut M12
18 3311005 4 Nut #10
19 3311405 4 Nut 1/4
20 3580317 1 Tensioner, Belt
21 3580318 1 Pulley
22 3931016 4 Capscrew #10 x 1
23 3940804 4 Screw
24 4010408 4 Screw M4 x 16
25 4031908 3 Cascrew M8 x 20
26 4032014 2 Capscrew M10 x 50
27 4032016 2 Capscrew M10 x 60
28 4060802 1 Guard, Switch
29 4240017 AR Tie-Strap (Not Shown)
30 4360482 1 Switch, Toggle
31 4460315 3 Terminal (Not Shown)
33 4711400 4 Washer 1/4
34 4751000 4 Washer #10
35 4811400 8 Washer M4
36 4811700 8 Washer M6
37 4811900 4 Washer M8
38 5241000 6 Washer M10
39 5241200 8 Washer M12
40 5272012 2 Capscrew M10 x 40
41 8406302 1 Clamp
42 1001212223 1 Generator Assembly - 7500W
42 70001100 1 Rotor (Includes p/n 70001384 & 70000863) (Not Shown)

31217444 RT3394_RT4394 147



SECTION 3 - ENGINE

148

ITEM PART NUMBER QTY DESCRIPTION REV
42 70001384 1 Bearing, Shaft (Rear) (Not Shown)
42 70000863 1 Fan, Generator (Not Shown)
42 70006093 1 Stator (Not Shown)
42 70002297 2 Stud 1/4 x 12-7/8 (Not Shown)
42 70003631 1 Brushholder Assembly (Not Shown)
42A 70004099 1 Key
42B 70001966 1 Bearing, Ball Radial (Located in Belt Tensioner Endbell)
42B 70003709 1 Ring, Retaining (Small)
42B 70003708 1 Ring, Retaining (Large)
42C 70004092 1 Endbell, Belt Tensioner
42D 70004094 1 Endbell, Brush Block
42E 70006094 1 Shroud
42E 7027799 1 Block, Connector - 6 Position (Not Shown)
42E 70002460 1 Nut, Brass (Attaches p/n 7027799 to Cover) (Not Shown)
42E 70006095 1 Breaker, Circuit 30Amp (Not Shown)
42E 70006096 1 Boot, Breaker (Not Shown)
42E 7026597 1 Connector with Leads (Not Shown)
42E 7026626 1 Connector with Pins (Not Shown)
42E 70004098 1 Clamp, Cable (Not Shown)
42E 70006097 1 Plate, End Panel (Not Shown)
42E 70002291 1 Insulator, Endbell (Not Shown)
42E 70001974 1 Decal - Terminal Connections (Not Shown)
42F 70001973 1 Decal - Warning Moving Parts
45 1001148844 1 Support
47 1001166732 1 Support
48 1001181211 1 Pulley
49 1001184162 1 Mount
50 1001184163 1 Belt
51 1001202759 1 Bar (Upper)
52 1001202760 2 Arm
53 1001202764 1 Plate
54 1001206707 1 Support
55 1001207285 4 Bolt M10 x 45 Grade 10.9
56 1001208340 1 Bar (Lower)
57 1001210645 1 Bar
58 1001236442 1 Generator Harness - 7500W (See Separate Breakdown in
ELECTRICAL SECTION)
59 1001187228 1 Junction Box Assembly (See Items 101-125 for Breakdown)
60 0760606 1 Bolt M6 x 12
61 4871700 2 Washer M6
62 1001216162 1 Receptacle/Breaker Assembly (See Separate Breakdown in
ELECTRICAL SECTION)
63 4891600 1 Washer 3/8
1001187228 Ref JUNCTION BOX ASSEMBLY A
101 1060343 6.8 ft/2m | Cable, Electrical - 10/4
102 1060494 6.8 ft/2m | Cable, Electrical - 12/3
103 1060708 6.8 ft/2m | Cable, Electrical - 10/3
104 1321692 1 Strain Relief, Terminal
105 3300396 1 Cover, Fuse
106 4460068 10 Terminal
107 3311001 6 Nut #10
108 4460483 2 Terminal
RT3394 _RT4394 31217444



SECTION 3 - ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV

109 4460425 1 Strain Relief, Terminal

110 4360070 1 Breaker, Circuit - 15Amp

111 4460426 2 Connector, Strain Relief

112 10702077 2 Screw #10 x 3/8

113 10702082 2 Screw #10 x 3/4

114 4460963 1 Connector, Turnlock

115 1001157520 1 Block, Terminal - 6 Pole

118 1001158007 1 Cover

119 1001158008 2 Stand-Off

120 4711000 10 Washer #10

122 8220022 5 Terminal, Ring

123 1001157528 1 Decal - Wiring Schematic

124 1001187232 1 Box, Junction

125 1671092 1 Cover, Connector
31217444 RT3394 _RT4394

149






SECTION 4 - SCISSORS ARMS

SECTION 4 - SCISSORS ARMS

31217444 RT3394_RT4394 151



SECTION 4 - SCISSORS ARMS

FIGURE 4-1. SCISSORS ARMS INSTALLATION (RT3394)

31217444

RT3394_RT4394

152



SECTION 4 - SCISSORS ARMS
FIGURE 4-1. SCISSORS ARMS INSTALLATION (RT3394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001220081 Ref SCISSORS ARMS INSTALLATION G

1 0641420 2 Bolt 1/4 x 2-1/2

2 0641610 4 Bolt 3/8 x 1-1/4

3 0641611 1 Bolt 3/8 x 1-3/8

5 0721010 2 Screw #10 x 1-1/4

6 0902774 1 Bracket

9 3311005 2 Nut #10

10 3311405 2 Nut 1/4

11 3311605 5 Nut 3/8

12 3340935 4 Pad

13 3422961 4 Pin

14 3422963 1 Pin

15 3841143 5 Keeper, Pin

17 4360500 1 Switch, Angle Sensor

19 4711400 4 Washer 1/4

22 4751000 2 Washer #10

23 1001099623 4 Support, Slider

24 1001125243 1 Decal - Calibration

25 1001220082 1 Scissors Arms Assembly (See Separate Breakdown in this
Section)

26 0641412 2 Bolt 1/4 x 1-1/2

27 1001187857 1 Sensor

28 4240018 AR Tie-Strap (Not Shown)

29 0100081 AR Adhesive

30 1001238626 1 Clamp, Collar (2 pieces)

31 0100035 AR Adhesive

32 8310382 2 Nut, Flange

31217444 RT3394_RT4394 153



SECTION 4 - SCISSORS ARMS
FIGURE 4-2. SCISSORS ARMS ASSEMBLY (RT3394)

ART_1001220082_G_10F2

154 RT3394_RT4394 31217444



SECTION 4 - SCISSORS ARMS

. 69

\_
\' A\ i

ART_1001220082_G_20F2

31217444 RT3394_RT4394 155



SECTION 4 - SCISSORS ARMS
FIGURE 4-2. SCISSORS ARMS ASSEMBLY (RT3394)

156

ITEM PART NUMBER QTY DESCRIPTION REV
1001220082 Ref SCISSORS ARMS ASSEMBLY G
1 0080190 1 Adapter, Cable
2 0100011 AR Compound, Locking
3 2220883 2 Plug
11 0363050 1 Bar, Prop
14 0641505 2 Bolt 5/16 x 5/8
16 0681607 2 Bolt 3/8 x 7/8
17 0681612 2 Bolt 3/8 x 1-1/2
18 0681624 29 Bolt 3/8 x 3
19 0681632 3 Bolt 3/8 x 4
20 0681813 1 Bolt 1/2 x 1-5/8
21 0902773 1 Bracket
22 0962031 8 Bushing
23 0962446 3 Spacer
24 1060929 1 Cable, Manual Descent
24 7020218 1 Handle
24 7019602 1 Bellows
24 7020219 1 Washer
27 1001216251 3 Clamp
28 1440331 14 Collar
29 1670995 3 Cover, Hose/Cable
30 1001217085 1 Lift Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION)
31 2220373 1 Fitting, Straight JIC/ORB
32 2221042 1 Fitting, 90 JIC/ORB
34 1001216383 1 Hose
35 1001216384 1 Hose
36 3271605 36 Nut 3/8
37 3271805 1 Nut 1/2
39 3321402 2 Nut 1/4
41 3422943 2 Pin
42 3422944 2 Pin
43 3422945 10 Pin
44 3422946 1 Pin
45 3422954 1 Pin
46 3422965 2 Pin
47 3450304 1 Pin 3/32 x 1
48 3450405 1 Pin 1/8 x 1-1/4
49 3573370 1 Plate
50 3841143 2 Keeper, Pin
51 3841203 1 Keeper, Pin
52 3841556 1 Rod, Prop
53 4240033 AR Tie-Strap (Not Shown)
54 4280295 18 in/ Strip, Protector
46cm
55 4641193 1 Cartridge, Check Valve
55 2900756 1 Seal Kit - 4641193 Valve
56 4641205 1 Cartridge, Holding Valve
56 7017496 1 Seal Kit - 4641205 Valve
57 4641254 1 Cartridge, Proportional Valve
RT3394 _RT4394 31217444



SECTION 4 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
57 7024829 1 Cartridge Less Cartridge
57 7012925 1 Seal Kit - 7024829 & 4641254 Valves
57 7017451 1 Call
58 4711400 2 Washer 1/4
60 4711600 1 Washer 3/8
61 4740455 2 Washer
63 1001103760 1 Cartridge, Solenoid Valve
63 7023923 1 Cartridge Less Cartridge
63 7023919 1 Seal Kit - 7023923 & 1001103760 Valves
63 70001967 1 Call
66 1001209182 1 Lift Cylinder Prop Harness
66 4460499 1 Connector, DIN (HV9 - Proportional Valve)
66 4460897 1 Receptacle, Female - 2 Position (X14B - Chassis Harness)
66 4460464 2 Pin, Male
67 1001209183 1 Lift Cylinder Holding Valve Harness
67 4460891 2 Plug, Male - 2 Position (X13A - Chassis Harness & HV10 Holding
Valve)
67 4460465 4 Socket, Female
68 1060866 1 Cable, Ground to AC Box (12/3) (Not Shown)
69 1001209181 1 Ground to Platform Harness (See Separate Breakdown in
ELECTRICAL SECTION)
100 1001220020 1 Arms and Attach Link Kit (Not Shown)
101 0272209 2 Link
101 0962474 4 Bushing
102 0272211 2 Prop, Safety
103 0440236 28 Bearing
104 0440250 4 Bearing
105 0641507 17 Bolt 5/16 x 7/8
106 1180371 1 Carrier, Cable
107 1180372 1 Carrier, Cable
108 3311505 17 Nut 5/16
109 3340929 16 Pad
110 4711500 16 Washer 5/16
200 1001220010 1 Arms Kit (Not Shown)
201 0200713 1 Arm, Lower Mid Inboard
201 1001200412 6 Bushing (Not Shown)
202 0200716 1 Arm, Lower Outboard
202 1001200506 4 Bushing (Not Shown)
203 0200717 1 Arm, Upper Inboard
203 1001200401 2 Bushing - 8-1/2 Length (Not Shown)
203 1001200402 1 Bushing - 1-1/8 Length (Not Shown)
203 1001200412 2 Bushing - 6-1/2 Length (Not Shown)
203 1001200510 2 Bushing - 11-1/2 Length (Not Shown)
204 0200718 1 Arm, Lower Mid Outboard (LH)
204 1001200506 3 Bushing (Not Shown)
205 0200719 1 Arm, Lower Mid Outboard (RH)
205 1001200506 3 Bushing (Not Shown)
206 0200723 1 Arm, Upper Outboard
206 1001200528 2 Bushing (Not Shown)
207 1001215305 1 Arm, Lower Inboard
207 1001200400 2 Bushing - 7-1/2 Length (Not Shown)
207 1001200401 2 Bushing - 8-1/2 Length (Not Shown)
31217444 RT3394 _RT4394 157



SECTION 4 - SCISSORS ARMS

158

ITEM PART NUMBER QTY DESCRIPTION REV
207 1001200402 2 Bushing - 1-1/8 Length (Not Shown)
RT3394 _RT4394 31217444






SECTION 4 - SCISSORS ARMS

FIGURE 4-3. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT3394)

31217444

RT3394_RT4394

160



SECTION 4 - SCISSORS ARMS
FIGURE 4-3. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT3394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001220085 Ref SCISSORS ARMS INSTALLATION - WITH GENERATOR G
1 0641420 2 Bolt 1/4 x 2-1/2
2 0641610 4 Bolt 3/8 x 1-1/4
3 0641611 1 Bolt 3/8 x 1-3/8
5 0721010 2 Screw #10 x 1-1/4
6 0902774 1 Bracket
9 3311005 2 Nut #10
10 3311405 2 Nut 1/4
11 3311605 5 Nut 3/8
12 3340935 4 Pad
13 3422961 4 Pin
14 3422963 1 Pin
15 3841143 5 Keeper, Pin
17 4360500 1 Switch, Angle Sensor
19 4711400 4 Washer 1/4
22 4751000 2 Washer #10
23 1001099623 4 Support, Slider
24 1001125243 1 Decal - Calibration
25 1001220087 1 Scissors Arms Assembly - with Generator (See Separate
Breakdown in this Section)
26 0641412 2 Bolt 1/4 x 1-1/2
27 1001187857 1 Sensor
28 4240018 AR Tie-Strap (Not Shown)
29 0100081 AR Adhesive
30 1001238626 1 Clamp, Collar (2 pieces)
31 0100035 AR Adhesive
32 8310382 2 Nut, Flange

31217444 RT3394_RT4394 161



SECTION 4 - SCISSORS ARMS
FIGURE 4-4. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT3394)

ART_1001220087_E_10F2

162 RT3394_RT4394 31217444



SECTION 4 - SCISSORS ARMS

. 69

\_
\' A\ i

ART_1001220087_E_20F2

31217444 RT3394_RT4394 163



SECTION 4 - SCISSORS ARMS

FIGURE 4-4. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT3394)

164

ITEM PART NUMBER QTY DESCRIPTION REV
1001220087 Ref SCISSORS ARMS ASSEMBLY - WITH GENERATOR |
1 0080190 1 Adapter, Cable
2 0100011 AR Compound, Locking
3 2220883 2 Plug
11 0363050 1 Bar, Prop
14 0641505 2 Bolt 5/16 x 5/8
16 0681607 2 Bolt 3/8 x 7/8
17 0681612 2 Bolt 3/8 x 1-1/2
18 0681624 29 Bolt 3/8 x 3
19 0681632 3 Bolt 3/8 x 4
20 0681813 1 Bolt 1/2 x 1-5/8
21 0902773 1 Bracket
22 0962031 8 Bushing
23 0962446 3 Spacer
24 1060929 1 Cable, Manual Descent
24 7020218 1 Handle
24 7019602 1 Bellows
24 7020219 1 Washer
27 1001216251 3 Clamp
28 1440331 14 Collar
29 1670995 3 Cover, Hose/Cable
30 1001217085 1 Lift Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION):
31 2220373 1 Fitting, Straight JIC/ORB
32 2221042 1 Fitting, 90 JIC/ORB
34 1001216383 1 Hose
35 1001216384 1 Hose
36 3271605 36 Nut 3/8
37 3271805 1 Nut 1/2
39 3321402 2 Nut 1/4
41 3422943 2 Pin
42 3422944 2 Pin
43 3422945 10 Pin
44 3422946 1 Pin
45 3422954 1 Pin
46 3422965 2 Pin
47 3450304 1 Pin 3/32 x 1
48 3450405 1 Pin 1/8 x 1-1/4
49 3573370 1 Plate
50 3841143 2 Keeper, Pin
51 3841203 1 Keeper, Pin
52 3841556 1 Rod, Prop
53 4240033 AR Tie-Strap (Not Shown)
54 4280295 18 in/ Strip, Protector
46cm
55 4641193 1 Cartridge, Check Valve
55 2900756 1 Seal Kit - 4641193 Valve
56 4641205 1 Cartridge, Holding Valve
56 7017496 1 Seal Kit - 4641205 Valve
57 4641254 1 Cartridge, Proportional Valve
RT3394 _RT4394 31217444



SECTION 4 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
57 7024829 1 Cartridge Less Cartridge
57 7012925 1 Seal Kit - 7024829 & 4641254 Valves
57 7017451 1 Call
58 4711400 2 Washer 1/4
60 4711600 1 Washer 3/8
61 4740455 2 Washer
63 1001103760 1 Cartridge, Solenoid Valve
63 7023923 1 Cartridge Less Cartridge
63 7023919 1 Seal Kit - 7023923 & 1001103760 Valves
63 70001967 1 Call
66 1001209182 1 Lift Cylinder Prop Harness
66 4460499 1 Connector, DIN (HV9 - Proportional Valve)
66 4460897 1 Receptacle, Female - 2 Position (X14B - Chassis Harness)
66 4460464 2 Pin, Male
67 1001209183 1 Lift Cylinder Holding Valve Harness
67 4460891 2 Plug, Male - 2 Position (X13A - Chassis Harness & HV10 Holding
Valve)
67 4460465 4 Socket, Female
68 1001237293 1 Cable, Generator to Platform (8/5)
69 1001209181 1 Ground to Platform Harness - (See Separate Breakdown in
ELECTRICAL SECTION)
100 1001220020 1 Arms and Attach Link Kit (Not Shown)
101 0272209 2 Link
101 0962474 4 Bushing
102 0272211 2 Prop, Safety
103 0440236 28 Bearing
104 0440250 4 Bearing
105 0641507 17 Bolt 5/16 x 7/8
106 1180371 1 Carrier, Cable
107 1180372 1 Carrier, Cable
108 3311505 17 Nut 5/16
109 3340929 16 Pad
110 4711500 16 Washer 5/16
200 1001220010 1 Arms Kit (Not Shown)
201 0200713 1 Arm, Lower Mid Inboard
201 1001200412 6 Bushing (Not Shown)
202 0200716 1 Arm, Lower Outboard
202 1001200506 4 Bushing (Not Shown)
203 0200717 1 Arm, Upper Inboard
203 1001200401 2 Bushing - 8-1/2 Length (Not Shown)
203 1001200402 1 Bushing - 1-1/8 Length (Not Shown)
203 1001200412 2 Bushing - 6-1/2 Length (Not Shown)
203 1001200510 2 Bushing - 11-1/2 Length (Not Shown)
204 0200718 1 Arm, Lower Mid Outboard (LH)
204 1001200506 3 Bushing (Not Shown)
205 0200719 1 Arm, Lower Mid Outboard (RH)
205 1001200506 3 Bushing (Not Shown)
206 0200723 1 Arm, Upper Outboard
206 1001200528 2 Bushing (Not Shown)
207 1001215305 1 Arm, Lower Inboard
207 1001200400 2 Bushing - 7-1/2 Length (Not Shown)
207 1001200401 2 Bushing - 8-1/2 Length (Not Shown)
31217444 RT3394 _RT4394 165



SECTION 4 - SCISSORS ARMS

166

ITEM PART NUMBER QTY DESCRIPTION REV
207 1001200402 2 Bushing - 1-1/8 Length (Not Shown)
RT3394 _RT4394 31217444






SECTION 4 - SCISSORS ARMS

FIGURE 4-5. SCISSORS ARMS INSTALLATION (RT4394)

ART_1001220083_G

31217444

RT3394_RT4394

168



SECTION 4 - SCISSORS ARMS
FIGURE 4-5. SCISSORS ARMS INSTALLATION (RT4394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001220083 Ref SCISSORS ARMS INSTALLATION G

1 0641420 2 Bolt 1/4 x 2-1/2

2 0641610 4 Bolt 3/8 x 1-1/4

3 0641611 1 Bolt 3/8 x 1-3/8

5 0721010 2 Screw #10 x 1-1/4

6 0902774 1 Bracket

9 3311005 2 Nut #10

10 3311405 4 Nut 1/4

11 3311605 5 Nut 3/8

12 3340935 4 Pad

13 3422961 4 Pin

14 3422963 1 Pin

15 3841143 5 Keeper, Pin

17 4360500 1 Switch, Angle Sensor

19 4711400 4 Washer 1/4

20 4711600 2 Washer 3/8

22 4751000 2 Washer #10

23 1001099623 4 Support, Slider

24 1001125242 1 Decal - Calibration

25 1001220084 1 Scissors Arms Assembly (See Separate Breakdown in this
Section)

26 0641412 2 Bolt 1/4 x 1-1/2

27 1001187857 1 Sensor

28 4240018 AR Tie-Strap (Not Shown)

29 0100081 AR Adhesive

30 1001238626 1 Clamp, Collar (2 pieces)

31 0100035 AR Adhesive

32 8310382 2 Nut, Flange

31217444 RT3394_RT4394 169



SECTION 4 - SCISSORS ARMS
FIGURE 4-6. SCISSORS ARMS ASSEMBLY (RT4394)

ART_1001220084_G_10F2

170 RT3394_RT4394 31217444



SECTION 4 - SCISSORS ARMS

ART_1001220084_G_20F2

31217444 RT3394_RT4394 171



SECTION 4 - SCISSORS ARMS
FIGURE 4-6. SCISSORS ARMS ASSEMBLY (RT4394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001220084 Ref SCISSORS ARMS ASSEMBLY G

1 0080190 1 Adapter, Cable

2 0100011 AR Compound, Locking

3 2220883 2 Plug

14 0363050 1 Bar, Prop

17 0641505 2 Bolt 5/16 x 5/8

19 0681607 2 Bolt 3/8 x 7/8

20 0681612 3 Bolt 3/8 x 1-1/2

21 0681618 1 Bolt 3/8 x 2-1/4

22 0681624 41 Bolt 3/8 x 3

23 0681632 4 Bolt 3/8 x 4

24 0681636 1 Bolt 3/8 x 4-1/2

25 0681813 1 Bolt 1/2 x 1-5/8

26 0902773 1 Bracket

27 0962031 16 Bushing

28 0962445 1 Spacer

29 0962446 4 Spacer

30 1060929 1 Cable, Manual Descent

30 7020218 1 Handle

30 7019602 1 Bellows

30 7020219 1 Washer

33 1001216251 3 Clamp

34 1440331 20 Collar

35 1670995 3 Cover, Hose/Cable

36 1001217085 1 Lift Cylinder Assembly (See Separate Breakdown in CYLINDER
SECTION):

37 2220373 1 Fitting, Straight JIC/ORB

38 2221042 1 Fitting, 90 JIC/ORB

40 1001216383 1 Hose

41 1001216384 1 Hose

42 3271605 52 Nut 3/8

43 3271805 1 Nut 1/2

45 3321402 2 Nut 1/4

47 3422943 2 Pin

48 3422944 2 Pin

49 3422945 16 Pin

50 3422946 1 Pin

51 3422948 1 Pin

52 3422964 1 Pin

53 3422965 2 Pin

54 3450304 1 Pin 3/32x 1

55 3450405 1 Pin 1/8 x 1-1/4

56 3573370 1 Plate

57 3841143 3 Keeper, Pin

58 3841203 1 Keeper, Pin

59 3841556 1 Rod, Prop

60 3860102 1 Roller

60 0962356 2 Bearing

61 4240033 AR Tie-Strap (Not Shown)

172 RT3394 _RT4394 31217444



SECTION 4 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
62 4280295 18 in/ Strip, Protector
46cm
63 4641193 1 Cartridge, Check Valve
63 2900756 1 Seal Kit - 4641193 Valve
64 4641205 1 Cartridge, Holding Valve
64 7017496 1 Seal Kit - 4641205 Valve
65 4641254 1 Cartridge, Proportional Valve
65 7024829 1 Cartridge Less Cartridge
65 7012925 1 Seal Kit - 7024829 & 4641254 Valves
65 7017451 1 Call
66 4711400 2 Washer 1/4
68 4711600 1 Washer 3/8
69 4740455 2 Washer
72 1001103760 1 Cartridge, Solenoid Valve
72 7023923 1 Cartridge Less Cartridge
72 7023919 1 Seal Kit - 7023923 & 1001103760 Valves
72 70001967 1 Call
74 1001174384 1 Pin
75 1001174386 1 Plate
76 1001174387 2 Pad
78 1001209182 1 Lift Cylinder Prop Harness
78 4460499 1 Connector, DIN (HV9 - Proportional Valve)
78 4460897 1 Receptacle, Female - 2 Position (X14B - Chassis Harness)
78 4460464 2 Pin, Male
79 1001209183 1 Lift Cylinder Holding Valve Harness
79 4460891 2 Plug, Male - 2 Position (X13A - Chassis Harness & HV10 Holding
Valve)
79 4460465 4 Socket, Female
80 1060907 1 Ground to AC Box (12/3) (Not Shown)
81 1001210080 1 Ground to Platform Harness (See Separate Breakdown in
ELECTRICAL SECTION)
100 1001220040 1 Arms and Attach Link Kit (Not Shown)
101 0272209 2 Link
101 0962474 4 Bushing
102 0272211 2 Prop, Safety
103 0440236 42 Bearing
104 0440250 4 Bearing
105 0641507 25 Bolt 5/16 x 7/8
106 1180371 3 Carrier, Cable
107 1180372 1 Carrier, Cable
108 3311505 25 Nut 5/16
109 3340929 24 Pad
110 4711500 24 Washer 5/16
111 4846460 1 Kicker
200 1001220030 1 Arms Kit (Not Shown)
201 0200713 1 Arm, Lower Mid Inboard
201 1001200412 6 Bushing (Not Shown)
202 0200714 1 Arm, Upper Mid Inboard
202 1001200401 2 Bushing - 8-1/2 Length (Not Shown)
202 1001200402 1 Bushing - 1-1/8 Length (Not Shown)
202 1001200412 4 Bushing - 6-1/2 Length (Not Shown)
203 0200715 1 Arm, Upper Inboard
31217444 RT3394 _RT4394 173



SECTION 4 - SCISSORS ARMS

174

ITEM PART NUMBER QTY DESCRIPTION REV

203 1001200412 4 Bushing - 6-1/2 Length (Not Shown)

203 1001200510 2 Bushing - 11-1/2 Length (Not Shown)

204 0200716 1 Arm, Lower Outboard

204 1001200506 4 Bushing (Not Shown)

205 0200718 1 Arm, Lower Mid Outboard (LH)

205 1001200506 3 Bushing (Not Shown)

206 0200719 1 Arm, Lower Mid Outboard (RH)

206 1001200506 3 Bushing (Not Shown)

207 0200720 1 Arm, Upper Mid Outboard (LH)

207 1001200506 3 Bushing (Not Shown)

208 0200721 1 Arm, Upper Mid Outboard (RH)

208 1001200506 3 Bushing (Not Shown)

209 0200722 1 Arm, Upper Outboard

209 1001200506 4 Bushing - 2 ID (Not Shown)

209 1001200528 2 Bushing - 1-5/16 ID (Not Shown)

210 1001215305 1 Arm, Lower Inboard

210 1001200400 2 Bushing - 7-1/2 Length (Not Shown)

210 1001200401 2 Bushing - 8-1/2 Length (Not Shown)

210 1001200402 2 Bushing - 1-1/8 Length (Not Shown)
RT3394 _RT4394 31217444






SECTION 4 - SCISSORS ARMS

FIGURE 4-7. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT4394)

ART_1001220088_G

31217444

RT3394_RT4394

176



SECTION 4 - SCISSORS ARMS
FIGURE 4-7. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT4394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001220088 Ref SCISSORS ARMS INSTALLATION - WITH GENERATOR G
1 0641420 2 Bolt 1/4 x 2-1/2
2 0641610 4 Bolt 3/8 x 1-1/4
3 0641611 1 Bolt 3/8 x 1-3/8
5 0721010 2 Screw #10 x 1-1/4
6 0902774 1 Bracket
9 3311005 2 Nut #10
10 3311405 4 Nut 1/4
11 3311605 5 Nut 3/8
12 3340935 4 Pad
13 3422961 4 Pin
14 3422963 1 Pin
15 3841143 5 Keeper, Pin
17 4360500 1 Switch, Angle Sensor
19 4711400 4 Washer 1/4
22 4751000 2 Washer #10
23 1001099623 4 Support, Slider
24 1001125242 1 Decal - Calibration
25 1001220089 1 Scissors Arms Assembly - with Generator (See Separate
Breakdown in this Section)
26 0641412 2 Bolt 1/4 x 1-1/2
27 1001187857 1 Sensor
28 4240018 AR Tie-Strap (Not Shown)
29 0100081 AR Adhesive
30 1001238626 1 Clamp, Collar (2 pieces)
31 0100035 AR Adhesive
32 8310382 2 Nut, Flange

31217444 RT3394_RT4394 177



SECTION 4 - SCISSORS ARMS
FIGURE 4-8. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT4394)

ART_1001220089_H_10F2

178 RT3394_RT4394 31217444



SECTION 4 - SCISSORS ARMS

® ART_1001220089_H_20F2

31217444 RT3394_RT4394 179



SECTION 4 - SCISSORS ARMS
FIGURE 4-8. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT4394)

180

ITEM PART NUMBER QTY DESCRIPTION REV
1001220089 Ref SCISSORS ARMS ASSEMBLY - WITH GENERATOR H
1 0080190 1 Adapter, Cable
2 0100011 AR Compound, Locking
3 2220883 2 Plug
14 0363050 1 Bar, Prop
17 0641505 2 Bolt 5/16 x 5/8
19 0681607 2 Bolt 3/8 x 7/8
20 0681612 3 Bolt 3/8 x 1-1/2
21 0681618 1 Bolt 3/8 x 2-1/4
22 0681624 41 Bolt 3/8 x 3
23 0681632 4 Bolt 3/8 x 4
24 0681636 1 Bolt 3/8 x 4-1/2
25 0681813 1 Bolt 1/2 x 1-5/8
26 0902773 1 Bracket
27 0962031 16 Bushing
28 0962445 1 Spacer
29 0962446 4 Spacer
30 1060929 1 Cable, Manual Descent
30 7020218 1 Handle
30 7019602 1 Bellows
30 7020219 1 Washer
33 1001216251 3 Clamp
34 1440331 20 Collar
35 1670995 3 Cover, Hose/Cable
36 1001217085 1 Lift Cylinder Assembly Options (See Separate Breakdown in
CYLINDER SECTION):
37 2220373 1 Fitting, Straight JIC/ORB
38 2221042 1 Fitting, 90 JIC/ORB
40 1001216383 1 Hose
41 1001216384 1 Hose
42 3271605 52 Nut 3/8
43 3271805 1 Nut 1/2
45 3321402 2 Nut 1/4
47 3422943 2 Pin
48 3422944 2 Pin
49 3422945 16 Pin
50 3422946 1 Pin
51 3422948 1 Pin
52 3422964 1 Pin
53 3422965 2 Pin
54 3450304 1 Pin 3/32x 1
55 3450405 1 Pin 1/8 x 1-1/4
56 3573370 1 Plate
57 3841143 3 Keeper, Pin
58 3841203 1 Keeper, Pin
59 3841556 1 Rod, Prop
60 3860102 1 Roller
60 0962356 2 Bearing
61 4240033 AR Tie-Strap (Not Shown)
RT3394 _RT4394 31217444



SECTION 4 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV
62 4280295 18 in/ Strip, Protector
46cm
63 4641193 1 Cartridge, Check Valve
63 2900756 1 Seal Kit - 4641193 Valve
64 4641205 1 Cartridge, Holding Valve
64 7017496 1 Seal Kit - 4641205 Valve
65 4641254 1 Cartridge, Proportional Valve
65 7024829 1 Cartridge Less Cartridge
65 7012925 1 Seal Kit - 7024829 & 4641254 Valves
65 7017451 1 Call
66 4711400 2 Washer 1/4
68 4711600 1 Washer 3/8
69 4740455 2 Washer
72 1001103760 1 Cartridge, Solenoid Valve
72 7023923 1 Cartridge Less Cartridge
72 7023919 1 Seal Kit - 7023923 & 1001103760 Valves
72 70001967 1 Call
74 1001174384 1 Pin
75 1001174386 1 Plate
76 1001174387 2 Pad
78 1001209182 1 Lift Cylinder Prop Harness
78 4460499 1 Connector, DIN (HV9 - Proportional Valve)
78 4460897 1 Receptacle, Female - 2 Position (X14B - Chassis Harness)
78 4460464 2 Pin, Male
79 1001209183 1 Lift Cylinder Holding Valve Harness
79 4460891 2 Plug, Male - 2 Position (X13A - Chassis Harness & HV10 Holding
Valve)
79 4460465 4 Socket, Female
80 1001237292 1 Cable, Generator to Platform (8/5)
81 1001210080 1 Ground to Platform Harness (See Separate Breakdown in
ELECTRICAL SECTION)
100 1001220040 1 Arms and Attach Link Kit (Not Shown)
101 0272209 2 Link
101 0962474 4 Bushing
102 0272211 2 Prop, Safety
103 0440236 42 Bearing
104 0440250 4 Bearing
105 0641507 25 Bolt 5/16 x 7/8
106 1180371 3 Carrier, Cable
107 1180372 1 Carrier, Cable
108 3311505 25 Nut 5/16
109 3340929 24 Pad
110 4711500 24 Washer 5/16
111 4846460 1 Kicker
200 1001220030 1 Arms Kit (Not Shown)
201 0200713 1 Arm, Lower Mid Inboard
201 1001200412 6 Bushing (Not Shown)
202 0200714 1 Arm, Upper Mid Inboard
202 1001200401 2 Bushing - 8-1/2 Length (Not Shown)
202 1001200402 1 Bushing - 1-1/8 Length (Not Shown)
202 1001200412 4 Bushing - 6-1/2 Length (Not Shown)
203 0200715 1 Arm, Upper Inboard
31217444 RT3394 _RT4394 181



SECTION 4 - SCISSORS ARMS

182

ITEM PART NUMBER QTY DESCRIPTION REV

203 1001200412 4 Bushing - 6-1/2 Length (Not Shown)

203 1001200510 2 Bushing - 11-1/2 Length (Not Shown)

204 0200716 1 Arm, Lower Outboard

204 1001200506 4 Bushing (Not Shown)

205 0200718 1 Arm, Lower Mid Outboard (LH)

205 1001200506 3 Bushing (Not Shown)

206 0200719 1 Arm, Lower Mid Outboard (RH)

206 1001200506 3 Bushing (Not Shown)

207 0200720 1 Arm, Upper Mid Outboard (LH)

207 1001200506 3 Bushing (Not Shown)

208 0200721 1 Arm, Upper Mid Outboard (RH)

208 1001200506 3 Bushing (Not Shown)

209 0200722 1 Arm, Upper Outboard

209 1001200506 4 Bushing - 2 ID (Not Shown)

209 1001200528 2 Bushing - 1-5/16 ID (Not Shown)

210 1001215305 1 Arm, Lower Inboard

210 1001200400 2 Bushing - 7-1/2 Length (Not Shown)

210 1001200401 2 Bushing - 8-1/2 Length (Not Shown)

210 1001200402 2 Bushing - 1-1/8 Length (Not Shown)
RT3394 _RT4394 31217444



SECTION 5 - PLATFORM

SECTION 5 - PLATFORM

31217444 RT3394_RT4394 183



SECTION 5 - PLATFORM

FIGURE 5-1. PLATFORM MOUNT INSTALLATION (LSS)

31217444

RT3394_RT4394

184



SECTION 5 - PLATFORM

FIGURE 5-1. PLATFORM MOUNT INSTALLATION (LSS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001226911 Ref PLATFORM MOUNT INSTALLATION (LSS) F
1 0561489 4 Block, Slide
2 0641415 3 Bolt 1/4 x 1-7/8
3 0641611 1 Bolt 3/8 x 1-3/8
4 0701037 4 Bolt M10 x 200
5 1061020 2 Cable, Sensor (1.5m Length)
6 1061021 2 Cable, Sensor (3m Length)
7 1600387 1 Module, LSS (Note: Re-calibration Required when Replaced)
10 3291005 4 Nut M10
11 3311605 1 Nut 3/8
12 3422938 4 Pin
13 3422943 1 Pin
14 3841143 1 Keeper, Pin
15 4240033 AR Tie-Strap (Not Shown)
16 4568295 4 Tube, Spacer
18 1001239350 1 Lamp, LED
19 1001226830 1 LSS Harness (See Separate Breakdown in ELECTRICAL Section)
20 3311405 3 Nut 1/4
21 4711400 6 Washer 1/4

31217444 RT3394_RT4394 185



SECTION 5 - PLATFORM
FIGURE 5-2. PLATFORM WITH SINGLE EXTENSION INSTALLATION

ART_1001205640

186 RT3394_RT4394 31217444



SECTION 5 - PLATFORM
FIGURE 5-2. PLATFORM WITH SINGLE EXTENSION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001205640 Ref PLATFORM WITH SINGLE EXTENSION INSTALLATION H
2 0630485 15 Bolt
3 0641507 4 Bolt 5/16 x 7/8
4 0641508 4 Bolt 5/16 x 1
5 3311505 8 Nut 5/16
6 3311601 15 Nut 3/8
7 3760257 2 Ring, Retaining
8 4711500 16 Washer 5/16
9 4751600 15 Washer 3/8
10 1001149581 6 Ring, Retaining
11 1001166729 2 Plate, Mounting
12 1001167269 2 Roller
13 1001210278 2 Pin
14 1001167272 2 Roller
15 1001167274 2 Roller
16 1001167275 2 Pin
17 1001167696 4 Clip
18 1001215224 4 Bumper
19 1001205642 1 Extension, Platform
20 1001205643 1 Platform
21 1001205765 1 Plate, Floor
22 1001205896 2 Plate, Stop
23 1001206182 1 Kickplate
31217444 RT3394 _RT4394

187



SECTION 5 - PLATFORM
FIGURE 5-3. PLATFORM (12.6FT/3.84M LENGTH) WITH DUAL EXTENSION INSTALLATION

ART_1001205638

188 RT3394_RT4394 31217444



SECTION 5 - PLATFORM
FIGURE 5-3. PLATFORM (12.6FT/3.84M LENGTH) WITH DUAL EXTENSION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001205638 Ref PLATFORM (12.6FT/3.84M LENGTH) WITH DUAL EXTENSION H
INSTALLATION
2 0630485 18 Bolt
3 0641507 8 Bolt 5/16 x 7/8
4 0641508 8 Bolt 5/16 x 1
5 3311505 16 Nut 5/16
6 3311601 18 Nut 3/8
7 3760257 4 Ring, Retaining
8 4711500 32 Washer 5/16
9 4751600 18 Washer 3/8
10 1001149581 12 Ring, Retaining
11 1001166729 4 Plate, Mounting
12 1001167269 4 Roller
13 1001210278 4 Pin
14 1001167272 4 Roller
15 1001167274 4 Roller
16 1001167275 4 Pin
17 1001167696 8 Clip
18 1001215224 8 Bumper
19 1001205642 2 Extension, Platform
20 1001205643 1 Platform
21 1001205765 2 Plate, Floor
22 1001205896 4 Plate, Stop

31217444 RT3394_RT4394 189



SECTION 5 - PLATFORM

FIGURE 5-4. RAIL INSTALLATION - PLATFORM WITH SINGLE EXTENSION

=\

Rl R

/4/‘

e =53,

oy

°

m
m

{57/ \

31217444

RT3394_RT4394

190



SECTION 5 - PLATFORM

FIGURE 5-4. RAIL INSTALLATION - PLATFORM WITH SINGLE EXTENSION

ITEM PART NUMBER QTY DESCRIPTION REV
1001206190 Ref RAIL INSTALLATION - PLATFORM WITH SINGLE EXTENSION F
1 0641406 1 Bolt 1/4 x 3/4
3 0641676 1 Bolt 3/8 x 9-1/2
4 0700619 1 Bolt M6 x 55
5 0901870 4 Bracket
6 1060379 6 Lanyard
7 1060808 10 Lanyard
8 2080040 32 Fastener
9 2080063 36 Nut 1/4
10 2080064 16 Nut 5/16
11 2560088 1 Grip, Handle
12 2560176 4 Handle
13 2600285 4 Hinge
14 2940074 2 Latch
15 2940127 1 Latch
16 3290601 1 Nut M6
17 3300432 8 Nut #10
18 3300467 1 Nut 3/8
19 3311405 1 Nut 1/4
21 3340937 2 Pad, Rail Slide
22 3421453 2 Pin, Snap
23 3421565 6 Pin, Snap
24 3422219 4 Pin, Snap
25 3520072 14 Plug
29 3760170 16 Ring, Split
31 3900318 20 Screw 1/4 x 2
32 3900319 8 Screw 1/4 x 3
33 3900323 16 Screw 5/16 x 2
34 3911428 4 Screw 1/4 x 1-3/4
35 3931010 8 Capscrew #10 x 5/8
36 3931436 4 Capscrew 1/4 x 2-1/4
37 4711400 70 Washer 1/4
38 4711600 2 Washer 3/8
39 4751000 8 Washer #10
40 4751400 2 Washer 1/4
42 4751600 1 Washer 3/8
43 1001145292 4 Pin, Snap
44 0641516 5 Bolt 5/16 x 2
45 3311505 5 Nut 5/16
46 3340612 36 in/ Cover
90cm
47 4751500 10 Washer 5/16
100 1001206065 1 Rail Kit (Not Shown)
101 2560172 1 Handle (RH)
102 3641452 2 Rail, Door
103 4846532 1 Rail, Extension (LH)
104 4846537 1 Rail, Extension (RH)
105 1001167055 1 Rail, Extension (Front)
106 1001167058 1 Rail (Rear)
107 1001213495 4 Rail
31217444 RT3394 _RT4394 191



SECTION 5 - PLATFORM

192

ITEM PART NUMBER QTY DESCRIPTION REV
108 3537609 1 Plate, Pivot
109 1001206025 1 Plate, Latch
110 3571862 1 Plate, Placard
111 4846570 2 Gate
112 3573472 2 Kickplate
116 3820020 7 Rivet
RT3394 _RT4394 31217444






SECTION 5 - PLATFORM

FIGURE 5-5. RAIL INSTALLATION - 12.6FT/3.84M LENGTH PLATFORM WITH DUAL EXTENSION

31217444

RT3394_RT4394

194



SECTION 5 - PLATFORM
FIGURE 5-5. RAIL INSTALLATION - 12.6FT/3.84M LENGTH PLATFORM WITH DUAL EXTENSION

ITEM PART NUMBER QTY DESCRIPTION REV
1001206097 Ref RAIL INSTALLATION - 12.6FT/3.84M LENGTH PLATFORM WITH E
DUAL EXTENSION
1 0641406 2 Bolt 1/4 x 3/4
3 0641676 2 Bolt 3/8 x 9-1/2
4 0700619 2 Bolt M6 x 55
5 0901870 4 Bracket
6 1060379 6 Lanyard
7 1060808 12 Lanyard
8 2080040 32 Fastener
9 2080063 40 Nut 1/4
10 2080064 20 Nut 5/16
11 2560088 2 Grip, Handle
12 2560176 4 Handle
13 2600285 4 Hinge
14 2940074 2 Latch
15 2940127 2 Latch
16 3290601 2 Nut M6
17 3300432 8 Nut #10
18 3300467 2 Nut 3/8
19 3311405 2 Nut 1/4
21 3340937 4 Pad, Rail Slide
22 3421453 2 Pin, Snap
23 3421565 8 Pin, Snap
24 3422219 4 Pin, Snap
25 3520072 16 Plug
29 3760170 18 Ring, Split
31 3900318 20 Screw 1/4 x 2
32 3900319 8 Screw 1/4 x 3
33 3900323 20 Screw 5/16 x 2
34 3911428 4 Screw 1/4 x 1-3/4
35 3931010 8 Capscrew #10 x 5/8
36 3931436 8 Capscrew 1/4 x 2-1/4
37 4711400 78 Washer 1/4
38 4711600 4 Washer 3/8
39 4751000 8 Washer #10
40 4751400 4 Washer 1/4
42 4751600 2 Washer 3/8
43 1001145292 4 Pin, Snap
44 0641516 10 Bolt 5/16 x 2
45 3311505 10 Nut 5/16
46 3340612 36 in/ Cover
90cm
47 4751500 20 Washer 5/16
100 1001206009 1 Rail Kit (Not Shown)
101 2560172 2 Handle (RH)
102 3641452 2 Rail, Door
103 4846532 2 Rail, Extension (LH)
104 4846537 2 Rail, Extension (RH)
105 1001167055 2 Rail, Extension (Front)
106 1001213495 4 Rail
31217444 RT3394 _RT4394 195



SECTION 5 - PLATFORM

196

ITEM PART NUMBER QTY DESCRIPTION REV
107 3571862 1 Plate, Placard
108 3537609 2 Plate, Pivot
109 3573472 2 Kickplate
110 4846570 2 Gate
111 1001206025 2 Plate, Latch
112 3820020 7 Rivet
RT3394 _RT4394 31217444






SECTION 5 - PLATFORM

FIGURE 5-6. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITHOUT LEVELING
JACKS)

ART_1001236266_H

31217444

RT3394_RT4394

198



SECTION 5 - PLATFORM
FIGURE 5-6. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITHOUT LEVELING

JACKS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001236266 Ref PLATFORM CONSOLE BOX INSTALLATION - DIESEL H
MACHINES
1 0140030 1 Alarm
2 0181847 1 Angle, Clamp
3 0700835 1 Bolt M8 x 180
4 0760606 3 Bolt M6 x 12
5 1001247682 1 Drive/Steer Controller Assembly (See Separate Breakdown in this
Section)
6 1703819 1 Decal - Direction Arrow
7 2560141 1 Thumbscrew
8 3290405 4 Nut M4
9 3290605 3 Nut M6
10 3290805 1 Nut M8
12 3520034 2 Plug
13 4031509 4 Capscrew M4 x 25
14 4060802 3 Guard, Switch
15 4360387 1 Switch, Push Button
16 1001274559 1 Switch, Emergency Stop (Plastic)
16 4360475 1 Switch, Emergency Stop (Metal)
16 7020175 1 Cap
16 7020176 1 Block, Contact
17 4360483 2 Switch, Toggle
18 4360525 1 Switch, Toggle
19 4420076 3 Tape
20 4460470 1 Nut, Terminal
21 4460471 1 Washer, Terminal
22 4711700 2 Washer 7/16
23 4811900 2 Washer M8
24 1001132358 1 Decal - Steer
25 1001181622 1 Decal - Platform Diesel
26 1001181623 1 Decal - Platform Diesel
27 1001190270 1 Bracket
28 1001190472 2 Lamp, LED with Harness
29 1001190473 2 Lamp, LED with Harness
30 1001226421 1 Plug
31 1001237754 1 Decal - Platform Function
32 1001236230 1 Platform Box Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
33 1001258446 1 Switch, Toggle
34 1001235922 1 Plate

31217444 RT3394_RT4394 199



SECTION 5 - PLATFORM

FIGURE 5-7. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITH LEVELING
JACKS)

ART_1001241363_F

200 RT3394_RT4394 31217444



SECTION 5 - PLATFORM
FIGURE 5-7. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITH LEVELING

JACKS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001241363 Ref PLATFORM CONSOLE BOX INSTALLATION - DIESEL F
MACHINES
1 0140030 1 Alarm
2 0181847 1 Angle, Clamp
3 0700835 1 Bolt M8 x 180
4 0760606 3 Bolt M6 x 12
5 1001247682 1 Drive/Steer Controller Assembly (See Separate Breakdown in this
Section)
6 1703819 1 Decal - Direction Arrow
7 2560141 1 Thumbscrew
8 3290405 4 Nut M4
9 3290605 3 Nut M6
10 3290805 1 Nut M8
12 1001226421 1 Plug
13 4031509 4 Capscrew M4 x 25
14 4060802 3 Guard, Switch
15 4360387 1 Switch, Push Button
16 1001274559 1 Switch, Emergency Stop (Plastic)
16 4360475 1 Switch, Emergency Stop (Metal)
16 7020175 1 Cap
16 7020176 1 Block, Contact
17 4360483 2 Switch, Toggle
18 4360525 1 Switch, Toggle
19 4420076 3 Tape
20 4460470 1 Nut, Terminal
21 4460471 1 Washer, Terminal
22 4711700 2 Washer 7/16
23 4811900 2 Washer M8
24 1001132358 1 Decal - Steer
25 1001181622 1 Decal - Platform Diesel
26 1001181623 1 Decal - Platform Diesel
27 1001190270 1 Bracket
28 1001190472 2 Lamp, LED with Harness
29 1001190473 2 Lamp, LED with Harness
30 1001190474 2 Lamp, LED with Harness
31 1001235922 1 Plate
32 1001236199 1 Decal - Platform Function
33 1001236230 1 Platform Box Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
34 1001236560 1 Switch, Toggle

31217444 RT3394_RT4394 201



SECTION 5 - PLATFORM

FIGURE 5-8. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITHOUT
LEVELING JACKS)

ART_1001236267_H

202 RT3394_RT4394 31217444



SECTION 5 - PLATFORM

FIGURE 5-8. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITHOUT
LEVELING JACKS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001236267 Ref PLATFORM CONSOLE BOX INSTALLATION - GASOLINE H
MACHINES

1 0140030 1 Alarm

2 0181847 1 Angle, Clamp

3 0700835 1 Bolt M8 x 180

4 0760606 3 Bolt M6 x 12

5 1001247682 1 Drive/Steer Controller Assembly (See Separate Breakdown in this
Section)

6 1703819 1 Decal - Direction Arrow

7 2560141 1 Thumbscrew

8 3290405 4 Nut M4

9 3290605 3 Nut M6

10 3290805 1 Nut M8

12 3520034 2 Plug

13 4031509 4 Capscrew M4 x 25

14 4060802 3 Guard, Switch

15 4360387 1 Switch, Push Button

16 1001274559 1 Switch, Emergency Stop (Plastic)

16 4360475 1 Switch, Emergency Stop (Metal)

16 7020175 1 Cap

16 7020176 1 Block, Contact

17 4360482 1 Switch, Toggle

18 4360483 1 Switch, Toggle

19 4360525 1 Switch, Toggle

20 4420076 3 Tape

21 4460470 1 Nut, Terminal

22 4460471 1 Washer, Terminal

23 4711700 2 Washer 7/16

24 4811900 2 Washer M8

25 1001132358 1 Decal - Steer

26 1001181626 1 Decal - Platform Dual Fuel

27 1001181627 1 Decal - Platform Dual Fuel

28 1001190270 1 Bracket

29 1001190472 2 Lamp, LED with Harness

30 1001190473 2 Lamp, LED with Harness

31 1001226421 1 Plug

32 1001237754 1 Decal - Platform Function

33 1001236230 1 Platform Box Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)

34 1001258446 1 Switch, Toggle

35 1001235922 1 Plate

31217444 RT3394_RT4394 203



SECTION 5 - PLATFORM

31217444

ART_1001241364_F

RT3394_RT4394

FIGURE 5-9. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITH LEVELING
JACKS)

204



SECTION 5 - PLATFORM
FIGURE 5-9. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITH LEVELING

JACKS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001241364 Ref PLATFORM CONSOLE BOX INSTALLATION - GASOLINE F
MACHINES
1 0140030 1 Alarm
2 0181847 1 Angle, Clamp
3 0700835 1 Bolt M8 x 180
4 0760606 3 Bolt M6 x 12
5 1001247682 1 Drive/Steer Controller Assembly (See Separate Breakdown in this
Section)
6 1703819 1 Decal - Direction Arrow
7 2560141 1 Thumbscrew
8 3290405 4 Nut M4
9 3290605 3 Nut M6
10 3290805 1 Nut M8
12 1001226421 1 Plug
13 4031509 4 Capscrew M4 x 25
14 4060802 3 Guard, Switch
15 4360387 1 Switch, Push Button
16 1001274559 1 Switch, Emergency Stop (Plastic)
16 4360475 1 Switch, Emergency Stop (Metal)
16 7020175 1 Cap
16 7020176 1 Block, Contact
17 4360482 1 Switch, Toggle
18 4360483 1 Switch, Toggle
19 4360525 1 Switch, Toggle
20 4420076 3 Tape
21 4460470 1 Nut, Terminal
22 4460471 1 Washer, Terminal
23 4711700 2 Washer 7/16
24 4811900 2 Washer M8
25 1001132358 1 Decal - Steer
26 1001181626 1 Decal - Platform Dual Fuel
27 1001181627 1 Decal - Platform Dual Fuel
28 1001190270 1 Bracket
29 1001190472 2 Lamp, LED with Harness
30 1001190473 2 Lamp, LED with Harness
31 1001190474 2 Lamp, LED with Harness
32 1001235922 1 Plate
33 1001236199 1 Decal - Platform Function
34 1001236230 1 Platform Box Harness (Not Shown - See Separate Breakdown in
ELECTRICAL Section)
35 1001236560 1 Switch, Toggle

31217444 RT3394_RT4394 205



SECTION 5 - PLATFORM
FIGURE 5-10. DRIVE/STEER CONTROLLER ASSEMBLY

206 RT3394_RT4394 31217444



SECTION 5 - PLATFORM
FIGURE 5-10. DRIVE/STEER CONTROLLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001247682 Ref DRIVE/STEER CONTROLLER ASSEMBLY (LCD) B
1 70001250 1 Boot, Panel
2 70001252 1 Gasket, Mounting
2 70001251 1 Bezel, Mounting
3 70007506 1 Handle Repair Kit (Includes handle gasket, item#4 push button
and item #4 lever installed in front handle half, back handle half,
top actuator, boot and hardware.)
3 70000084 1 Cap, Rubber
3 70000082 1 Microswitch
3 7027766 1 Ring, Retaining
3 7027365 1 Actuator, Handle
3 70001253 1 Gasket, Handle
3 70000683 4 Washer, Neoprene
3 70000685 2 Spacer, Plastic
3 70000686 2 Screw (Top)
3 70000684 2 Screw (Bottom)
4 7027367 1 Switch, Push Button
4 7027765 1 Lever, Enable

31217444 RT3394_RT4394 207



SECTION 5 - PLATFORM

FIGURE 5-11. PLATFORM MODULE INSTALLATION (LSS)

31217444

RT3394_RT4394

208



SECTION 5 - PLATFORM

FIGURE 5-11. PLATFORM MODULE INSTALLATION (LSS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001226834 Ref PLATFORM MODULE INSTALLATION (LSS) D
1 0100011 AR Compound, Locking
2 0641404 2 Bolt 1/4 x 1/2
3 0641407 2 Bolt 1/4 x 7/8
4 1670988 1 Cover
5 3311401 AR Nut 1/4
6 3311405 AR Nut 1/4
7 4240033 AR Tie-Strap (Not Shown)
8 4711400 8 Washer 1/4
9 4761400 AR Washer 1/4
10 1001206832 1 Control Module Assembly (See Items 101-106 for Breakdown)
11 1001236163 1 Platform Module Harness (See Separate Breakdown in
ELECTRICAL SECTION)
12 1001223646 1 Cover
13 0791408 4 Screw 1/4 x 1
1001206832 Ref CONTROL MODULE ASSEMBLY C
101 0760618 4 Bolt M6 x 50
103 5240600 8 Washer M6
104 1001235098 1 Module, Control - Platform (Note: Re-calibration Required when
Replaced)
105 1001194115 1 Bracket
106 3290605 4 Nut M6

31217444 RT3394_RT4394 209



SECTION 5 - PLATFORM

FIGURE 5-12. PIPE R




SECTION 5 - PLATFORM
FIGURE 5-12. PIPE RACKS INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0272829 Ref PIPE RACKS INSTALLATION (OPTIONAL) C
1 0480100 2 Belt, Tie Down
2 See Note NSS Nameplate (Note: Not Available for Purchase)
3 1705637 2 Decal - Pipe Rack Capacity
4 2080063 4 Fastener 1/4
5 3900318 4 Screw 1/4 x 2
6 4845441 1 Support, Pipe Rack
7 4845442 1 Support, Pipe Rack

31217444 RT3394_RT4394 211



ART_4530028

31217444

o
3
0
Az Q o 0 o
s Q o =
i 5 \
2 \
-—a Qe \ f
7
7z
% O3
x
oY/
O

SECTION 5 - PLATFORM

FIGURE 5-13. WELDER ASSEMBLY

AR
/NS,
9, L

RT3394_RT4394

212



SECTION 5 - PLATFORM
FIGURE 5-13. WELDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
4530028 Ref WELDER ASSEMBLY B
Ref Note: For Other Components, contact your Miller Welder Dealer.
1 7027773 1 Cover, Top
1 7027774 1 Decal - Static Precautionary Warning
2 See Note NSS Panel, LH Side (Note: Part of Iltem 1. Purchase Item 1)
3 See Note NSS Panel, RH Side (Note: Part of Item 1. Purchase ltem 1)
4 7024467 1 Cable, Power
4 7027775 1 Decal - Electrical Shock Warning (Not Shown)
5 7027776 1 Handle, Carrying
101 7024462 1 Panel, Front
102 7024463 1 Panel, Console
103 7024469 1 Switch with Lead
104 7024470 1 Knob
105 7024471 1 Knob
106 7024472 1 Receptacle with Leads and Plugs
107 7024473 2 Receptacle, Twistlock Female
108 7024474 2 Insulator
109 7024475 2 O-Ring
110 7027777 1 Nameplate
111 7027779 1 Circuit Card Assembly (Process Control)
112 7024478 2 Nut
113 7027778 1 Circuit Card Assembly (Operator Interface)
201 7024462 1 Panel, Rear
202 7027780 1 Panel, Cover

31217444 RT3394_RT4394 213



SECTION 5 - PLATFORM
FIGURE 5-14. WORKSTATION INSTALLATION (OPTIONAL)

ART_0274260_C

214 RT3394_RT4394 31217444



SECTION 5 - PLATFORM

FIGURE 5-14. WORKSTATION INSTALLATION (OPTIONAL)

ITEM PART NUMBER QTY DESCRIPTION REV
0274260 Ref WORKSTATION INSTALLATION - REFERENCE CHART C
1001246392 Ref WORKSTATION INSTALLATION (OPTIONAL) B
1 1060379 1 Cable, Lanyard
2 1120555 2 Cap, Manual Storage
3 1580023 1 Container
4 1580024 1 Tray
5 1705997 1 Decal - Workstation
6 2700100 1 Hook, Hanger
7 1001246395 1 Decal - Workstation Kit
8 3422219 1 Pin
9 3460334 1 PVC Pipe
10 3760170 2 Ring
11 3900355 2 Screw 5/16 x 1-1/2
12 3931412 2 Bolt 1/4 x 3/4
13 3931508 6 Bolt 5/16 x 1/2
14 4240003 2 Strap
15 4340853 1 Mount, RH Channel
16 4340854 1 Mount, LH Channel
17 4420062 3 ft/0.9m Tape
18 4711400 2 Washer 1/4
19 4740480 2 Insert, Plastic
31217444 RT3394 _RT4394 215






SECTION 6 - CYLINDER

SECTION 6 - CYLINDER

31217444 RT3394_RT4394 217



SECTION 6 - CYLINDER

218

FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSEMBLY

101

100

(

ART_1001163580

RT3394_RT4394 31217444



SECTION 6 - CYLINDER
FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001163580 Ref AXLE LOCKOUT CYLINDER ASSEMBLY |
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 1684290 1 Rod
2 2220883 2 Plug #4
3 4640858 1 Valve, Bleeder
4 1001117372 1 Cartridge, Valve
4 70002842 1 Seal Kit - 1001117372 Valve
5 1001164817 1 Barrel
100 2902266 NLA Seal Kit - 1001163590 Cylinder (Includes Items 101-103)
101 See Note NSS Ring, Wear (Note: Use Item 100)
102 See Note NSS Seal (Note: Use Item 100)
103 See Note NSS Wiper (Note: Use Item 100)

31217444 RT3394_RT4394 219



SECTION 6 - CYLINDER
FIGURE 6-2. LEVELING JACK CYLINDER ASSEMBLY

~

=L

o

(

ART_1684406-D

220 RT3394_RT4394 31217444



SECTION 6 - CYLINDER

FIGURE 6-2. LEVELING JACK CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1684406 Ref LEVELING JACK CYLINDER ASSEMBLY D
Ref Note: Original Cylinder May Have Been Replaced with Service
Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.
1 0100011 AR Compound, Locking
2 0100038 AR Primer, Locking
3 1683054 1 Head
4 0370018 1 Barrel
5 3850013 1 Rod
9 3573513 1 Plate, Jack
10 See Note NSS Ring, Lock (Note: Use Item 100)
11 See Note NSS Ring, Wear (Note: Use Item 100)
12 3760368 1 Ring, Washer
13 3760460 2 Ring, Retaining
15 See Note NSS O-Ring (Note: Use Item 100)
16 3900321 3 Screw 1/2 x 1-1/4
17 3931516 8 Capscrew 5/16 x 1
18 See Note NSS Seal (Note: Use Item 100)
19 See Note NSS Wiper (Note: Use Item 100)
20 See Note NSS Ring, Back-up (Note: Use Item 100)
21 See Note NSS T-Seal (Note: Use Item 100)
23 4846584 1 Pad, Jack
100 2902182 1 Seal Kit - 1684406 Cylinder (Includes Items 10, 11, 15 & 18-21)

31217444 RT3394_RT4394 221



SECTION 6 - CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY

18 NOTE: SEE SCISSORS ARMS SECTION
FOR ADDITIONAL COMPONENTS.
/@

ART_1001217085

222 RT3394_RT4394 31217444



SECTION 6 - CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001217085 Ref LIFT CYLINDER ASSEMBLY C
Ref Note: Machines were built with one of 2 cylinders. Identify cylinder
by p/n stamped on valve block before ordering parts.
1 70006285 1 Nut
2 70006286 1 Piston
3 See Note NSS Seal (Note: Use Item 50)
4 See Note NSS O-Ring (Note: Use Item 50)
5 See Note NSS Ring, Wear (Note: Use Item 50)
6 70006287 1 Barrel
7 70006288 1 Rod
8 70006289 1 Head
9 See Note NSS O-Ring (Note: Use Item 50)
10 See Note NSS Ring, Back-up (Note: Use Item 50)
11 See Note NSS Seal (Note: Use Item 50)
12 See Note NSS Wiper (Note: Use Item 50)
13 2220885 1 Plug #6
14 2220888 2 Plug #12
15 2220887 2 Plug #10
16 2220886 2 Plug #8
17 2220883 2 Plug #4
18 70006290 4 Bushing
50 70006284 1 Seal Kit - 1001217085 Cylinder (Includes ltems 5-11)

31217444 RT3394_RT4394 223



SECTION 6 - CYLINDER
EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEE

444444444444444444444



SECTION 6 - CYLINDER

FIGURE 6-4. STEER CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001163178 Ref STEER CYLINDER ASSEMBLY E
Ref Note: Original Cylinder May Have Been Replaced with Service

Replacement. Identify PN Stamped on Cylinder Before Ordering
Parts.

1 70005150 1 Barrel

2 70005151 1 Rod

3 70005152 2 Head

4 See Note NSS Wiper (Note: Use Item 12)

5 See Note NSS Seal, Rod (Note: Use Item 12)

6 See Note NSS Ring, Back-up (Note: Use Item 12)

7 70005153 2 Bearing, Dry

8 See Note NSS O-Ring (Note: Use Item 12)

9 See Note NSS O-Ring (Note: Use Item 12)

10 See Note NSS Seal, Piston (Note: Use Item 12)

11 See Note 2 Plug 9/16 (Note: Not Available for Purchase)

12 70005154 1 Seal Kit - 1001163178 Cylinder (Includes Items 4-6 & 8-10)

31217444 RT3394_RT4394 225






SECTION 7 - HYDRAULIC

SECTION 7 - HYDRAULIC

31217444 RT3394_RT4394 227



SECTION 7 - HYDRAULIC

FIGURE 7-1. HYDRAULIC DIAGRAM - LEVELING JACKS

RIGHT REAR

OUTRIGGER

CYLINDER
E

6 7
RIGHT FRONT 11
OUTRIGGER 8
CYLINDER \ /
E N—1
OUTRIGGERVALVE | 5 | 2 OUTRIGGERVALVE | 4 |OUTRIGGER VALVE
(LEFT SIDE) (FRONT) (RIGHT SIDE)
PA1 PB3
PAG @ o 1
) ) o
P\ 1
PA3 @\ 2 g
2 PA2 u L
2 6
15 1 /
M TN M
5
16
LEFT FRONT
OUTRIGGER
CYLINDER 9 10
€ / AV4RY /
B2 B1 S2 S1
14 L2 12
% Lo
14
252
MAINVALVE 251 4
13
= 14 T4
LEVELLING JACK 2 LE] Q
IMPROVEMENT T 13
VALVE P1 5 4
i " ’
P2 P3  MP1_Ms
MAIN VALVE
4

228

RT3394_RT4394

LEFT REAR

OUTRIGGER

CYLINDER
3

ART_1001237464

31217444



SECTION 7 - HYDRAULIC
FIGURE 7-1. HYDRAULIC DIAGRAM - LEVELING JACKS

ITEM PART NUMBER QTY DESCRIPTION REV
1001237464 Ref HYDRAULIC DIAGRAM - LEVELING JACKS A

1 2220371 4 Fitting, Straight JIC/ORB

2 2220373 5 Fitting, Straight JIC/ORB

4 2220600 3 Fitting, Straight JIC/ORB

5 1001214864 1 Hose

6 1001194384 2 Hose

7 1001121396 1 Hose

8 1001194387 1 Hose

9 1001194386 1 Hose

10 1001214865 1 Hose

11 1001194388 1 Hose

12 1001237915 1 Hose

13 1001237916 2 Hose

14 2220596 3 Fitting, 90 JIC/ORB

15 2220500 1 Fitting, 45 JIC/ORB

16 1001239088 1 Hose

31217444 RT3394_RT4394 229



SECTION 7 - HYDRAULIC
FIGURE 7-2. HYDRAULIC DIAGRAM - STANDARD (ALL SPECS EXCEPT CE, JAPANESE & UK CA

230

SPECS)

19
LEFT
15
PORT /
#:/conmm. PORT "X1"
o ) VAV i
63 /
e s 63, . 5
o] [ N2 3
2 PORT 5
byt
FLOW DIVIDER 7
REAR AXLE " 10
o3, 5 13
PORT
CASE "l s
2 PORT — 'ZE/'I 8 8 1 12 9 s
"Lt -
C{;l] 5 3 1 ‘\1 0
6 63
. CONTROL PORT
RS RIGHT ey L 23 71
30 62 N—1
N
/N [
B2 B1 2 st Zf 31
L2 p—
32
|8} tl p—a
10 -I 6 27
P-PORT 1 1 2 41/ LA /
12 P-PORT 1 4 V-PORT .
MAIN CONTROL
(RIGHT) ; : VALVE 62 .
61 [ 60 T4 58
T3
60
2 57
m
P3 MP1  Ms 52
6 33 Y so
CHARGED 8 ponri ¥ /
PUMP e
TR (FILTER OUT) f=
\ 14 P .
14 PORTB ! 37 L1 PORT (CASE DRAIN) 3 1
35 S PORT (SUCTION)
42

7 APORT

RT3394_RT4394

ART_1001204608_10F2

31217444



SECTION 7 - HYDRAULIC

LEFT \

CONTROL PORT "X1"
15 6 20
63 = ]
CASE PORT
6 64 = npm | _I
PORT HOSES AND ADAPTERS
A" CALLED OUT ON ARM MAIN LIFT
29 INSTALLATION CYL.
FRONT AXLE e
STEER
L /1 CYL. 29 \ T
P
CONTROL PORT "X1" U
CASE PORT
/ i O
26— |
77 53
6 MAIN VALVE RETURN \ 5 f
13 RIGHT 20
PORT "B" -
7 1 HYD TANK
36 AXIAL
\ PUMP
SUCTION MOTOR C.D.
31 G X
RETURN ©
/1 G\ 17
GEAR AXIAL
/1 PUMP PUMP ™~
SUCTION c.D. 40
27 O
57 50
/] ]
A
// A
44 42 43 ART_1001204608_20F2

31217444 RT3394_RT4394 231



SECTION 7 - HYDRAULIC
FIGURE 7-2. HYDRAULIC DIAGRAM - STANDARD (ALL SPECS EXCEPT CE, JAPANESE & UK CA

232

SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001204608 Ref HYDRAULIC DIAGRAM - STANDARD F
1 2220415 7 Fitting, Straight JIC/ORB
2 2220466 3 Fitting, 90 JIC/ORB
3 2220473 1 Fitting, 90 JIC/ORB
4 2220371 2 Fitting, Straight JIC/ORB
5 2130808 6 Fitting, 90 ORFS/ORB
6 2110812 9 Fitting, Straight ORFS/ORB
7 2111216 2 Fitting, Straight ORFS/ORB
8 2131216 2 Fitting, 90 ORFS/ORB
9 2220238 1 Plug
10 2110808 2 Fitting, Straight ORFS/ORB
11 1001151351 1 Hose
12 1001213672 1 Hose
13 2753791 2 Hose
14 1001213673 2 Hose
15 2753970 1 Hose
16 2220373 3 Fitting, Straight JIC/ORB
17 2220602 1 Fitting, Tee JIC/ORB/JIC
18 2220582 2 Fitting, Straight JIC/ORB
19 1001194383 1 Hose
20 2220500 2 Fitting, 45 JIC/ORB
23 1001213674 1 Hose
26 1001213684 1 Hose
27 1001213676 1 Hose
29 2221040 2 Fitting, 45 JIC/ORB
30 1001213677 1 Hose
31 1001158199 2 Hose
32 1001213678 1 Hose
33 2110810 2 Fitting, Straight ORFS/ORB
34 2130812 1 Fitting, 90 ORFS/ORB
35 2220479 2 Fitting, Straight JIC/ORB
36 2221081 1 Fitting, 45 JIC/ORB
37 2220451 1 Fitting, Straight JIC/ORB
38 2220578 1 Fitting, 90 JIC/ORB
40 2220577 1 Fitting, Straight JIC/ORB
41 2754244 2 Hose
42 1001213679 1 Hose
43 1001194381 1 Hose
44 1001213680 1 Hose
46 8760351 1 Fitting, 45 JIC/ORB
48 2220497 2 Fitting, Straight JIC/ORB
49 1001146311 1 Hose
50 1001108128 1 Hose
52 2220408 1 Fitting, Straight JIC/ORB
53 2220435 1 Fitting, Straight JIC/ORB
55 2221036 2 Fitting, 90 JIC/ORB
56 1001206648 1 Hose
57 1001194378 1 Hose
58 2220237 2 Plug
RT3394 _RT4394 31217444



SECTION 7 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV

59 2221086 2 Fitting, Test Port

60 2220472 3 Fitting, 90 JIC/ORB

61 2755023 1 Hose

62 2220502 2 Fitting, 45 JIC/ORB

63 1001213681 5 Hose

64 2221040 2 Fitting, 45 JIC/ORB

65 2221050 1 Fitting, 45 JIC/ORB

31217444 RT3394_RT4394 233



SECTION 7 - HYDRAULIC

234

FIGURE 7-3. HYDRAULIC DIAGRAM - STANDARD (CE, JAPANESE & UK CA SPECS)

1 19
LEFT
15
71:/ CONTROL PORT "X1"
o ) 51718 9 o
63
J [e) —\Ji e 63 4 2 1 13 5 /
CASE PORT i
o 6 s
PORT
4 b 5
5 FLOW DIVIDER 7
REAR AXLE
6 10
R 63
. 13
5
2 | CoRr— T
wom
63| 5| 3 |1 ’\10
/ \
CONTROL PORT 13
v
23
HYD. BRAKES / 31
P e Nt
1 1
M L 51 31
- B1 s1 s2 . L/\_r
/ T Tf\_r
16 27
1 ¢ S
P-PORT 1 252 KD M1
4 V-PORT P-PORT 1
MAIN CONTROL 25!
VALVE 62
(RIGHT)
61 B4 1
(LEFT) . 58 |—
60 57
PORTE
(FILTERIN) P:(;“ M3 2
33 # /_ PORTM14 n
2
P3 MP1 MS 52
8 33 GEAR 59 50
c;'é‘ﬂ':g‘ 41 poRtF » PUMP \
e TTEh (FILTER OUT) f5< .
[ 14 8 37 L1 PORT (CASE DRAIN) 4\4
PORTB
L \ 35 S PORT (SUCTION) 43 42

7 APORT

RT3394_RT4394

ART_1001204609_10F2

31217444



SECTION 7 - HYDRAULIC

LEFT \

CONTROL PORT "X1"

20

-8
t_£ |
J

CASE PORT
6 64 : "L2" b
PORT
"A" 29 HOSES AND ADAPTERS
CALLED OUT ON ARM
MAIN LIFT
FRONT AXLE INSTALLATION CYL.

29
STEER
b M CYL. \

—

CONTROL PORT "X1"

]

CASE PORT]
|: npn @l

[ 26
) 53

\ 6 - MAIN VALVE RETURM

13 PORT "B" 20 —

31 RIGHT

HYD TANK

36 AXIAL
\ PUMP

SUCTION moTOR C.D.C>
31 \E> \
] CEAR RETURN
/)AXIAL "

PUMP

A PUMP
SUCTION . 40
38

\ 46

27
57
/
50
/ |
\ N— P
\
a4 23 "

ART_1001204609_20F2

31217444 RT3394_RT4394 235



SECTION 7 - HYDRAULIC
FIGURE 7-3. HYDRAULIC DIAGRAM - STANDARD (CE, JAPANESE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001204609 Ref HYDRAULIC DIAGRAM - STANDARD E
1 2220415 8 Fitting, Straight JIC/ORB
2 2220466 3 Fitting, 90 JIC/ORB
3 2220473 1 Fitting, 90 JIC/ORB
4 2220371 2 Fitting, Straight JIC/ORB
5 2130808 6 Fitting, 90 ORFS/ORB
6 2110812 9 Fitting, Straight ORFS/ORB
7 2111216 2 Fitting, Straight ORFS/ORB
8 2131216 2 Fitting, 90 ORFS/ORB
9 2220238 1 Plug
10 2110808 2 Fitting, Straight ORFS/ORB
11 1001151351 1 Hose
12 1001213672 1 Hose
13 2753791 2 Hose
14 1001213673 2 Hose
15 2753970 1 Hose
16 2220373 3 Fitting, Straight JIC/ORB
17 2220602 1 Fitting, Tee JIC/ORB/JIC
18 2220582 2 Fitting, Straight JIC/ORB
19 1001194383 1 Hose
20 2220500 2 Fitting, 45 JIC/ORB
23 1001213674 1 Hose
26 1001213684 1 Hose
27 1001213676 1 Hose
29 2221040 2 Fitting, 45 JIC/ORB
30 1001213677 1 Hose
31 1001158199 3 Hose
32 1001173043 1 Hose
33 2110810 2 Fitting, Straight ORFS/ORB
34 2130812 1 Fitting, 90 ORFS/ORB
35 2220479 2 Fitting, Straight JIC/ORB
36 2221081 1 Fitting, 45 JIC/ORB
37 2220451 1 Fitting, Straight JIC/ORB
38 2220578 1 Fitting, 90 JIC/ORB
40 2220577 1 Fitting, Straight JIC/ORB
41 2754244 2 Hose
42 1001213679 1 Hose
43 1001194381 1 Hose
44 1001213680 1 Hose
46 8760351 1 Fitting, 45 JIC/ORB
48 2220497 2 Fitting, Straight JIC/ORB
49 1001146311 1 Hose
50 1001108128 1 Hose
51 2221050 1 Fitting, 45 JIC/ORB
52 2220408 1 Fitting, Straight JIC/ORB
53 2220435 1 Fitting, Straight JIC/ORB
55 2221036 2 Fitting, 90 JIC/ORB
56 1001206648 1 Hose
57 1001194378 1 Hose
58 2220237 2 Plug
236 RT3394 _RT4394 31217444



SECTION 7 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
59 2221086 2 Fitting, Test Port
60 2220472 3 Fitting, 90 JIC/ORB
61 2755023 1 Hose
62 2220502 2 Fitting, 45 JIC/ORB
63 1001213681 5 Hose
64 2221040 2 Fitting, 45 JIC/ORB

31217444 RT3394_RT4394 237






SECTION 8 - ELECTRICAL

SECTION 8 - ELECTRICAL

31217444 RT3394_RT4394 239



SECTION 8 - ELECTRICAL

FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI (ALL SPECS EXCEPT AUSTRALIAN,
CE & UK CA SPECS)

ART_1001206776

31217444

RT3394_RT4394

240



SECTION 8 - ELECTRICAL

FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI (ALL SPECS EXCEPT AUSTRALIAN,

CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206776 Ref AC BOX AT PLATFORM INSTALLATION - 110V GFI B
1 0641404 2 Bolt 1/4 x 1/2
2 0641409 1 Bolt 1/4 x 1-1/8
3 1320224 1 Clamp
4 1670988 1 Cover
5 1703464 1 Decal - AC Power
6 2902431 1 Receptacle Box Kit - 110V GFI (See Separate Breakdown in this
Section)
7 3290405 4 Nut M4
8 3300048 1 Nut 3/4
9 3311405 3 Nut 1/4
10 4010408 4 Screw M4 x 16
11 4460138 1 Plug, Male
12 4460315 3 Terminal, Spade (Not Shown)
13 4460422 1 Connector, Strain Relief
14 4711400 1 Washer 1/4
15 4751400 2 Washer 1/4
16 4811400 4 Washer M4

31217444

RT3394_RT4394

241



SECTION 8 - ELECTRICAL

FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE SUPPLY
LOCALLY) (ALL SPECS EXCEPT AUSTRALIAN, CE & UK CA SPECS)

ART_1001206777

31217444

RT3394_RT4394

242



SECTION 8 - ELECTRICAL

FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE SUPPLY
LOCALLY) (ALL SPECS EXCEPT AUSTRALIAN, CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206777 Ref AC BOX AT PLATFORM INSTALLATION - 220V B
1 0641404 2 Bolt 1/4 x 1/2
2 0641409 1 Bolt 1/4 x 1-1/8
3 0861731 1 Box
4 1320224 1 Clamp
5 1670988 1 Cover
6 3252507 1 Decal - 220 Volt
7 3290405 4 Nut M4
8 3300048 1 Nut 3/4
9 3311405 3 Nut 1/4
10 4010408 4 Screw M4 x 16
11 4460071 1 Connector. Strain Relief
12 4460422 1 Connector, Strain Relief
13 4711400 1 Washer 1/4
14 4751400 2 Washer 1/4
15 4811400 4 Washer M4

31217444 RT3394_RT4394 243



SECTION 8 - ELECTRICAL

FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE BOX
SUPPLY LOCALLY) (ALL SPECS EXCEPT JAPANESE SPECS)

ART_1001206778

31217444

RT3394_RT4394

244



SECTION 8 - ELECTRICAL

FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE BOX
SUPPLY LOCALLY) (ALL SPECS EXCEPT JAPANESE SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206778 Ref AC BOX AT PLATFORM INSTALLATION - 220V B
1 0641404 2 Bolt 1/4 x 1/2
2 0641409 1 Bolt 1/4 x 1-1/8
3 1320224 1 Clamp
4 1670988 1 Cover
5 3252507 1 Decal - 220 Volt
6 3300048 1 Nut 3/4
7 3311405 3 Nut 1/4
8 4460422 1 Connector, Strain Relief
9 4711400 1 Washer 1/4
10 4751400 2 Washer 1/4

31217444 RT3394_RT4394 245



FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)

SECTION 8 - ELECTRICAL

\

LA

/4
N
. 4D

,0\ N\

AN/

e
22\

s,

31217444

ART_1001206782_F

RT3394_RT4394

246



SECTION 8 - ELECTRICAL

FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206782 Ref AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW F

1 0275216 1 Receptacle Box Kit - 110V IEC Yellow (See Separate Breakdown
in this Section)

2 0641404 2 Bolt 1/4 x 1/2

3 0641406 2 Bolt 1/4 x 3/4

4 0641409 1 Bolt 1/4 x 1-1/8

5 1320224 1 Clamp

6 1670988 1 Cover

7 1705325 2 Decal - 110 Volt

8 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)

9 3290405 4 Nut M4

10 3300048 1 Nut 3/4

11 3311405 5 Nut 1/4

12 4010408 4 Screw M4 x 16

13 4460422 1 Connector, Strain Relief

17 4711400 5 Washer 1/4

18 4751400 2 Washer 1/4

19 4811400 AR Washer M4

20 1001091102 4 Washer M4

21 1001206928 1 Bracket

22 4460968 1 Connector, Strain Relief

31217444 RT3394_RT4394 247



SECTION 8 - ELECTRICAL

FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)

VN
,, : \ B
4

N

/4
R
%

ART_1001206783_F

31217444

RT3394_RT4394

248



SECTION 8 - ELECTRICAL

FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206783 Ref AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE F
1 0275217 1 Receptacle Box Kit - 220V IEC Blue (CE Specs) (See Separate
Breakdown in this Section)
2 0641404 2 Bolt 1/4 x 1/2
3 0641406 2 Bolt 1/4 x 3/4
4 0641409 1 Bolt 1/4 x 1-1/8
5 1320224 1 Clamp
6 1670988 1 Cover
7 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)
8 3252507 2 Decal - 220 Volt
9 3290405 4 Nut M4
10 3300048 1 Nut 3/4
11 3311405 5 Nut 1/4
12 4010408 4 Screw M4 x 16
13 4460422 1 Connector, Strain Relief
14 4460968 1 Connector, Strain Relief
16 4711400 5 Washer 1/4
17 4751400 2 Washer 1/4
18 4811400 4 Washer M4
19 1001091102 4 Washer M4
20 1001206928 1 Bracket

31217444 RT3394_RT4394 249



FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)

SECTION 8 - ELECTRICAL

703
AN )
NS
, - \Va/Z

31217444

ART_1001206781_E

RT3394_RT4394

250



SECTION 8 - ELECTRICAL

FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206781 Ref AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 E
1 0275454 1 Receptacle Box Kit - 220V AFSINT 107 (CE Specs) (See Separate
Breakdown in this Section)
2 0641404 2 Bolt 1/4 x 1/2
3 0641406 2 Bolt 1/4 x 3/4
4 0641409 1 Bolt 1/4 x 1-1/8
5 1320224 1 Clamp
6 1670988 1 Cover
7 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)
8 3252507 2 Decal - 220 Volt
9 3290405 6 Nut M4
10 3300048 1 Nut 3/4
11 3311405 5 Nut 1/4
12 4010408 6 Screw M4 x 16
13 4460422 1 Connector, Strain Relief
14 4460968 1 Connector, Strain Relief
16 4711400 5 Washer 1/4
17 4751400 2 Washer 1/4
18 4811400 4 Washer M4
19 1001091102 4 Washer M4
20 1001206928 1 Bracket

31217444 RT3394_RT4394 251



UK CA SPECS)

FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 2X4 BOX (CE &

SECTION 8 - ELECTRICAL

ART_1001206779_E

31217444

RT3394_RT4394

252



SECTION 8 - ELECTRICAL

FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 2X4 BOX (CE &
UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206779 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST E
GROUND 2X4 BOX
1 0275452 1 Receptacle Box Kit - 220V CEE7 Post Ground 2X4 Box (See
Separate Breakdown in this Section)
2 0641404 2 Bolt 1/4 x 1/2
3 0641406 2 Bolt 1/4 x 3/4
4 0641409 1 Bolt 1/4 x 1-1/8
5 1320224 1 Clamp
6 1670988 1 Cover
7 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)
8 3252507 2 Decal - 220 Volt
9 3290405 6 Nut M4
10 3300048 1 Nut 3/4
11 3311405 5 Nut 1/4
12 4010408 6 Screw M4 x 16
13 4460422 1 Connector, Strain Relief
14 4460968 1 Connector, Strain Relief
16 4711400 5 Washer 1/4
17 4751400 2 Washer 1/4
18 4811400 4 Washer M4
19 1001091102 4 Washer M4
20 1001206928 1 Bracket

31217444 RT3394_RT4394 253



SECTION 8 - ELECTRICAL

FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 70X70 BOX (CE &
UK CA SPECS)

ART_1001206784_E

31217444

RT3394_RT4394

254



SECTION 8 - ELECTRICAL

FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 70X70 BOX (CE &
UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206784 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST E
GROUND 70X70 BOX (CE SPECS)
1 0275218 1 Receptacle Box Kit - 220V CEE7 Post Ground 70X70 Box (See
Separate Breakdown in this Section)
2 0641404 2 Bolt 1/4 x 1/2
3 0641406 2 Bolt 1/4 x 3/4
4 0641409 1 Bolt 1/4 x 1-1/8
5 1320224 1 Clamp
6 1670988 1 Cover
7 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)
8 3252507 2 Decal - 220 Volt
9 3290405 4 Nut M4
10 3300048 1 Nut 3/4
11 3311405 5 Nut 1/4
12 4010408 4 Screw M4 x 16
13 4460422 1 Connector, Strain Relief
15 4461257 1 Connector, Strain Relief
16 4461258 1 Adapter
17 4711400 5 Washer 1/4
18 4751400 2 Washer 1/4
19 4811400 2 Washer M4
20 1001091102 4 Washer M4
21 1001206928 1 Bracket

31217444 RT3394_RT4394 255



ART_1001206780_E

31217444

FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 2X4 BOX (CE & UK
CA SPECS)

SECTION 8 - ELECTRICAL

A N
=V

RT3394_RT4394

256



SECTION 8 - ELECTRICAL
FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 2X4 BOX (CE & UK

CA SPECS)
ITEM PART NUMBER QTY DESCRIPTION REV
1001206780 Ref |AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE E
GROUND 2X4 BOX
1 0275453 1 Receptacle Box Kit - 220V CEE7 Side Ground 2X4 Box (See
Separate Breakdown in this Section)
2 0641404 2 Bolt 1/4 x 1/2
3 0641406 2 Bolt 1/4 x 3/4
4 0641409 1 Bolt 1/4 x 1-1/8
5 1320224 1 Clamp
6 1670988 1 Cover
7 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)
8 3252507 2 Decal - 220 Volt
9 3290405 6 Nut M4
10 3300048 1 Nut 3/4
11 3311405 5 Nut 1/4
12 4010408 6 Screw M4 x 16
13 4460422 1 Connector, Strain Relief
14 4460968 1 Connector, Strain Relief
16 4711400 5 Washer 1/4
17 4751400 2 Washer 1/4
18 4811400 4 Washer M4
19 1001091102 4 Washer M4
20 1001206928 1 Bracket

31217444 RT3394_RT4394 257



FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 70X70 BOX (CE &
UK CA SPECS)

SECTION 8 - ELECTRICAL

//// ‘

31217444

ART_1001206785_E

RT3394_RT4394

258



SECTION 8 - ELECTRICAL

FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 70X70 BOX (CE &
UK CA SPECS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001206785 Ref AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE E
GROUND 70X70 BOX
1 0275219 1 Receptacle Box Kit - 220V CEE7 Side Ground 70X70 Box (See
Separate Breakdown in this Section)
2 0641404 2 Bolt 1/4 x 1/2
3 0641406 2 Bolt 1/4 x 3/4
4 0641409 1 Bolt 1/4 x 1-1/8
5 1320224 1 Clamp
6 1670988 1 Cover
7 1001096070 1 Breaker Box Kit (See Separate Breakdown in this Section)
8 3252507 2 Decal - 220 Volt
9 3290405 4 Nut M4
10 3300048 1 Nut 3/4
11 3311405 5 Nut 1/4
12 4010408 4 Screw M4 x 16
13 4460422 1 Connector, Strain Relief
15 4461257 1 Connector, Strain Relief
16 4461258 1 Adapter
17 4711400 5 Washer 1/4
18 4751400 2 Washer 1/4
19 4811400 2 Washer M4
20 1001091102 4 Washer M4
21 1001206928 1 Bracket

31217444 RT3394_RT4394 259



SECTION 8 - ELECTRICAL

260

FIGURE 8-11. BATTERY CABLE KIT

GROUND
STUD

5
10

BATTERY
NEGATIVE

BATTERY
POSITIVE

1

11
STARTER
SOLENOID

GROUND
12
ENGINE
GROUND
ART_1001186428_E
RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-11. BATTERY CABLE KIT

ITEM PART NUMBER QTY DESCRIPTION REV
1001186428 Ref BATTERY CABLE KIT E
1 0840052 2 Boot
2 1001098765 1 Boot
3 1001137304 AR Conduit (Red) (Not Shown)
4 1001186483 1 Boot (Red)
5 1001186484 1 Boot (Black)
6 1001181804 2 Terminal, Ring
8 1001186480 1 Terminal
9 1001186481 1 Terminal, Battery +
10 1001186482 1 Terminal, Battery -
11 1001230006 1 Terminal, Angle 45, 5/16
12 1001230007 1 Terminal, Angle 45, 3/8

31217444 RT3394_RT4394 261



SECTION 8 - ELECTRICAL

FIGURE 8-12. BREAKER BOX KIT

31217444

394

RT3394_RT4



SECTION 8 - ELECTRICAL
FIGURE 8-12. BREAKER BOX KIT

ITEM PART NUMBER QTY DESCRIPTION REV
1001096070 Ref BREAKER BOX KIT E
2 0861880 1 Box
3 4460956 1 Barrier, Terminal Block End
4 1060908 12 ft/ Cable, 12/3
3.6m
5 1001097150 2 Connector, Strain Relief
6 4460957 1 Block, Terminal
8 1001181045 1 Breaker, 16 Amp

31217444 RT3394_RT4394 263



SECTION 8 - ELECTRICAL

FIGURE 8-13. CHASSIS HARNESS

104 radr 107
X03A 102  man FC532 —
C02-J2 MODULE DIAG
GRD  ™cc 20A IGN
f;?,'(' MODULE 5A
1 ;1 16 113 F1C(2)$7 F-IC(5)373 () 114
105 FC260 | PLAT | Dpinc N7 RL546
O Le MS300 IGN | OPT | pwr ; HORN
GCMODULE TELE FUSE PWR 5A RELAY
12 ADAPTER 10A | 10A 114
RLS
,1(33:: o\ 0SC AXLE
CLEAR \”/ e~ 114 RHRELAY
sky AV 2 RL7
Y 0SC AXLE
\ b LH RELAY
17
6 104
15 €03-1
110 TO OPT
Ms100 MODULE
GRD N 5
Fre bt FURL 14
e 4 ae e
o; 7 = GRD / X18 11
-3 QP 106 TO GEN 13
AH3-1 7 T10-1 oPT 22
ms101 3 1
HORN N PWR 11 FUEL 122 e
BUss  Ms102 8 LEVEL SNa e
o) BAR RO 112 119 ELECARM  AXLE SNR
12 BUSS  ms1s7 MS201-1 GUARD SNR
a2 [i—118 BAR  GRD 10 "ean
HORN | |
U BUSS
GHD \ i BAR
117—~__L 17 120
AH4 HV3 2
ALARM ST m TO AUX
ma gy o =
117. STRRH
HVs '
LIFT UP 124 0./
T2+ f;
117 TO AUX /'\‘ 126
HV13 POWER A
ENABLE LH BLOCK r;.z X547
18 Ay 125
117 117 18 212 A / FC200
AL HYD . | CHASSIS
UNLOCK Hv7 117 MOD \jj FUSE
LH 2spD  HV14 Yoh
UNLOCK 129
RH €0589-J1
HYD MOD 111
BLK
X31A
TOENG
ct;lsig-n HARNESS
HYD MOD 104
| 117 GREY Y3OR
\ H 5 128 TOENG
i\ FLow 1 X597 HARNESS
Al 117 CONTROL { I nyp mop
\|  Mseos “1 anALvzer
\\ DIODE
123
MS152
RRSEQN ‘ ART_1001236271

264

RT3394_RT4394

31217444



SECTION 8 - ELECTRICAL
FIGURE 8-13. CHASSIS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001236271 Ref CHASSIS HARNESS E
1 0840056 1 Boot
2 0840057 1 Boot
3 0840059 1 Boot
4 0840061 2 Boot
5 4460466 3 Plug, Terminal
6 4460837 1 Bussbar - 12 Position
7 4460852 2 Bussbar - 8 Position
8 4460892 1 Bussbar - 6 Position
10 4460945 1 Receptacle, 3 Way
11 1001103013 1 Receptacle, Female - 4 Position
12 1001106736 1 Cap, Dust
13 1001116698 4 Plug, Terminal
14 1001154726 1 Connector - 3 Position
15 1001174455 2 Boot
16 1001192401 1 Cap, Dust
17 1001215898 1 Cap, Dust
18 1001155806 2 Cap, Dust
101 4460812 1 Connector - 24 Position
101 4460465 15 Socket, Female
101 4460944 3 Socket, Female
101 4460942 2 Socket, Female
101 4460466 4 Plug, Terminal
102 4460814 1 Connector - 40 Position
102 4460465 25 Socket, Female
102 4460944 3 Socket, Female
102 4460942 5 Socket, Female
102 4460466 7 Plug, Terminal
103 1001112612 1 Connector - 9 Position
103 4460943 3 Pin, Male
103 4460464 3 Pin, Male
103 4460466 3 Plug, Terminal
104 4460933 3 Plug, Male - 12 Position
104 4460465 19 Socket, Female
104 4460944 5 Socket, Female
104 4460466 12 Plug, Terminal
105 4460884 1 Plug, Male - 4 Position
105 4460465 4 Socket, Female
106 8220007 2 Terminal, Ring
107 1001117078 2 Fuseholder with 5Amp Fuse
107 See Note NSS Fuse - 5Amp ATO (Note: Purchase Locally)
107 1001191599 2 Cover
107 1001117019 2 Bracket
107 1001116732 1 Terminal
107 1001116733 1 Terminal
108 1001117023 1 Fuseholder with 10Amp Fuse
108 See Note NSS Fuse - 10Amp ATO (Note: Purchase Locally)
108 1001191599 1 Cover
108 1001117019 1 Bracket
108 1001116734 2 Terminal
31217444 RT3394 _RT4394 265



SECTION 8 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
109 1001117069 1 Fuseholder with 20Amp Fuse
109 See Note NSS Fuse - 20Amp ATO (Note: Purchase Locally)
109 1001191599 1 Cover
109 1001117019 1 Bracket
109 1001116734 2 Terminal
110 4460836 1 Plug, Male - 12 Position
110 4460465 10 Socket, Female
110 4460466 2 Plug, Terminal
111 4460851 3 Plug, Male - 8 Position
111 4460465 20 Socket, Female
111 4460944 3 Socket, Female
111 4460466 1 Plug, Terminal
112 4460894 1 Plug, Male - 6 Position
112 4460465 6 Socket, Female
113 1001201642 1 Fuseholder with 10Amp Fuse
113 See Note NSS Fuse - 10Amp ATO (Note: Purchase Locally)
113 1001191599 1 Cover
113 See Note NSS Bracket (Note: Use p/n 1001201642)
113 1001116733 2 Terminal
114 1001117057 4 Plug, Relay
114 1001116732 8 Terminal
114 1001116733 8 Terminal
115 1001116926 1 Connector - 21 Position
115 4460465 4 Socket, Female
115 4460944 3 Socket, Female
115 4460509 4 Socket, Female
115 4460466 10 Plug, Terminal
116 4460967 Connector - 3 Position
116 4460465 3 Socket, Female
117 4460891 14 Plug, Male - 4 Position
117 4460465 28 Socket, Female
118 3990010 1 Diode
119 1001116812 2 Plug, Male - 3 Position
119 4460944 6 Socket, Female
120 4460539 2 Plug, Male - 3 Position
120 4460944 6 Socket, Female
121 4460260 2 Cover, Terminal
121 4460259 2 Terminal
122 1001103012 2 Plug, Male - 4 Position
122 1001107854 8 Socket, Female
122 1001104498 4 Seal
122 1001116763 4 Seal
123 4460897 2 Receptacle, Female - 2 Position
123 4460464 4 Pin, Male
124 4460019 2 Terminal, Ring
125 1001118938 1 Fuseholder with 40Amp Fuse
125 See Note NSS Fuse - 40Amp ATO (Note: Purchase Locally)
125 1001191599 1 Cover
125 See Note NSS Bracket (Note: Use p/n 1001118938)
125 1001116734 2 Terminal
126 4460256 1 Terminal, Ring
266 RT3394 _RT4394 31217444



SECTION 8 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
127 4460930 1 Plug, Male - 8 Position
127 4460465 7 Socket, Female
127 4460466 1 Plug, Terminal
128 4460761 1 Receptacle, Female - 4 Position
128 4460267 4 Pin, Male
129 1001116808 1 Plug, Male - 12 Position
129 1001126008 4 Terminal
129 4460518 8 Plug, Terminal
130 1001116774 1 Plug, Male - 12 Position
130 1001126008 7 Terminal
130 1001126009 2 Terminal
130 4460518 3 Plug, Terminal
1001209619 Ref CHASSIS HARNESS INSTALLATION H
204 3740080 3 Relay
212 1001234736 1 Module, Control
213 1001308688 1 Ground Wire Harness (See Separate Breakdown in this Section)

31217444 RT3394_RT4394 267



SECTION 8 - ELECTRICAL

FIGURE 8-14. ENGINE HARNESS - KUBOTA DIESEL

116
MS150
ALT
119
SN5
CLNT
SNR
103
121 FC267
IDLE SPD
FC259  FUSE H1V224
PULL:  30A THROTTLE
101 102 FUSE ACTUATOR
FC257 FC258 15A
105 HoLp START
RL6  RELAY FUSE
HOLD pysgsa 40A 113
RELAY EC5
105 STOP
RL4 105 soL
GLOW  RL5

105 PLUGS puLL
RL3 RELAY RELAY
IDLE SPD
RELAY

105
RL2
ENG START
RELAY

X31B
— TO CHASSIS

3
122 \
Ms 103 A N
IGN PWR i
BAR
2
106 108 106
R1 2308 D|I:)1DE
OIL PRESS TO CHASSIS ART_1001236545
RESISTR HARN

268 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-14. ENGINE HARNESS - KUBOTA DIESEL

ITEM PART NUMBER QTY DESCRIPTION REV
1001236545 Ref ENGINE HARNESS - KUBOTA DIESEL C
1 1001116816 3 Receptacle, Female with Diode
2 1001195684 1 Resistor
3 4460893 1 Terminal, 4 Position Buss Bar
101 1001119412 1 Fuseholder with 5Amp Fuse
101 See Note NSS Fuse - 5Amp ATO (Note: Purchase Locally)
101 1001191599 1 Cover
101 See Note NSS Bracket (Note: Use p/n 1001119412)
101 1001116732 1 Terminal
101 1001116733 1 Terminal
102 1001118938 1 Fuseholder with 40Amp Fuse
102 See Note NSS Fuse - 40Amp ATO (Note: Purchase Locally)
102 1001191599 1 Cover
102 See Note NSS Bracket (Note: Use p/n 1001118938)
102 1001116734 2 Terminal
103 1001117070 1 Fuseholder with 30Amp Fuse
103 See Note NSS Fuse - 30Amp ATO (Note: Purchase Locally)
103 1001191599 1 Cover
103 See Note NSS Bracket (Note: Use p/n 1001117070)
103 1001116734 2 Terminal
104 8220164 2 Terminal, Ring
105 1001117057 5 Plug, Relay
105 1001116732 12 Terminal
105 1001116734 8 Terminal
106 4460891 6 Plug, Male - 4 Position
106 4460465 10 Socket, Female
106 4460942 2 Socket, Female
107 1001118744 1 Receptacle, Female - 2 Position
107 1001118745 2 Terminal
108 4460970 1 Receptacle, Female - 12 Position
108 4460464 11 Pin, Male
108 4460941 1 Pin, Male
109 1001116813 1 Receptacle, Female - 8 Position
109 4460464 5 Pin, Male
109 4460466 3 Plug, Terminal
110 4460142 1 Terminal, Ring
111 4460247 1 Terminal, Ring
112 1001118743 1 Cover, Terminal
112 1001230488 1 Terminal
113 1001223432 1 Receptacle, Female - 2 Position
113 1001223795 2 Terminal
113 1001223796 2 Seal
115 8220164 1 Terminal. Ring
116 1001125748 1 Receptacle, Female - 2 Position
116 1001125773 2 Terminal
116 1001129772 2 Seal
117 4460042 2 Terminal, Ring
119 1001118657 1 Receptacle, Female - 2 Position
119 1001118658 2 Terminal
119 1001200250 2 Seal
31217444 RT3394 _RT4394 269



SECTION 8 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
120 1001117055 1 Receptacle, Female - 2 Position
120 4460746 2 Terminal
120 1001175265 2 Seal
121 1001117024 1 Fuseholder with 15Amp Fuse
121 See Note NSS Fuse - 15Amp ATO (Note: Purchase Locally)
121 1001191599 1 Cover
121 See Note NSS Bracket (Note: Use p/n 1001117024)
121 1001116734 2 Terminal
122 4460884 1 Plug, Male - 4 Position
122 4460465 3 Socket, Female
122 4460466 1 Plug, Terminal
270 RT3394 _RT4394 31217444






SECTION 8 - ELECTRICAL

272

FIGURE 8-15. ENGINE HARNESS - KUBOTA GASOLINE

115
MS156
FUEL SELECT
VALVE
N 114
MsS153

103 104 ALT CONN

FC274 pca78

PWR FUEL/O2
FC271 FUSE  FusE

START 30A 10A

) s EC6
l[“ POST 02

/ SNR

106
HV1
FOR VALVE

08
107
109 Ms154
X31B FUEL
TO CHASSIS PUMP

1
108
X308 106
TO CHASSIS D1
I0DE
ART_1001236546
RT3394 _RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-15. ENGINE HARNESS - KUBOTA GASOLINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001236546 Ref ENGINE HARNESS - KUBOTA GASOLINE C

1 1001116816 1 Receptacle, Female with Diode

101 1001118938 1 Fuseholder with 40Amp Fuse

101 See Note NSS Fuse - 40Amp ATO (Note: Purchase Locally)

101 1001191599 1 Cover

101 See Note NSS Bracket (Note: Use p/n 1001118938)

101 1001116734 2 Terminal

102 8220164 2 Terminal, Ring

103 1001117070 1 Fuseholder with 30Amp Fuse

103 See Note NSS Fuse - 30Amp ATO (Note: Purchase Locally)

103 1001191599 1 Cover

103 See Note NSS Bracket (Note: Use p/n 1001117070)

103 1001116734 2 Terminal

104 1001117023 1 Fuseholder with 10Amp Fuse

104 See Note NSS Fuse - 10Amp ATO (Note: Purchase Locally)

104 1001191599 1 Cover

104 See Note NSS Bracket (Note: Use p/n 1001201642)

104 1001116734 2 Terminal

105 1001117057 4 Plug, Relay

105 1001116732 6 Terminal

105 1001116733 2 Terminal

105 1001116734 7 Terminal

105 1001116752 1 Terminal

106 4460891 3 Plug, Male - 4 Position

106 4460465 6 Socket, Female

107 1001184832 1 Receptacle, Female - 2 Position

107 1001118658 2 Terminal

108 4460970 1 Receptacle, Female - 12 Position

108 4460464 7 Pin, Male

108 4460466 5 Plug, Terminal

109 1001116813 1 Receptacle, Female - 8 Position

109 4460464 1 Pin, Male

109 4460943 3 Pin, Male

109 4460466 4 Plug, Terminal

110 1001184768 1 Cover, Terminal

110 1001184769 2 Terminal

111 4461124 2 Plug, Male - 4 Position

111 1001116749 8 Terminal

111 4460608 8 Seal

112 1001184705 1 Connector - 42 Position

112 1001187455 5 Terminal

112 1001184716 10 Terminal

112 1001184717 2 Terminal

112 1001184718 4 Terminal

112 4461054 6 Seal

112 1001167690 3 Seal

112 1001126393 10 Seal

112 1001223459 2 Seal

112 1001116691 20 Plug, Terminal

112 1001116696 1 Plug, Terminal

31217444 RT3394 _RT4394 273



SECTION 8 - ELECTRICAL

274

ITEM PART NUMBER QTY DESCRIPTION REV
114 1001125748 1 Receptacle, Female - 2 Position
114 1001125773 2 Terminal
114 1001129772 2 Seal
115 4461118 1 Plug, Male - 2 Position
115 1001107854 2 Terminal
115 1001116763 2 Seal
RT3394 _RT4394 31217444






SECTION 8 - ELECTRICAL
FIGURE 8-16. GENERATOR HARNESS - 7500W

3
MS163
GEN CNTR BOX

1
MS162
GEN CONN

ART_1001236442

276 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-16. GENERATOR HARNESS - 7500W

ITEM PART NUMBER QTY DESCRIPTION REV
1001236442 Ref GENERATOR CONTROL HARNESS - 7500W A
1 4460225 1 Plug, Male - 6 Position
1 4460808 1 Seal, Terminal
1 4460268 6 Socket, Female
2 4460043 1 Terminal, Ring
3 77363233 1 Connector - 6 Position
3 4460465 6 Socket, Female

31217444 RT3394_RT4394 277



SECTION 8 - ELECTRICAL

FIGURE 8-17. GROUND CONTROL BOX HARNESS (LOWER)

106
SW12-2
105 E-STOP OUT

SW12-1

E-STOP IN %
‘( ’ AL 108
CBO1-2
’(/ CB10UT
104 104
S CBO1-1
ENG START CB1IN
SIG
o | 38,
i SW16-2, \} KEY COM
HRMTRPOS \ £NG START J
PWR —
104 -\") _—
HR?A?':R-:EG W11
KEY PLAT
104 =
SW14-2 / ‘@5,7,‘4
LIFT COM @\ ,_./@‘/
/ // N e\ F
‘n\’ 108 S )
/g SW15-1 17)
GLOPLUG :_?
7 SIG ‘-@7//
1 S ‘1?33?5 105
2 Z / SW13-3
103 Z 104 KEY GRD
XB11 SW15-2
IND Gu.; ‘;:.‘ua
104
104 SW14-1
SW14-3 LIFTUP
i gl
E5)
102 J OOOO
€02-J5 N I '
GRD ELEC | "
RECPT ]I"
278 RT3394 _RT4394

101
€02-J4
GRD ELEC
RECPT

ART_1001236154

31217444



SECTION 8 - ELECTRICAL

FIGURE 8-17. GROUND CONTROL BOX HARNESS (LOWER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001236154 Ref GROUND CONTROL BOX HARNESS (LOWER) B
1 4460518 8 Plug, Terminal
2 1001190578 1 Receptacle, Female - 8 Position
101 4460434 1 Plug, Male -15 Position
101 4460268 10 Socket, Female
102 4460225 1 Plug, Male - 6 Position
102 4460268 6 Socket, Female
103 1001190577 1 Plug, Male - 8 Position
103 4460928 8 Socket, Female
104 4460260 11 Cover, Terminal
104 4460259 11 Terminal
105 4460115 4 Terminal, Fork
106 4460144 1 Terminal, Fork

31217444 RT3394_RT4394 279



SECTION 8 - ELECTRICAL
FIGURE 8-18. GROUND CONTROL BOX HARNESS (UPPER)

2
X038
GC BULKHD

1
SW13-3
KEY GRD

ART_1001214989

280 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-18. GROUND CONTROL BOX HARNESS (UPPER)

ITEM PART NUMBER QTY DESCRIPTION REV
1001214989 Ref GROUND CONTROL BOX HARNESS (UPPER) B
1 4460115 1 Terminal, Fork
2 4460939 1 Receptacle, Female - 12 Position
2 4460464 4 Pin, Male
2 4460943 2 Pin, Male
2 4460466 6 Plug, Terminal
3 1001103012 1 Plug, Male - 4 Position
3 1001107854 4 Socket, Female
3 1001104498 4 Seal

31217444 RT3394_RT4394 281



SECTION 8 - ELECTRICAL
FIGURE 8-19. GROUND TO PLATFORM HARNESS (RT3394)

282

1
X50A
TO PLATFORM
HARNESS

RT3394_RT4394

/G

X49B
TO CHASSIS
HARNESS

ART_1001209181

31217444



SECTION 8 - ELECTRICAL

FIGURE 8-19. GROUND TO PLATFORM HARNESS (RT3394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001209181 Ref GROUND TO PLATFORM HARNESS C
1 1001116926 1 Connector - 21 Position
1 4460465 8 Socket, Female
1 4460509 4 Socket, Female
1 4460944 2 Socket, Female
1 4460466 7 Plug, Terminal
2 1001116930 1 Connector - 21 Position
2 4460464 8 Pin, Male
2 4460508 4 Pin, Male
2 4460943 2 Pin, Male
2 4460466 7 Plug, Terminal
31217444 RT3394 _RT4394 283



SECTION 8 - ELECTRICAL
FIGURE 8-20. GROUND TO PLATFORM HARNESS (RT4394)

284

1
X50A
TO PLATFORM
HARNESS

RT3394_RT4394

@@)@

2
X49B
TO CHASSIS
HARNESS

ART_1001210080

31217444



SECTION 8 - ELECTRICAL

FIGURE 8-20. GROUND TO PLATFORM HARNESS (RT4394)

ITEM PART NUMBER QTY DESCRIPTION REV
1001210080 Ref GROUND TO PLATFORM HARNESS C
1 1001116926 1 Connector - 21 Position
1 4460465 8 Socket, Female
1 4460509 4 Socket, Female
1 4460944 2 Socket, Female
1 4460466 7 Plug, Terminal
2 1001116930 1 Connector - 21 Position
2 4460464 8 Pin, Male
2 4460508 4 Pin, Male
2 4460943 2 Pin, Male
2 4460466 7 Plug, Terminal
31217444 RT3394 _RT4394 285



SECTION 8 - ELECTRICAL
FIGURE 8-21. LEVELING JACKS HARNESS

103

HV16
RIGHT FRONT
5 102
103 SN11
HV17 PRESS

LEFT FRONT

SN217
LF LIMIT 6
106
V22 HV21

€03-J5 il RIGHT REAR
OPTIONS
MODULE 103 51'\?122
HV18 PRESS

6
105 OPTIONS RETRACT TRANSDUCER /
€03-J3 MODULE 1 103 /
OPTIONS 4 2 ikt 5
MODULE 108 3 EXTEND1 s1N(z):o
Ms308 107 RRLIMIT
'G";:gss MSs305 103
GND BUSS HV20
BAR LEFT REAR
102
SN13
PRESS
TRANSDUCER
101
SN219
LR LIMIT

ART_1001210619_D

286 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-21. LEVELING JACKS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001210619 Ref LEVELING JACKS HARNESS D
1 0840059 1 Boot
2 0840061 1 Boot
3 4460852 1 Bussbar - 8 Position
4 4460892 1 Bussbar - 6 Position
5 1001243778 4 Connector, Strain Relief
6 1001174455 3 Boot
101 4360548 4 Switch, Limit
102 4460539 4 Plug, Male - 3 Position
102 4460465 12 Socket, Female
103 4460891 7 Plug, Male - 4 Position
103 4460465 14 Socket, Female
104 4460836 1 Plug, Male - 12 Position
104 4460465 8 Socket, Female
104 4460466 4 Plug, Terminal
105 4460934 1 Plug, Male - 12 Position
105 4460465 12 Socket, Female
106 4460935 1 Plug, Male -12 Position
106 4460465 5 Socket, Female
106 4460466 7 Plug, Terminal
107 4460851 1 Plug, Male - 8 Position
107 4460465 8 Socket, Female
108 4460894 1 Plug, Male - 6 Position
108 4460465 6 Socket, Female
31217444 RT3394 _RT4394 287



SECTION 8 - ELECTRICAL
FIGURE 8-22. LSS HARNESS

1
JaB
LSS
INTERFACE

MODULE

X550
ANALYZER

ART_1001226830

288 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-22. LSS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001226830 Ref LSS HARNESS A
1 1001132170 1 Connector - 12 Position
1 4460929 2 Pin, Male
1 4460917 2 Pin, Male
1 4460518 8 Plug, Terminal
2 4460761 1 Receptacle, Female - 4 Position
2 4460294 4 Pin, Male
3 4460933 1 Connector - 12 Position
3 4460465 2 Socket, Female
3 4460466 10 Plug, Terminal
4 4460836 1 Connector - 12 Position
4 4460465 5 Socket, Female
4 4460944 2 Socket, Female
4 4460466 5 Plug, Terminal

31217444 RT3394_RT4394 289



SECTION 8 - ELECTRICAL
FIGURE 8-23. PLATFORM CONTROL BOX HARNESS

3
LB4
FUEL
LEVEL
LOW IND
5 o
SW10-3
GLOW PLUG/ -
FUEL SEL GE:‘QI\:-:WR / 5
W
‘&/ / Sws-3
~\' ‘[\ / GEN SW
N
] S 3
sW10-1 L
GLOW PLUG/ JACK
FUEL SEL
” DN 7
¥ = X32
o« ANALYZER
E N
\‘.‘ =
5
! ol
/‘\\‘\\\/
6 "y 5
& X ./I.i/i SW2-2
o :] y i s M
I | Y
R T~ y *
— S e
e 5 /’ \/. E-STOP OUT
=== TN\
. — SWo-2 AN
" 5 START COM '\ sw59 3
BOX RECEPT e SW5-4 |-c START
AUTO LEVEL
2
8 AH1-2
SW5-6 ALARM
DRIVE SRD.
5
SW5-1 2
LIFT E-STOPIN
5
SW5-2
DRIVE/LIFT 5
SEL COM = SW11-2
SEL COM 4
5 Js1 \
SW11-1 JOYSTICK \
SPD LOW 3
LB6
5 OVERLOAD
SW11-3 IND

SPDH

ART_1001236230

290 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-23. PLATFORM CONTROL BOX HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001236230 Ref PLATFORM CONSOLE BOX HARNESS C
1 1001116934 1 Connector - 31 Position
1 4460464 31 Pin, Male
2 4460183 4 Terminal, Fork
3 1001190469 6 Connector - 2 Position
3 1001190471 12 Terminal
4 4460265 1 Plug, Male - 9 Position
4 4460267 7 Terminal
5 1001194421 13 Terminal
6 4460894 4 Plug, Male - 6 Position
6 4460465 20 Socket, Female
6 4460466 4 Plug, Terminal
6 4460892 4 Bussbar
7 4460761 1 Plug, Male - 4 Position
7 4460267 4 Terminal
8 1001194221 1 Terminal
31217444 RT3394 _RT4394 291



SECTION 8 - ELECTRICAL
FIGURE 8-24. PLATFORM MODULE HARNESS

Ms301
PLAT OPT
CONN

ART_1001236163

292 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-24. PLATFORM MODULE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001236163 Ref PLATFORM MODULE HARNESS B

1 2820031 AR Heatshrink
2 4460051 1 Connector, Strain Relief
3 4460466 4 Plug, Terminal
4 1001116811 1 Receptacle, Female - 4 Position
5 1001144295 1 Cap, Female - 2 Position

101 1001116930 1 Connector - 21 Position

101 4460508 4 Pin, Male

101 4460464 6 Pin, Male

101 4460466 11 Plug, Terminal

102 4460873 1 Connector - 35 Position

102 4460871 10 Socket, Female

102 4460905 25 Plug, Terminal

103 1001116808 1 Plug, Male - 12 Position

103 4460928 2 Socket, Female

103 4460918 2 Socket, Female

103 4460518 8 Plug, Terminal

104 1001116810 1 Plug, Male - 4 Position

104 4460509 2 Socket, Female

104 4460466 2 Plug, Terminal

105 1001113961 1 Connector - 8 Position

105 4460871 2 Socket, Female

105 4460905 6 Plug, Terminal

106 4460879 1 Plug, Male - 2 Position

106 4461271 2 Socket, Female

107 4460874 1 Connector - 35 Position

107 4460871 12 Socket, Female

107 4460905 23 Plug, Terminal

108 4460876 1 Connector - 35 Position

108 4460871 15 Socket, Female

108 4460905 20 Plug, Terminal

109 1001195123 1 Connector - 31 Position

109 4460465 31 Socket, Female

110 4460891 1 Plug, Male - 2 Position

110 4460465 2 Socket, Female

31217444 RT3394 _RT4394 293



SECTION 8 - ELECTRICAL
FIGURE 8-25. RECEPTACLE BOX KIT - 110V GFI

S

294 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-25. RECEPTACLE BOX KIT - 110V GFI

ITEM PART NUMBER QTY DESCRIPTION REV
2902431 Ref RECEPTACLE BOX KIT - 110V GFlI D
1 0861731 1 Box, Receptacle
2 1671207 1 Cover, Receptacle
3 4460346 1 Receptacle
4 4460662 1 Connector, Strain Relief

31217444 RT3394_RT4394 295



SECTION 8 - ELECTRICAL
FIGURE 8-26. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)

ART_0275216

296 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-26. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275216 Ref RECEPTACLE BOXKIT - 110V IEC YELLOW B
1 0861781 1 Box, Switch
2 4461198 1 Receptacle
3 4461196 1 Plug, Male
4 1001100341 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461197)

31217444 RT3394_RT4394 297



SECTION 8 - ELECTRICAL
FIGURE 8-27. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC)

ART_0275217

298 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-27. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275217 Ref RECEPTACLE BOX KIT - 220V IEC BLUE B
1 0861781 1 Box, Switch
2 4461201 1 Receptacle
3 4461199 1 Plug, Male
4 1001100342 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461200)

31217444 RT3394_RT4394 299



SECTION 8 - ELECTRICAL
FIGURE 8-28. RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)

ART_0275454

300 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-28. RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275454 Ref RECEPTACLE BOX KIT - 220V AFSINT 107 B
1 0861731 1 Box, Switch
2 4461246 1 Receptacle
3 4461249 1 Plug, Male
4 1001100346 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461250)

31217444 RT3394_RT4394 301



SECTION 8 - ELECTRICAL
FIGURE 8-29. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPEC)

2

@

Q
O
Q
4
ART_0275452-C

302 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-29. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275452 Ref RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 2IN X 4IN C

BOX

1 0861731 1 Box, Switch

2 4461244 1 Receptacle

3 4461205 1 Plug, Male

4 1001100345 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461203)

31217444 RT3394_RT4394 303



SECTION 8 - ELECTRICAL
FIGURE 8-30. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 70X70 BOX (CE & UK CA SPEC)

ART_0275218

304 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-30. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 70X70 BOX (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275218 Ref RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 70X70 BOX C
1 1001141967 1 Box, Switch
2 1001141968 1 Receptacle
3 4461205 1 Plug, Male
4 1001141971 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461206)

31217444 RT3394_RT4394 305



SECTION 8 - ELECTRICAL
FIGURE 8-31. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEC)

2

Q
O
Q

306 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-31. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275453 Ref RECEPTACLE BOXKIT - 220V CEE7 SIDE GROUND B
1 0861731 1 Box, Switch
2 4461245 1 Receptacle
3 4461205 1 Plug, Male
4 1001100347 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461206)

31217444 RT3394_RT4394 307



SECTION 8 - ELECTRICAL
FIGURE 8-32. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND 70X70 BOX (CE & UK CA SPEC)

ART_0275219

308 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL

FIGURE 8-32. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND 70X70 BOX (CE & UK CA SPEC)

ITEM PART NUMBER QTY DESCRIPTION REV
0275219 Ref RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND 70MM X B

70MM BOX

1 1001141967 1 Box, Switch

2 1001141969 1 Receptacle

3 4461205 1 Plug, Male

4 1001141970 1 Plug and Socket Kit (Includes Items 1-3 and Female Plug p/n
4461206)

31217444 RT3394_RT4394 309



SECTION 8 - ELECTRICAL
FIGURE 8-33. RECEPTACLE/BREAKER BOX ASSEMBLY - 220V GFI

ART_1001216162

310 RT3394_RT4394 31217444



SECTION 8 - ELECTRICAL
FIGURE 8-33. RECEPTACLE/BREAKER BOX ASSEMBLY - 220V GFI

ITEM PART NUMBER QTY DESCRIPTION REV
1001216162 Ref RECEPTACLE/BREAKER BOX ASSEMBLY - 220V GFI A
1 0100020 AR Sealant
2 3910608 2 Screw #6 x 1/2
3 4460612 1 Connector, Strain Relief
4 4460958 1 Receptacle, Turnlok
5 1001099670 3 Terminal, Splice (Not Shown)
6 1001148675 1 Box, Receptacle
7 1001159118 1 Breaker, 30A 240V
8 1001159119 1 Fitting, Conduit
9 1001110872 1 Cover

31217444 RT3394_RT4394 311






SECTION 9 - DECALS

SECTION 9 - DECALS

31217444 RT3394_RT4394 313



SECTION 9 - DECALS

314

FIGURE 9-1. DECAL INSTALLATION - ANSI AND ANSI EXPORT SPECS (ENGLISH)

(NOTE: SOME DECALS TYPICAL BOTH SIDES)

)}

;

101 2 206 5 12
I N |
ﬂ Ij —))
jd. 'b
S = =——
;iw e e r
i__ a— i)
B —
~ i
e ST O Ty
N 20/1 30@
REAR
201 30
\
=3
24 34

REAR AXLE DETAIL

JACKS WHEN EQUIPPED)

(NOTE: SOME DECALS MOVE TO LEVELING

RT3394_RT4394

(NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS)

e = ﬂgiﬁ X
A A A A AT \1 IV W W O W W O s
105
107 107 107 27 107 107
. ﬂ = | = 107
FAR
i siDE 23 %
= L \ oA U
I (VG ] i []
=S MEGADECK — o
o \°J
4 G 0
g ]
e -
Eﬁl q
e s ‘
\ § ‘ \ 104
201 8 103 19
INSIDE
TANK SIDE

ART_1001207678_|

31217444



SECTION 9 - DECALS
FIGURE 9-1. DECAL INSTALLATION - ANSI AND ANSI EXPORT SPECS (ENGLISH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001207678 Ref DECAL INSTALLATION |
1 0641407 4 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
5 1705679 1 Decal - Inspection
6 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
8 1703687 2 Decal - Direction Arrow
12 1703816 1 Decal - Danger/Warning
19 1704412 1 Decal - Hydraulic Oil
24 2080057 4 Fastener
25 3251813 1 Decal - USA
26 3311405 4 Nut 1/4
27 4420067 48 in/1.2m| Tape, Tread
28 4711400 8 Washer 1/4
30 1001131270 1 Decal - Patent
31 1703493 4 Decal - Maximum Wheel Load
32 1001223055 1 Decal - Inspection
34 1001223453 1 Decal - ICES
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie Down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 1001216020 1 Country Specs Decal Kit - ANSI & ANSI Export (English) (Not A
Shown)
201 1703818 3 Decal - Warning
202 1703821 1 Decal - Control Box Location
203 1703823 1 Decal - Danger
204 1704432 1 Decal - Warning/Danger
205 1705019 1 Decal - Safety Prop
206 1001192853 1 Decal - Legend

31217444 RT3394_RT4394 315



SECTION 9 - DECALS
FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN, CE, JAPANESE & UK CA SPEC (ENGLISH)

P = = X
0 - a N nnnnnnnnn‘j»\?
' 2 1 105
107 107 107
107 107 ] _ 107
-H FAR
SIDE
i 16 20 ! ! ﬁ
1 L, \ o !
= 77—y ) == ]
H S MEGADECK — &
A
o
: X 104
6 204 103 13
25 102
TANK SIDE INSIDE
(NOTE: SOME DECALS TYPICAL BOTH SIDES)
1
- — 202 !

N N 2

}
:

= e — 204

_QI
T
1]
Ini

19

/ (NOTE: ADDITIONAL DECALS CALLED OUT ON
@k [;j } = ? | J@ DECAL INSTALLATION - OPTIONS)

REAR AXLE DETAIL

(NOTE: SOME DECALS MOVE TO LEVELING
JACKS WHEN EQUIPPED)

ART_1001207680_G

316 RT3394_RT4394 31217444



SECTION 9 - DECALS
FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN, CE, JAPANESE & UK CA SPEC (ENGLISH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001207680 Ref DECAL INSTALLATION G
1 0641407 4 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
5 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
6 1703687 2 Decal - Direction Arrow
13 1704412 1 Decal - Hydraulic Oil
16 80463053 2 Decal - Sound Power (106dB)
19 2080057 2 Fastener
20 3251813 1 Decal - USA
21 3311405 4 Nut 1/4
22 4420067 48 in/ Tape, Tread
1.2m
23 4711400 8 Washer 1/4
25 1703493 4 Decal - Maximum Wheel Load
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie Down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 2902498 1 Country Specs Decal Kit - Australian, CE & UK CA Specs 1
(English) (Not Shown)
201 1705019 1 Decal - Safety Prop
202 1705372 1 Decal - Warning/Danger
203 1705671 1 Decal - Electrocution
204 1706338 4 Decal - Electrocution/Crushing

31217444 RT3394_RT4394 317



SECTION 9 - DECALS

FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (SPANISH/PORTUGUESE)

s = = N
AR AR AT a TA AT TR AT ?}
1 27 ) il 105 !
107 107 107 j 107 107 v 107
FAR
ﬂ siDE 22 %
i .| \ . A e
I — s e 4 |
MEGADECK gw
(o)
[}

1o

15
103 INSIBE 31 30 102

TANK SIDE 1

(NOTE: SOME DECALS TYPICAL BOTH SIDES) 202 28

206 13 1 l
[

FEmrEn F =

VI

o
.
vy

i ap 1 #’—205
UL_... ] E T ) | ] }l :'T *-llﬂ 3 L
L]ll| l1[J = = !;] """m
Ty _— I 10 T
—io T me—] g
I ] :[ LI i
= 3 S/ [\
| [ 1) x
201 203 204 106
REAR FRONT
201

(NOTE: ADDITIONAL DECALS CALLED OUT ON

@EL \i/:] “:j j@ DECAL INSTALLATION - OPTIONS)

REAR AXLE DETAIL

(NOTE: SOME DECALS MOVE TO LEVELING
JACKS WHEN EQUIPPED)
ART_1001207683_E

318 RT3394_RT4394 31217444



SECTION 9 - DECALS
FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (SPANISH/PORTUGUESE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001207683 Ref DECAL INSTALLATION E
1 0641407 4 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
5 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
7 1703687 2 Decal - Direction Arrow
13 1705727 1 Decal - Inspection
15 1704412 1 Decal - Hydraulic Oil
16 1704699 1 Decal - Danger/Warning
24 2080057 4 Fastener
25 3251813 1 Decal - USA
26 3311405 4 Nut 1/4
27 4420067 48 in/1.2m| Tape, Tread
28 4711400 8 Washer 1/4
30 1703493 4 Decal - Maximum Wheel Load
31 1001224052 1 Decal - Inspection
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie Down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 1001216726 1 Country Specs Decal Kit - Brazil Specs (Spanish/Portuguese) (Not A
Shown)
201 1704701 3 Decal - Electrocution/Crushing
202 1704702 1 Decal - Control Box Location
203 1705019 1 Decal - Safety Prop
204 1705043 1 Decal - Danger Electrical Hazard
205 1705318 1 Decal - Warning/Crushing
206 1001203077 1 Decal - Legend

31217444 RT3394_RT4394 319



SECTION 9 - DECALS

FIGURE 9-4. DECAL INSTALLATION - CHINESE SPECS (ENGLISH/CHINESE)

P ) = N
AL AN AN / \y | W U W W W O s
' . 1 7 105
107 107 107
. ; _ ! 107 107 5
FAR
i SIDE 25 %
d N \ ml LA
I W/l e [ i R []
H S MEGADECK —
o
2 G
—
104
14
INSIDE
TANK SIDE
(NOTE: SOME DECALS TYPICAL BOTH SIDES)
202 1
101 5 206 21 26
/I R 28
G

i s et 1
Ul

i} I\ s
J |

lEF =3

= |

S ][]

201
REAR

24 201

A

s W2

15

[/
&

REAR AXLE DETAIL

(NOTE: SOME DECALS MOVE TO LEVELING

320

JACKS WHEN EQUIPPED)

(NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS)

RT3394_RT4394

ART_1001207681_E

31217444



SECTION 9 - DECALS

FIGURE 9-4. DECAL INSTALLATION - CHINESE SPECS (ENGLISH/CHINESE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001207681 Ref DECAL INSTALLATION E
1 0641407 4 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
5 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
7 1703687 2 Decal - Direction Arrow
14 1704412 1 Decal - Hydraulic Oil
15 1704607 1 Decal - Inspection
21 1705195 1 Decal - Danger/Warning
24 2080057 4 Fastener
25 3251813 1 Decal - USA
26 3311405 4 Nut 1/4
27 4420067 48 in/1.2m| Tape, Tread
28 4711400 8 Washer 1/4
30 1703493 4 Decal - Maximum Wheel Load
31 1001224050 1 Decal - Inspection
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie Down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 1001217067 1 Country Specs Decal Kit - Chinese Specs (English/Chinese) (Not A
Shown)
201 1705193 3 Decal - Warning/Crushing/Danger
202 1705194 1 Decal - Control Box Location
203 1705944 1 Decal - Danger Electrocution
204 1705943 1 Decal - Crushing
205 1705019 1 Decal - Safety Prop
206 1001192853 1 Decal - Legend
31217444 RT3394 _RT4394 321



SECTION 9 - DECALS
FIGURE 9-5. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH)

322

21 201

\ \J/

= =5 N
A A A A AT \1 IV W W O W W O s
7 1 105
107 107 107 107
el ﬂ = / = 107
FAR
i SIDE 25 %
d L oA e
I Wilg  —] 28 | [
y == MEGADECK —
G
i
= 104
|
103 14
TANK SIDE INSIDE
(NOTE: SOME DECALS TYPICAL BOTH SIDES)
202
101 2 206 32 15 / 1
L] ] | L 26
\
En [ H= WiG:
in; 19
] - I
E | =
S
- | 1]
. i \
=
203 106
FRONT

(NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS)

\
EH = d—

34

REAR AXLE DETAIL

J

(NOTE: SOME DECALS MOVE TO LEVELING
JACKS WHEN EQUIPPED)

ART_1001207679_G

RT3394_RT4394 31217444



SECTION 9 - DECALS
FIGURE 9-5. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001207679 Ref DECAL INSTALLATION F
1 0641407 1 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
5 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
7 1703687 2 Decal - Direction Arrow
14 1704412 1 Decal - Hydraulic Oil
15 1704684 1 Decal - Danger/Warning
21 1705303 1 Decal - CSA
24 2080057 4 Fastener
25 3251813 1 Decal - USA
26 3311405 4 Nut 1/4
27 4420067 48 in/1.2m| Tape, Tread
28 4711400 8 Washer 1/4
30 1001131270 1 Decal - Patent
31 1703493 4 Decal - Maximum Wheel Load
32 1705679 1 Decal - Inspection
33 1001223971 1 Decal - Inspection
34 1001223453 1 Decal - ICES
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie Down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 1001216299 1 Country Specs Decal Kit - CSA Specs (English/French) (Not A
Shown)
201 1704686 3 Decal - Warning/Crushing/Danger
202 1704687 1 Decal - Control Box Location
203 1705019 1 Decal - Safety Prop
204 1705040 1 Decal - Danger Electrocution
205 1705311 1 Decal - Crushing
206 1001203075 1 Decal - Legend
31217444 RT3394 _RT4394 323



SECTION 9 - DECALS
FIGURE 9-6. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN)

P n = |
AL AN 7 \y | W U W W W O s
' - 1 7 105
107 107 107 107 107
- 'H - / = \\J 107
FAR
i SIDE 8 %
Iy I8 \ el "
| (VG N w— o ]
b =5=" MEGADECK —
| o

13

o
L T
& I

BT,

104

TANK SIDE

(NOTE: SOME DECALS TYPICAL BOTH SIDES)
202

101 2 206 15 14 / 1
[ | ] / o [ 9
1

1l

i

|[:l

1]

T

201

REAR

7 201
(NOTE: ADDITIONAL DECALS CALLED OUT ON

\
@l’ ‘ [:):]‘—' | J@ DECAL INSTALLATION - OPTIONS)

REAR AXLE DETAIL

(NOTE: SOME DECALS MOVE TO LEVELING

JACKS WHEN EQUIPPED)
ART_1001216811_D

324 RT3394_RT4394 31217444



FIGURE 9-6. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN)

SECTION 9 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
1001216811 Ref DECAL INSTALLATION D
1 0641407 4 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
3 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
4 1703687 2 Decal - Direction Arrow
5 1704412 1 Decal - Hydraulic Oil
7 2080057 4 Fastener
8 3251813 1 Decal - USA
9 3311405 4 Nut 1/4
10 4420067 48 in/1.2m| Tape, Tread
11 4711400 8 Washer 1/4
13 1703493 4 Decal - Maximum Wheel Load
14 1704691 1 Decal - Danger/Warning
15 1705679 1 Decal - Inspection
16 1001224048 1 Decal - Inspection
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie Down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 1001217026 1 Country Specs Decal Kit - Korean Specs (English/Korean) (Not A
Shown)
201 1001162111 3 Decal - Warning/Crushing/Danger
202 1001162112 1 Decal - Control Box Location
203 1705019 1 Decal - Safety Prop
204 1001162114 1 Decal - Danger Electrical Hazard
205 1001162113 1 Decal - Warning/Crushing
206 1001192853 1 Decal - Legend
31217444 RT3394 _RT4394 325



SECTION 9 - DECALS

326

FIGURE 9-7. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH)

1l

s » = N
AL AN AN / \y | W U W W W O s
' 2 1 / 105
107 107 107 107
107 H _ | _ A 107
FAR
i SIDE 24 %
= 1 \ o A
I Wilg  —C] 2q |- []
b= T EGADECK —
o
o LG
mk
:
14 102
103 isipe. 31 29 104
TANK SIDE
(NOTE: SOME DECALS TYPICAL BOTH SIDES)
202
2 206 30 15 / 1
A S . . 25
7( 27
ﬂ 0= W

i

T

\ .

|
d=2C b

B

REAR AXLE DETAIL

JACKS WHEN EQUIPPED)

J

(NOTE: SOME DECALS MOVE TO LEVELING

(NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS)

RT3394_RT4394

ART_1001207682_E

31217444



SECTION 9 - DECALS

FIGURE 9-7. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001207682 Ref DECAL INSTALLATION E
1 0641407 4 Bolt 1/4 x 7/8
2 0860520 1 Box, Manual Storage
5 See Note NSS Decal - Bar Code (Note: Not Available for Purchase)
7 1703687 2 Decal - Direction Arrow
14 1704412 1 Decal - Hydraulic Oil
15 1704691 1 Decal - Danger/Warning
23 2080057 4 Fastener
24 3251813 1 Decal - USA
25 3311405 4 Nut 1/4
26 4420067 48 in/1.2m| Tape, Tread
27 4711400 8 Washer 1/4
29 1703493 4 Decal, Maximum Wheel Load
30 1705679 1 Decal - Inspection
31 1001224049 1 Decal - Inspection
100 1001216012 1 Master Decal Kit (Not Shown) A
101 1701509 1 Decal - Manual
102 1703811 4 Decal - Lifting Lug
103 1703812 1 Decal - Hydraulic Oil
104 1703814 4 Decal - Tie down
105 1703819 1 Decal - Direction Arrow
106 1703822 1 Decal - Manual Descent Instruction
107 1704277 12 Decal - Lanyard Attach
200 1001216738 1 Country Specs Decal Kit - Latin American Specs (English/Spanish) A
(Not Shown)
201 1704693 3 Decal - Warning/Crushing/Danger
202 1704694 1 Decal - Control Box Location
203 1705019 1 Decal - Safety Prop
204 1705041 1 Decal - Danger Electrical Hazard
205 1705316 1 Decal - Warning/Crushing
206 1001203076 1 Decal - Legend

31217444 RT3394_RT4394 327



SECTION 9 - DECALS
FIGURE 9-8. DECAL INSTALLATION - OPTIONS

25

TANK SIDE
(NOTE: SOME DECALS TYPICAL BOTH SIDES)

29 30
/

L

%
A°D d”R AYD J” [
== {Lp
\h 10 _1“'] n'f D D/s/ ¥\D 0 b 5/7
[ s ) D) =
o q -~ ~
I = 4 — et T
° ° J l <
= ? @ J Bl AN
/ L —
640 156 71 =y
REAR FRONT
71
/ (NOTE: ADDITIONAL DECALS CALLED OUT ON
DECAL INSTALLATION - OPTIONS
= - — |
156
REAR AXLE DETAIL
(NOTE: SOME DECALS MOVE TO LEVELING
JACKS WHEN EQUIPPED) R DAL TGN

328 RT3394_RT4394 31217444



SECTION 9 - DECALS
FIGURE 9-8. DECAL INSTALLATION - OPTIONS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION - OPTIONS
1001264334 Ref DECAL INSTALLATION - REFERENCE CHART D
20 1701214 8 Decal - Outrigger Warning (ANSI & ANSI Export Specs) (English)
20 1701785 8 Decal - Outrigger Warning (Australian, CE, Japanese & UK CA
Specs) (English)
20 1704698 8 Decal - Outrigger Warning (Brazilian Spec) (Spanish/Portuguese)
20 1704690 8 Decal - Outrigger Warning (CSA Specs) (English/French)
20 1001215447 8 Decal - Outrigger Warning (Korean Specs) (English/Korean)
20 1704697 8 Decal - Outrigger Warning (Latin American Spec)
(English/Spanish)
25 1001216420 Ref Decal - Warning Stripes Installation (Single Deck Extension) A
25 1001216421 Ref Decal - Warning Stripes Installation (Dual Deck Extension) A
25 4420051 10 ft/3.1m Tape, Safety (Single Deck Extension)
25 4420051 12 ft/3.7m Tape, Safety (Dual Deck Extension)
29 1001231801 1 Decal - Warning Prop65 (Diesel)
30 1001269842 1 Decal - Capacity 2250lbs/1020kg (with Single Deck Extension) (All
Specs Except Australian, CE & UK CA Specs) (RT3394)
30 1705034 1 Decal - Capacity 1020kg (with Single Deck Extension) (Australian,
CE & UK CA Specs) (RT3394)
30 1001269841 1 Decal - Capacity 2000lbs/905kg (with Dual Deck Extension) (All
Specs Except Australian, CE & UK CA Specs) (RT3394)
30 1705035 1 Decal - Capacity 905kg (with Dual Deck Extension) (Australian, CE
& UK CA Specs) (RT3394)
30 1001269840 1 Decal - Capacity 1500lbs/680kg (with Single Deck Extension) (All
Specs Except Australian, CE & UK CA Specs) (RT4394)
30 1705036 1 Decal - Capacity 680kg (with Single Deck Extension) (Australian,
CE & UK CA Specs) (RT4394)
30 1001269839 1 Decal - Capacity 1250Ibs/568kg (with Dual Deck Extension) (All
Specs Except Australian, CE & UK CA Specs) (RT4394)
30 1705037 1 Decal - Capacity 565kg (with Dual Deck Extension) (Australian, CE
& UK CA Specs) (RT4394)
31 1701505 1 Decal - Fuel (Diesel)
31 1701542 1 Decal - Fuel (Dual Fuel)
41 1700818 1 Decal - LP Gas (ANSI, ANSI Export and CSA Specs) (English)
41 1702720 1 Decal - LP Gas (ANSI Export Specs) (Spanish)
41 1704271 1 Decal - LP Gas (CSA Spec) (English/French)
43 1001264307 1 Decal - Model (RT3394)
43 1001264308 1 Decal - Model (RT4394)
71 See Note NSS Nameplate - Manufacturer Serial Number (Australian, CE & UK CA
Specs) (Note: Not Available for Purchase)
110 1001170869 Ref JLG Logo Decal Installation (Not Shown) A
110A 1702773 5 Decal - JLG
110B 1704885 2 Decal - Website
130 1704972 1 Decal - Warning Explosion/Fire (English) (ANSI and ANSI Export
Specs) (Not Shown - Located on Radiator Shroud)
130 1706098 1 Decal - Warning Explosion/Fire (Pictogram) (Australian, CE,
Japanese & UK CA Specs) (Not Shown - Located on Radiator
Shroud)
130 1706059 1 Decal - Warning Explosion/Fire (English/Portuguese) (Brazil
Specs) (Not Shown - Located on Radiator Shroud)
130 1706060 1 Decal - Warning Explosion/Fire (English/Chinese) (China Specs)
(Not Shown - Located on Radiator Shroud)
31217444 RT3394 _RT4394 329



SECTION 9 - DECALS

330

ITEM PART NUMBER QTY DESCRIPTION REV
130 1706064 1 Decal - Warning Explosion/Fire (English/French) (CSA Specs) (Not
Shown - Located on Radiator Shroud)
130 1706061 1 Decal - Warning Explosion/Fire (English/Korean) (Korean Specs)
(Not Shown - Located on Radiator Shroud)
130 1706063 1 Decal - Warning Explosion/Fire (English/Spanish) (Latin American
Specs) (Not Shown - Located on Radiator Shroud)
136 1001125387 1 Decal - Ultra Low Sulfur Fuel (ANSI, CSA & Japanese Specs)
(Kubota T4F Only)
136 1001139654 1 Decal — Ultra Low Sulfur Fuel (CE & UK CA Specs)
156 1001214029 1 EAC Decal Installation (Russian/CIS Specs) A
156 1001173703 1 Decal - EAC
245 1001236881 Ref Decal Installation - ClearSky
245A 1001116208 1 Decal - ClearSky
245B 1001120989 1 Decal — Radio Frequency
640 1001143852 1 Decal - Emission Compliance (Diesel Only) (ANSI Export,
Australian, CE, Japanese & UK CA Specs)
RT3394 _RT4394 31217444



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

31217444 RT3394_RT4394 331



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK

332

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: The following list will service one machine (built to current
production per date on the front cover) with emergency repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts stock
supplied. For further information, contact your JLG dealer or the JLG
Industries Parts Department.
1001181045 1 Breaker, 16Amp (CE & UK CA Specs Machines with AC Box at
Platform)
1001159118 1 Breaker, 30Amp (Machines with SkyPower 7500W Generator)
4360070 1 Breaker, Circuit (7500W Generator)
70006095 1 Breaker, Circuit - 30Amp (Machines with Generator)
70002113 1 Breather, Hydraulic Tank
70002963 1 Coil (Main Control Valve)
7017451 1 Coil (Lift Cylinder)
70050516 1 Coil Coil (Main Control Valve)
70001967 1 Coil Coil (Lift Cylinder)
70003789 1 Coil (Machines with Leveling Jacks)
70001965 1 Coil (Machines with Leveling Jacks)
1600402 1 Controller, Drive/Steer (Platform Box)
70010383 1dz Element, Charge Filter
70001960 4 Element, Return Filter
Ref Engine - Diesel Engine
70005296 12 Element, Fuel/Water Separator Filter (Diesel Engines)
1001190545 12 dz Filter, Fuel (Diesel Engines)
7017992 12 dz Filter, Fuel (Diesel Engines)
70004395 12 dz Filter, Oil (Diesel Engines)
7015004 12 Filter, Air (Diesel Engines)
Ref Engine - Gasoline Engine
7017992 12 Filter, Fuel (Gasoline Engines)
7017980 12 Filter, Oil (Gasoline Engines)
7015004 12 dz Filter, Air (Gasoline Engines)
70005758 1 Module, Engine Control (ECU) (Gasoline Engines)
1001225420 1ldz Filter, Carbon Cannister (Gasoline Engines)
2860030 1 Key, Replacement (Ground Controls)
2940074 1 Latch
1001234736 1 Module, Control - Chassis Module
1001234735 1 Module, Control - Ground Control
1001182481 1 Module, Control - Leveling Jacks (Machines with Leveling Jacks)
1600387 1 Module, Control - LSS (Machines with LSS)
1001235098 1 Module, Control - Platform
3740080 1 Relay (Engine)
1001187857 1 Sensor (Scissors Arms)
4360475 1 Switch, Emergency Stop (Ground Controls & Platform Box)
4360469 1 Switch, Key (Ground Controls)
4360548 1 Switch, Limit (With Leveling Jacks)
4360387 1 Switch, Push Button (Platform Box)
4360500 1 Switch, Rotary Angle Sensor (Scissors Arms)
4360524 1 Switch, Toggle (Ground Controls)
1001258446 1 Switch, Toggle (Platform Box)
1001236560 1 Switch, Toggle (Platform Box)
RT3394 _RT4394 31217444



SECTION 10 - RECOMMENDED SERVICE PARTS STOCK

ITEM PART NUMBER QTY DESCRIPTION REV
4360525 1 Switch, Toggle (Platform Box)
4360483 1 Switch, Toggle (Platform Box)
4360482 1 Switch, Toggle (Gas Machines) (Platform Box)
4360482 1 Switch, Toggle (Machines with Generator)

31217444 RT3394_RT4394 333






SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

31217444 RT3394_RT4394 335



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS
FIGURE 11-1. SPECIAL OPTIONS/ACCESSORIES/KITS

336

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: This list is to accommodate machines ordered with special
equipment. Options may not be applicable to all models. For more
specific parts information contact JLG Parts Department.
Ref SPECIAL OPTIONS/ACCESSORIES/KITS
1001227835 Ref Airline Add-on Kit (Dealer Installed)
Ref ClearSky (Telematics) Installation (Factory Installed) Options:
1001229107 Ref ClearSky (Telematics) Installation - 3 Wire (ANSI and CSA
Specs)
1001233237 Ref ClearSky (Telematics) Installation - 3 Wire (ANSI Export, CE &
UK CA Specs)
1001236021 Ref ClearSky (Telematics) Installation - Canbus (ANSI and CSA
Specs)
1001236869 Ref ClearSky (Telematics) Installation - Canbus (ANSI Export, CE &
UK CA Specs)
1001246528 Ref ClearSky (Telematics) Installation — Canbus (Australian Specs)
Ref ClearSky Telematic Add-on Kit (Dealer Installed) Options:
1001230504 Ref ClearSky (Telematics) Installation - 3 Wire (ANSI and CSA
Specs)
1001234102 Ref ClearSky (Telematics) Installation - 3 Wire (ANSI Export, CE &
UK CA Specs)
1001265374 Ref ClearSky (Telematics) Installation - Canbus (ANSI and CSA
Specs)
1001247539 Ref ClearSky (Telematics) Installation - Canbus (Australian Specs)
1001237255 Ref ClearSky (Telematics) Installation - Canbus (ANSI Export, CE &
UK CA Specs)
1001247788 Ref ClearSky (Telematics) Installation - Canbus (China Specs)
1001243580 Ref ClearSky Telematics Access Control Kit (Dealer Installed)
(ANSI, ANSI Export, CE, CSA & UK CA Specs)
1001265379 Ref ClearSky Telematics Access Control Kit — Single Can (Dealer
Installed) (ANSI and CSA Specs)
1001243186 Ref ClearSky Telematics Access Control Kit — Single Can (Dealer
Installed) (CE & UK CA Specs)
1001177763 Ref Cold Weather Package - 120V (Diesel Engine)
1001215968 Ref Cold Weather Package Add-on Kit - 120V (Diesel Engine)
1001216866 Ref Cold Weather Package Add-on Kit - 120V (Gas Engine)
1001188785 Ref Cold Weather Package - 240V (Diesel Engine)
1001215969 Ref Cold Weather Package Add-on Kit - 240V (Diesel Engine)
1001215977 Ref Container Shipment Preparation
1001241633 Ref Control Box Cover Kit
1001233631 Ref Door Bumpers Kit
1001233817 Ref Door Retention Kit
1001254492 Ref Drive/Steer Hardware and Software Replacement Kit
Ref Electrical Connector Kits
1001148902 Ref Electrical Connector Kit - Amp/Tyco Electrical Connectors
1001148903 Ref Electrical Connector Kit - Deutsch DT Electrical Connectors
1001148904 Ref Electrical Connector Kit - Deutsch HD Electrical Connectors
1001148905 Ref Electrical Connector Kit - Packard Electrical Connectors
1001148906 Ref Electrical Connector Kit - Various Electrical Connectors
1001253708 Ref Fan and Pulley Guard Kit (Australian Specs)
1001175145 Ref Fire Extinguisher Installation
1001233320 Ref Footswitch Installation (Factory Installed) (Korean Spec Only)
RT3394 _RT4394 31217444



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

ITEM PART NUMBER QTY DESCRIPTION REV

1001224574 Ref Footswitch Add-on Kit (Dealer Installed)

Ref Fuel Cap Cover Installation Options:

1001202749 Ref Fuel Cap Cover Installation (Black) (All Specs) (Note: Lock p/n
1001102157 must be Purchased Separately)

1001191395 Ref Fuel Cap Cover Installation (Green) (Diesel Machines) (ANSI,
ANSI Export & CSA Specs) (Note: Lock p/n 1001102157 must
be Purchased Separately)

Ref Generator Add-on Kit (Dealer Installed)

1001227833 Ref Generator Add-on Kit (7500W - 50Hz) (KUBOTA Stage III)

1001227831 Ref Generator Add-on Kit (7500W - 60Hz) (KUBOTA T4F)

1001227832 Ref Generator Add-on Kit (7500W - 60Hz) (KUBOTA Gasoline)

1001227836 Ref Headlights and Taillights Add-on Kit (All Specs except CE & UK

CA Specs)
1001223282 Ref Oil Cooler Installation (Factory Installed)
1001227837 Ref Oil Cooler Add-on Kit (Dealer Installed)
Ref Platform Lights Options:

1001227834 Ref Platform Lights Add-on Kit - Flood Lights (Dealer Installed)

1001234830 Ref Platform Lights Installation — Worklights (Factory Installed)

1001235702 Ref Platform Lights Installation - Worklights (Dealer Installed)

1001243600 Ref Platform Portable Lights Installation

Ref Platform Padding Options:

1001206575 Ref Platform Padding Installation - Top Rail Only/No Switches
(Single Extension)

1001206579 Ref Platform Padding Installation - Top Rail Only/No Switches (Dual
Extension)

1001206580 Ref Platform Padding Installation - Soft Touch Switches (ANSI &
ANSI Export Specs)

1001262561 Ref Platform Self Closing Gate (Add-On) (Dealer Installed)

Ref Rack Options:

1001229316 Ref Pipe Rack Installation (Dealer Installed)

1001238488 Ref Large Material (Single Extension) (Factory Installed)

1001236784 Ref Large Material (Dual Extension) (Factory Installed)

1001231858 Ref Material Tray Kit (Dual and Mega Deck Extension) (Dealer
Installed)

1001238484 Ref Material Tray Kit (Single Deck Extension) (Dealer Installed)

1001239226 Ref Service Kit - Hoods

Ref Tools for Service

7002821 Ref Crimper, Wire

7002823 Ref Pin Extractor - Universal (For Electrical Connectors with Pins
and Sockets)

4460510 Ref Pin Extractor - 12-14 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)

4460467 Ref Pin Extractor - 16-18 Gauge (For Removal of Pin/Sockets from
Deutsch Connectors)

7016654 Ref Screwdriver, Magnetic

7002822 Ref Screwdriver, Potentiometer

7004275 Ref Tools - Seal Tool 1in (For Cylinders)

7004276 Ref Seal Tool 1-1/2in (For Cylinders)

7002828 Ref Stripper, Wire

31217444 RT3394_RT4394 337






SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

PART NUMBER INDEX

31217444 RT3394_RT4394 339



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

0080190....156, 164, 172,
180
0100009................. 65, 67
0100011....13, 15, 17, 19,
41,72, 76, 81, 85, 88
91, 95, 98, 106, 109
112, 116, 119, 122
139, 143, 147, 156
164, 172, 180, 209, 221
0100019.......cevveeiinenes 19
010002081, 91, 106, 116
311
0100035....153, 161, 169,

177
0100038............... 13, 221
0100048.....139, 143, 147
0100062............. 113,123

0100081....153, 161, 169,
177
0140001...........c..... 59, 61
0140030....199, 201, 203,
205
0140032.......ccvveirreenne 69
0181847....199, 201, 203,
205
0200713....157, 165, 173,
181
0200714............. 173,181
0200715............. 173, 181
0200716....157, 165, 174,
182
0200717............. 157, 165
0200718....157, 165, 174,
182
0200719....157, 165, 174,
182
0200720
0200721
0200722....
0200723
0258011
0258012....
0270092
0270653
0271719....
0271785
0272209....157, 165, 173,
181
0272211....157, 165, 173,
181
0272268
0272829....
0274260
0275216
0275217....
0275218
0275219
0275452....
0275453....
0275454
0340045.88, 98, 112, 122
0363050....156, 164, 172,
180
0370018.........cceenunn 221
0400075.81, 91, 106, 116
0440236....157, 165, 173,
181

340

0440250... 157, 165, 173,

181
0440271 ............... 15, 17
0440334 ................ 88, 98
0480100......cccceruneee. 211
0561489.........ccouveee. 185
0630407 ............ 143, 147
0630485............ 187, 189

0641404 ... 209, 241, 243,
245, 247, 249, 251
253, 255, 257, 259

0641406 ... 191, 195, 247,
249, 251, 253, 255
257, 259

0641407 ..... 41, 209, 315
317, 319, 321, 323
325, 327

0641408................ 88, 98

0641409... 241, 243, 245,
247, 249, 251, 253

255, 257, 259
0641412..... 17, 153, 161,

169, 177
0641415.......cccovunee. 185

0641420... 153, 161, 169,
177
0641505... 156, 164, 172,

180
0641507 ... 157, 165, 173,
181, 187, 189
0641508...... 41, 187, 189
0641516............ 191, 195
0641560................ 49, 51
0641608................ 49, 51
0641609........ccccveene 76
0641610... 106, 116, 153,
161, 169, 177
0641611... 153, 161, 169,
177, 185
0641612 .81, 91, 106, 116
0641676............ 191, 195
0641812............ 107, 117
0641814 .85, 95, 109, 119
0641824 ..........cccvveenne 43
0642012......cceeviviiens 13
0681607 ... 156, 164, 172,
180

0681612... 156, 164, 172,
180
0681618............ 172, 180
0681624 ... 156, 164, 172,
180
0681632... 156, 164, 172,
180
0681636
0681810
0681813...
180
0681814
0682014
0682230
0700610... 59, 61, 88, 98,
112,122
0700618............ 107, 117
0700619............ 191, 195
0700620 .88, 98, 112, 122
0700812 .81, 91, 106, 116

0700814 88, 98, 112, 122
0700817 ................ 81,91
0700819 88, 98, 113, 123
0700835 ... 199, 201, 203,
205
0701019 ....139, 143, 147
0701020
0701037
0701215
0701217 .... 140, 143, 147
0701219 .... 139, 143, 147
0701222 .13, 88, 98, 112,

122
0711221 ................ 15,17
0721010 ... 153, 161, 169,
177
0731005 ................ 59, 61

0741010 81, 91, 106, 116
0741607 .... 139, 143, 147
0760508 ..........cvvrnneee 39
0760606 ... 140, 144, 148,
199, 201, 203, 205
0760607 88, 98, 112, 122
0760610 ... 65, 67, 72, 76,
81, 91, 107, 117, 139

143, 147
0760612 ................ 72,76
0760614 ............ 106, 116
0760618 .............. 41, 209

0760808 88, 98, 112, 122
0760810.41, 89, 98, 112,

122
0760814 ...59, 61, 81, 91,
107
0761009 .........cccvveens 147
0761010 82, 92, 107, 117
0761011 ................ 15, 17

0761014 ...72, 76, 82, 85,
88, 92, 95, 98, 113
117,123

0761015 88, 98, 112, 122

0761016 88, 98, 112, 122

0761615 ................ 72,76
0761617 81, 91, 106, 116
0770812 ......coeevvernnen 69
0780810 .... 139, 143, 147
0791408 .........coce.... 209
0840052 ........cceeeeeeen. 261
0840056 ........c..oeeven.. 265
0840057 .....ceevvieenns 265
0840059 ............ 265, 287
0840061 ............ 265, 287

0860520 ... 315, 317, 319,
321, 323, 325, 327
0861538 ............ 143, 147
0861572 .......cevveeee. 139
0861731 ... 243, 295, 301,
3083, 307
0861781
0861880
0901870
0902773 ... 156, 164, 172,
180
0902774 ... 153, 161, 169,
177
0903054 .......ocevvverennn 43
0940049 ................ 72,76

RT3394_RT4394

0961948................. 15, 17
0961950.......ccceeveeennee 13
0961986.88, 98, 112, 122
0962031....156, 164, 172

180
0962356............. 172, 180
0962445............. 172, 180
0962446....156, 164, 172
180
0962474....157, 165, 173
181

0962520.....139, 143, 147
1001091102......247, 249,
251, 253, 255, 257, 259
1001093382..81, 91, 106
116
1001093383................. 76
1001096070......247, 249
251, 253, 255, 257
259, 263
1001097150 ....263
1001098765............... 261
1001099125........... 72,76
1001099623...... 153, 161,
169, 177
1001099670
1001100341
1001100342
1001100345
1001100346
1001100347
1001101331..85, 95, 109,
119, 135
1001101511 .37
1001102194 .37
1001102195 .37
1001102196
1001102805
1001102823
1001103012
1001103013
1001103760
173,181
1001103761
1001104498
1001105700
1001106736
1001107854......266, 274,
281
1001108128
1001110433
1001110872
1001112612
1001113961
1001116208
1001116691
1001116696
1001116698
1001116732
269, 273
1001116733
269, 273
1001116734......265, 266,
269, 270, 273
1001116749............... 273
1001116752............... 273
1001116763....... 266, 274

31217444



1001116774 .............. 267
1001116808 ...... 267, 293
1001116810.............. 293
1001116811 .............. 293
1001116812 .............. 266

1001116813...... 269, 273
1001116816 ...... 269, 273
1001116926 ..... 266, 283

285

1001116930..... 283, 285,
293

1001116934 .............. 291

1001117019...... 265, 266
1001117023....... 265, 273

1001117024 .............. 270
1001117055 .............. 270
1001117057 ..... 266, 269,
273
1001117069.............. 266
1001117070...... 269, 273
1001117078 .............. 265
1001117372 .............. 219

1001118280. 89, 99, 112
122

1001118511 ................ 13
1001118518................ 13
1001118519................ 13
1001118538 . 88, 98, 112
122
1001118539. 88, 98, 112
122
1001118580.......... 88, 98
1001118582 .......... 89, 99
1001118657 .............. 269

1001118658....... 269, 273
1001118675 .. 88, 98, 131

1001118743 .............. 269
1001118744 .............. 269
1001118745.............. 269

122

1001118881.......... 88, 98
1001118925.......... 88, 98
1001118938...... 266, 269,
273
1001118972 .......... 59, 61
1001119412.............. 269
1001119929.............. 139
1001120989.............. 330
100112139%6............... 229

1001125242 ...... 169, 177

1001125243 ...... 153, 161

1001125248 . 89, 99, 113
123

1001125387 .............. 330

1001125748 ...... 269, 274

1001125773 ...... 269, 274

1001126008............... 267
10011260009.............. 267
1001126393............... 273
1001128888........... 89, 98

1001129255 ...... 107, 117
1001129256 ...... 107, 117
1001129772 ...... 269, 274
1001131270....... 315, 323
1001131391 ...... 107, 117
1001132170 .............. 289

31217444

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001132358...... 199, 201

203, 205
1001137304............... 261
1001139654............... 330
1001141967....... 305, 309
1001141968............... 305
10011419609............... 309
1001141970............... 309
1001141971............... 305
1001143852............... 330
1001144295............... 293

1001145292....... 191, 195
1001146043....... 112, 122
1001146311....... 232, 236
1001146588....... 107, 117

1001147274........... 29,31
1001148648............... 140
1001148675............... 311
1001148844....... 144, 148
1001148865................. 29
1001148866................. 29
10011488609................. 31
1001148870................. 31
1001148902............... 336
10011489083............... 336
1001148904............... 336
1001148905............... 336
1001148906............... 336
1001149581....... 187, 189
1001149953........... 29,31
1001151351....... 232, 236
1001151393........... 65, 67
1001152525............... 140
1001154726............... 265
1001155806............... 265
1001157520...... 140, 145
149
1001157521............... 140

1001157528....... 145, 149

1001158007...... 140, 145
149

1001158008...... 140, 145
149

1001158199....... 232, 236

1001159118....... 311, 332

10011591109............... 311
1001161497....... 112,122
1001162111............... 325
1001162112............... 325
1001162113............... 325
1001162114............... 325
1001162995................. 13
1001163178...15, 17, 225
1001163179........... 15, 17
1001163405........... 15, 17
1001163418................. 59
1001163580......... 13, 219
1001163715........... 15, 17
1001163716........... 15, 17
10011642009........... 15, 17
1001164817............... 219
1001165035....... 112,122
1001166176................. 43

1001166729....... 187, 189

1001166732...... 140, 144,
148

1001166837................. 41

1001167055....... 191, 195
1001167058............... 191
1001167269....... 187, 189
1001167272....... 187, 189
1001167274....... 187, 189
1001167275....... 187, 189
10011674609................. 76
1001167690............... 273
1001167696....... 187, 189
1001168018..88, 98, 112,
122
1001169054..88, 98, 112,
122
1001169138..88, 98, 112,
122
1001169967..88, 98, 112,
122
1001170035..88, 99, 112,
122

1001170869............... 329
1001173043............... 236
1001173703............... 330

1001174093....... 106, 116
1001174384....... 173, 181
1001174386....... 173, 181
1001174387....... 173, 181
1001174455....... 265, 287
1001174486..81, 91, 106,

116
1001175145............... 336
1001175265............... 270
10011755009......... 99, 122
1001176848........... 15,17
1001177763............... 336
1001180620........... 89, 99
1001181045....... 263, 332
1001181211............... 148
1001181330........... 65, 67

1001181622....... 199, 201
1001181623....... 199, 201
1001181625....... 113,123
1001181626....... 203, 205
1001181627....... 203, 205
1001181658..89, 99, 113,

123
1001181659....... 113,123
1001181804............... 261

1001181829...... 113,123
133
1001182481......... 41, 332

1001182976........... 89, 99
1001182977........... 89, 99
1001182978........... 89, 99
1001182979........... 89, 99
1001182980..89, 99, 113,
123
1001182981..89, 99, 113,
123
1001182982..89, 99, 113,
123
1001182983..89, 99, 113,
123
1001182984..89, 99, 113,
123
1001182985........... 89, 99
1001182987 ........... 89, 99
1001183328...............e. 41

RT3394_RT4394

1001183416.......... 72,76

1001183420. 89, 99, 113,
123

1001183421. 81, 91, 106
116

1001183424 . 89, 99, 113,
123

1001183427 ...... 113, 123
1001183428 ...... 113,123
1001183726.............. 144
1001184064 ...... 113,123
1001184065. 81, 91, 106

116
1001184066 . 89, 99, 113,
123
1001184162..... 140, 144,
148
1001184163.............. 148
1001184235 .............. 144
1001184705.............. 273
1001184716.............. 273
1001184717 .............. 273
1001184718.............. 273
1001184730.......... 65, 67
1001184768.............. 273
1001184769.............. 273
1001184832.............. 273
1001185125. 82, 92, 107
117
1001185585. 82, 92, 106
117

1001186428. 81, 91, 107
117, 261

1001186467 ................ 17
1001186480.............. 261
1001186481.............. 261
1001186482.............. 261
1001186483.............. 261
1001186484............... 261
1001186833....... 113,123
1001186919.............. 144
1001187197 .............. 140

1001187228...... 144, 148
1001187232...... 145, 149
1001187235........ 88, 112

1001187455 .............. 273
1001187695................ 17
1001187857 ..... 153, 161,
169, 177, 332
1001188785.............. 336
1001189773.......... 65, 67
1001190002.......... 65, 67
1001190270..... 199, 201,
203, 205
1001190368.......... 15, 17
1001190469.............. 201
1001190471 .............. 201
1001190472..... 199, 201,
203, 205
1001190473..... 199, 201,
203, 205

1001190474 ...... 201, 205
1001190545 .. 81, 91, 332

1001190577 .............. 279
1001190578.............. 279
1001190609.. 81, 91, 129
1001191139................ 39
341



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001191146........... 81,91
1001191395............... 337
1001191599......265, 266,
269, 270, 273
1001192401............... 265
1001192853......315, 321
325
1001193336.......c0ceevneee 59
1001194115............... 209
1001194221 ............... 291

1001194378....... 232, 236
1001194381....... 232, 236
1001194383....... 232, 236

1001194384............... 229
1001194386............... 229
1001194387............... 229
1001194388............... 229
1001194421 ............... 291

1001194836..81, 91, 106
117

1001195123............... 293

1001195600..89, 99, 113
123

1001195684............... 269

1001198726..89, 99, 112
122

1001200250............... 269
1001200400...... 157, 165
174, 182

1001200401...... 157, 165,
173, 174,181, 182
1001200402...... 157, 158
165, 166, 173, 174,
181, 182
1001200412...... 157, 165,
173, 174,181, 182
1001200506...... 157, 165

174, 182
1001200510...... 157, 165

174, 182
1001200528...... 157, 165

174,182
1001201642............... 266

1001202532....... 140, 144
1001202536....... 140, 144

1001202749............... 337
1001202759............... 148
1001202760............... 148
1001202764............... 148
1001203075............... 323
1001203076............... 327
1001203077............... 319
1001204140........... 72,76
1001204236........... 72,77
1001204248........... 72,76
1001204382........... 72,76
1001204606................. 13
1001204608............... 232
10012046009............... 236
1001204611................. 15
1001204612................. 17
1001204613................. 19
1001204614................. 49
1001204615................. 51
1001204617 ................. 59
1001204618................. 61
1001204695................. 72

342

1001205638.............. 189
1001205640.............. 187
1001205642 ...... 187, 189
1001205643 ...... 187, 189
1001205765...... 187, 189
100120589%6...... 187, 189
1001205968 . 89, 99, 113,

123
1001205973 ...... 109, 112
1001205979.......... 51, 55
1001206009.............. 195
1001206025 ...... 192, 196
1001206032.............. 106
1001206034................ 81
1001206049...... 106, 109
1001206065............... 191
1001206097 .............. 195
1001206182.............. 187
1001206190.............. 191
1001206467 ................ 76
1001206575.............. 337
1001206579.............. 337
1001206580.............. 337
1001206648....... 232, 236
1001206689................ 69
1001206707 ...... 144, 148
1001206708.............. 143
1001206776.............. 241
1001206777 .............. 243
1001206778.............. 245
1001206779.............. 253
1001206780.............. 257
1001206781.............. 251
1001206782.............. 247
1001206783.............. 249
1001206784.............. 255
1001206785.............. 259
1001206832.............. 209
100120689%6................. 61

1001206928...... 247, 249
251, 253, 255, 257, 259

1001207109................ 61
1001207285..... 140, 144,
148
1001207678.............. 315
1001207679.............. 323
1001207680.............. 317
1001207681 .............. 321
1001207682.............. 327
1001207683.............. 319

1001208339...... 140, 144
1001208340..... 140, 144,

148
1001208751............... 147
1001208752.............. 139
1001208764........... 81,91
1001208874 . 81, 91, 106,

116
1001209181..... 157, 165,

283
1001209182..... 157, 165

173, 181
1001209183..... 157, 165

173, 181
1001209208.......... 72,76
1001209589.......... 49, 53
1001209619.............. 267

1001210080 ..... 173,181
285

1001210278 ...... 187, 189

1001210619 ........ 41, 287

1001210645 .............. 148

1001210708 ...... 113, 123

1001210754 ................ 67

1001210755 ................ 65

1001212223 ..... 139, 143,
147

1001213495 ...... 191, 195
1001213672 ...... 232, 236
1001213673 ...... 232, 236
1001213674 ...... 232, 236
1001213676 ...... 232, 236
1001213677 ...... 232, 236
1001213678 .............. 232
1001213679 ...... 232, 236
1001213680 ...... 232, 236
1001213681 ...... 233, 237
1001213684 ...... 232, 236
1001213847 ...... 113, 123

1001214029 .............. 330
1001214550 .......... 41, 43
1001214864 .............. 229
1001214865 .............. 229

1001215255 .......... 65, 67
1001215305 ..... 157, 165
174,182
1001215447 .............. 329
1001215543 ...... 113, 123
1001215697 ................ 39
1001215898 .............. 265
1001215968 .............. 336
10012159609 .............. 336
1001215977 .............. 336

1001216012 ..... 315, 317,
319, 321, 323, 325, 327

1001216020 .............. 315
1001216162 ..... 144, 148,
311
1001216251 ..... 156, 164,
172,180
1001216299 .............. 323
1001216383 ..... 156, 164,
172,180
1001216384 ..... 156, 164,
172,180
1001216420 .............. 329
1001216421 .............. 329
1001216726 .............. 319
1001216738 .............. 327
1001216811 .............. 325
1001216866 .............. 336
1001217026 .............. 325
1001217067 .............. 321
1001217085 ..... 156, 164,
172, 180, 223
1001217108 .......... 41, 45
1001217291 ...... 109, 119
1001218727 .......... 72,76
1001218729 .......... 72,76
1001219802 .......... 72,76
1001219882 .......... 72,76

1001220010...... 157, 165

RT3394_RT4394

1001220020....... 157, 165
1001220030....... 173,181
1001220040....... 173,181

1001220081............... 153
1001220082....... 153, 156
1001220083............... 169
1001220084....... 169, 172
1001220085............... 161
1001220087 ....... 161, 164
1001220088............... 177

1001220089....... 177, 180
1001220957..89, 99, 112

122
1001220959..89, 99, 112
122
1001221687
1001222169
1001223055
1001223282
1001223432
1001223453
1001223459
1001223646 ....209
1001223795 ....269
1001223796 ....269
1001223971 ...323
1001224048 325
1001224049 327
1001224050 ..321
1001224052 319
1001224493...... 112, 122
125
1001224574............... 337
1001225257........... 72,76
1001225258........... 72,76
1001225420...... 106, 117
332
1001225421....... 107, 117
1001225610................. 91
1001225626............... 116

1001225627 ....... 116, 119
1001225628....... 119, 122
1001226221........... 72,76
1001226420....... 113, 123
1001226421..65, 67, 199,
201, 203, 205
1001226830....... 185, 289
1001226834............... 209
1001226911............... 185
1001227285..89, 99, 113,
123
1001227831
1001227832
1001227833
1001227834
1001227835
1001227836
1001227837
1001228471
1001229107
1001229316
1001230006
1001230007
1001230488
1001230504
1001231195
1001231801

31217444



1001231858............... 337
1001233237 .............. 336
1001233320.............. 336
1001233631 .............. 336
1001233817 .............. 336
1001234069 . 82, 92, 107
117
1001234102 .............. 336

1001234735 .. 65, 67, 332
1001234736 ...... 267, 332

1001234830.............. 337

1001234950.......... 89, 99

1001235098 ...... 209, 332

1001235702 .............. 337

1001235922 ..... 199, 201,
203, 205

1001236021 .............. 336

1001236154 .. 65, 67, 279
1001236163 ...... 209, 293
1001236199...... 201, 205
1001236230 ..... 199, 201

203, 205, 291
1001236266 .............. 199
1001236267 .............. 203
1001236271 .............. 265
1001236351 ................ 67
1001236352 ................ 65
1001236442 ..... 140, 144

148, 277

1001236545 .. 82, 92, 269
1001236546 ..... 107, 117

273
1001236560 ..... 201, 205,
332
1001236784 .............. 337
10012368609 ............... 336
1001236881 .............. 330
1001237255............... 336
1001237292 .............. 181
1001237293 .............. 165
1001237453 ................ 41

1001237464 ........ 41, 229
1001237754 ...... 199, 203

1001237756 ................ 41
1001237907 .......... 72,76
1001237908........... 72,76
1001237915.............. 229
1001237916............... 229
1001238471 ................ 72
1001238484 .............. 337
1001238488............... 337
1001238626 ..... 153, 161,
169, 177
1001238770 .. 88, 99, 101
1001238771 .......... 85, 88
1001238772 .......... 81, 85
1001238773 .......... 95, 98
1001238774 .......... 91, 95
1001239088 .............. 229
1001239200 ........... 85, 95
1001239222 .......... 72,76
1001239226 .............. 337
1001239350.............. 185
1001241363............... 201
1001241364 .............. 205
1001241633 .............. 336
1001243186............... 336

31217444

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

1001243580............... 336
1001243600............... 337
1001243778............... 287
1001244937............... 140
10012449309............... 140
1001246392............... 215
1001246395............... 215
1001246528............... 336
1001247539............... 336
1001247682...... 199, 201,
2083, 205, 207
1001247788............... 336
1001253708............... 336
1001254492............... 336
1001257454................. 72
1001258390........... 72,77
1001258391........... 72,77
1001258392........... 73,77
1001258394........... 72,77
1001258446...... 199, 203
332
1001262561............... 337
1001262941....... 107, 117
1001264307............... 329
1001264308............... 329
1001264334............... 329
1001265374............... 336
1001265379............... 336
10012698309............... 329
1001269840............... 329
1001269841............... 329
1001269842............... 329

1001274101....... 107, 117
1001274559..65, 67, 199,
201, 203, 205
1001288395....... 107, 117
1001299769....... 107, 117
1001300357....... 106, 116

1001308688............... 267
1060343 ............ 144, 148
1060379 ....191, 195, 215
1060494 ............ 144, 148
1060708 ............ 144, 148
1060808 ............ 191, 195
1060866 .............ec..... 157
1060907 ........ccvvveeeee. 173
1060908 .................... 263

1060929 ... 156, 164, 172
180

1061020 .....ccceeevuvenne 185

1061021 .....ccoeeeveenne 185

10702077 ..140, 145, 149

10702082 .. 140, 145, 149

1120555 ... 215

1180371 ...157, 165, 173
181

1180372 ... 157, 165, 173
181

1320043 ................ 89, 98

1320061 ............ 106, 116

1320220 ............ 106, 116

1320224 ... 241, 243, 245
247, 249, 251, 253
255, 257, 259

1320265 81, 91, 106, 116

1321692 ............ 144, 148

1340069 89, 99, 112, 122

1440331....156, 164, 172

180
1580023.........cccvveeee. 215
1580024..........cccuvveee.. 215
1600387............. 185, 332
1600402........ccovuveeee. 332

1670988....209, 241, 243
245, 247, 249, 251
253, 255, 257, 259

1670995....156, 164, 172

180
1671092............. 145, 149
1671165.....cccceevviees 41
1671207 .....ccveeereen. 295
1683054......cccccevveenn 221
1684290...........ccveeee. 219
1684406............... 43, 221
1700818.........cccvvveee. 329
1701214........cccee. 329
1701505......ccccevuveeee 329

1701509....315, 317, 319
321, 323, 325, 327

1701542........coevvneeen. 329
1701785.....cccveeienn. 329
1702720.....cccccvvuvennne 329
1702773....ccveieiine 329
1703162.88, 98, 112, 122
1703464..........cccveee.. 241

1703493....315, 317, 319
321, 323, 325, 327
1703687....315, 317, 319
321, 323, 325, 327
1703811....315, 317, 319
321, 323, 325, 327
1703812....315, 317, 319
321, 323, 325, 327
1703814....315, 317, 319,
321, 323, 325, 327
1703816.........ccvveeeee. 315
1703818.........ccvveee. 315
1703819....199, 201, 203
205, 315, 317, 319
321, 323, 325, 327
1703821......cccceeiveene 315
1703822....315, 317, 319
321, 323, 325, 327
1703823........cccvvie. 315
1704271......ccen 329
1704277....315, 317, 319
321, 323, 325, 327
1704412....315, 317, 319
321, 323, 325, 327

1704432.........ccccuvvee. 315
1704607........cccevveeeen. 321
1704684..................... 323
1704686..................... 323
1704687........cccuvveee. 323
1704690...........ccuveeee. 329
1704691............. 325, 327
1704693..........covveee. 327
1704694..........cccveee. 327
1704697.......ccccveeee 329
1704698..............cec.... 329
1704699..........cceeeee. 319
1704701........cccveeee. 319
1704702........ccccuvveeee. 319
1704885..........coouveeee. 329

RT3394_RT4394

1704972 329
1705019... 315, 317, 319
321, 323, 325, 327

1705034.......cccvvveeeeen. 329
1705035......cccccvcvveene 329
1705036.......cccccvveenne 329
1705037 ....cvvvvvriiens 329
1705040........ccccuveenne 323
1705041 .......ccvveeeeen. 327
1705043........cccveeeeeen. 319
1705193.......cccveeeeen. 321
1705194........cccveeeeen. 321
1705195.....cccccvvveens 321
1705303......ccccevvveene 323
1705311....ccccevviinns 323
1705316.....cccccvcvveenne 327
1705318......cccvveeee. 319
1705325, 247
1705372 317
1705637 ....ccceevvviens 211
1705671 .....cccccevvvenns 317
1705679... 315, 323, 325
327
1705727 ..o 319
1705943 ... 321
1705944 ... 321
1705997 ....ccovvvviins 215
1706059......cccvvvenns 329
1706060..........ccverene 329
1706061 .........cccvveeene 330
1706063.........cccvveeene 330
1706064 ..........ccveevne 330
1706098........ccccvveenne 329
1706338.......cccccvvenne 317
2080040............ 191, 195

2080057 ... 315, 317, 319
321, 323, 325, 327
2080063.... 191, 195, 211

2080064............ 191, 195
2110808............ 232, 236
2110810............ 232, 236
2110812............ 232, 236
2111216............ 232, 236
2130808............ 232, 236
2130812............ 232, 236
2131216............ 232, 236
2180348 .81, 91, 106, 116
2180387............ 106, 116
2180389............ 106, 116
2180418............ 106, 116
2180666................ 81,91
2220237 ............ 232, 236
2220238............ 232, 236
2220290............ 106, 116
2220371..... 43, 229, 232
236

2220373..... 43, 156, 164,
172, 180, 229, 232, 236

2220408............ 232, 236
2220415............ 232, 236
2220435............ 232, 236
2220451 ............ 232, 236
2220466............ 232, 236
2220472............ 233, 237
2220473............ 232, 236
2220479............ 232, 236
2220497 ............ 232, 236
343



SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

2220502............. 233, 237
2220577............. 232, 236
2220578............. 232, 236
2220582............. 232, 236
2220596.........cceeeuneenn 229
2220600..........ccceeueeee 229
2220602............. 232, 236

2220883....27, 43, 53, 55
156, 164, 172, 180

219, 223
2220885......... 53, 55, 223
2220886............... 27,223
2220887 .....ccvveirrennn 223
2220888...........cocveeene 223
2221036............. 232, 236
2221040....232, 233, 236

237
2221042....156, 164, 172

180
2221050............. 233, 236
2221081............. 232, 236
2221086............. 233, 237
2221176............. 106, 116
2400044.81, 91, 106, 116
2420172.......cccuu. 65, 67
2560088............. 191, 195
2560141....199, 201, 2083,

205
2560172............. 191, 195
2560176............. 191, 195
2600216................. 72,76
2600285............. 191, 195
2700100......cccccevuveenene 215
2720058................. 81,91
2720271...ccccovenne 81,91
2720611............. 106, 116
2753791............. 232, 236
2753970............. 232, 236
2754244............. 232, 236
2755023............. 233, 237
2780267 .......c.cccne 19, 23
2780268................. 19,21
2820031.....cccceevivennne 293

2860030......... 65, 67, 332
2900756......57, 156, 164,

173, 181
2902182.........cccuveeen. 221
2902266..........ccuvveee.. 219
2902431....143, 147, 241

295
2902498..........covveee 317
2920029.........ccue 65, 67
2940074.....191, 195, 332
2940127............. 191, 195
3250028................. 65, 67

3251813....315, 317, 319
321, 323, 325, 327

3252507....243, 245, 249
251, 253, 255, 257, 259

3271605....156, 164, 172

180
327180572, 76, 156, 164,

172, 180
3272205.......cciiiin. 41

329040565, 67, 143, 147
199, 201, 203, 205

344

241, 243, 247, 249
251, 253, 255, 257, 259
3290505.......... 39,72,76
3290601 ...... 41, 191, 195
3290605... 59, 61, 65, 67
72,76, 81, 88, 91, 98
106, 112, 116, 122
139, 143, 147, 199
201, 203, 205, 209
3290805... 41, 59, 61, 69
81, 88, 91, 98, 106
112, 116, 122, 139
143, 147, 199, 201
203, 205
3291001 .88, 98, 112, 122
3291005... 59, 61, 72, 76
82, 88, 92, 98, 107
112,117,122, 185
329120188, 98, 112, 122
139, 143, 147
3291605... 72, 76, 81, 91
106, 116
3300048 ... 241, 243, 245
247, 249, 251, 253

255, 257, 259
3300106......cceevvvirnns 19
3300353.....cccceeiiiiins 41

3300396 .... 140, 144, 148
3300408 .81, 91, 106, 116

3300432............ 191, 195
3300467 ............ 191, 195
3310805........cceeiene 41

3311001.... 140, 144, 148
3311005... 139, 143, 147
153, 161, 169, 177
3311401 ..o, 209
3311405. 17, 88, 98, 143
147, 153, 161, 169
177,185,191, 195
209, 241, 243, 245
247, 249, 251, 253
255, 257, 259, 315
317, 319, 321, 323

325, 327
3311501.... 49,51, 72,76
3311502................ 72,76

3311505... 157, 165, 173,
181, 187, 189, 191, 195

3311601............ 187, 189

3311605. 76, 81, 91, 106
116, 153, 161, 169

177, 185
3311801...... 19, 107, 117
3311805......cccciviee. 43
332140288, 98, 156, 164,
172, 180
3340612............ 191, 195
3340929... 157, 165, 173,
181

3340935... 153, 161, 169
177

3340937 ............ 191, 195
3421453............ 191, 195
3421565............ 191, 195
3422219.... 191, 195, 215
3422592 ... 13

3422669 .81, 91, 106, 116

3422938 ... 185

3422943 ... 156, 164, 172
180, 185

3422944 ... 156, 164, 172
180

3422945 ...156, 164, 172
180

3422946 ... 156, 164, 172
180

3422948 ............ 172, 180

3422954 ............ 156, 164

3422961 ... 153, 161, 169
177

3422963 ...153, 161, 169
177

3422964 ............ 172, 180

3422965 ... 156, 164, 172
180

3423304 ................ 15, 17

3450304 ... 156, 164, 172,
180

3450405 ... 156, 164, 172
180

3460334 ... 215

3520026 ................ 65, 67

3520034 ............ 199, 203

3520072 ............ 191, 195

3537609 ............ 192, 196

3571862 ............ 192, 196

3573370... 156, 164, 172
180

3573440 ............ 106, 116

3573472 ............ 192, 196

3573513 ..., 221

3580317 ....139, 143, 147
3580318 .... 139, 143, 147

3641452 ............ 191, 195
374008082, 92, 107, 117,
267, 332
3760170 ....191, 195, 215
3760257 ............ 187, 189
3760348 .........ccveie 43
3760368 ..........ceeevns 221
3760460 ..........ccvvenenes 221

3790152 85, 95, 109, 119

382002081, 92, 107, 117,
192, 196

3841143 ...15, 17,81, 91
106, 116, 153, 156
161, 164, 169, 172

177,180, 185
3841203 ... 156, 164, 172

180
3841258 ... 13
3841556 ... 156, 164, 172

180
3841564 ........cceveeeee. 43
3850013 .......ceovviinns 221
3860102 ............ 172, 180
3860111 ............ 107, 117
3900300 ................ 65, 67
3900318 ....191, 195, 211
3900319 ............ 191, 195
3900321 ... 221
3900323 ............ 191, 195
3900355 .....cccevviiins 215
3910608 ..........ccvvenns 311

RT3394_RT4394

3911428............. 191, 195
3930820.......cccceeveeene 41
3931010............. 191, 195
3931016.....139, 143, 147
3931412......ccoeviie 215
3931436............. 191, 195
3931508.......cccevviine 215
3931516.....ccccceviiine 221
3940804............. 143, 147
3960526........ccevveeene 19
3990010.......ccccvveeennnn. 266
4010403................. 65, 67
4010405................. 65, 67

4010408....143, 147, 241
243, 247, 249, 251
253, 255, 257, 259

4010412................. 65, 67
4031507........c.e... 65, 67
4031509....199, 201, 203
205
4031908..........cevnreee. 147
4032014.....139, 143, 147
4032016.......cccceevnnee. 147

406080265, 67, 139, 143,
147, 199, 201, 203, 205

4060803................. 72,76
4160116......cccceevvnniens 43
4240003.........cccevneee. 215

4240017.....139, 143, 147
424001882, 92, 107, 117,
153, 161, 169, 177

4240032.......cc0ceeeviiens 39
4240033....156, 164, 172
180, 185, 209
4280295....156, 164, 173
181
4340853.......cccceevie. 215
4340854..........ccuuee 215
436007065, 67, 140, 144,
149, 332
436038765, 67, 199, 201,
203, 205, 332

4360469......... 65, 67, 332
436047565, 67, 199, 201,
203, 205, 332
4360482....139, 143, 147
2083, 205, 333
4360483....199, 201, 203
205, 333
4360500....153, 161, 169
177,332
4360518......cccceeiiiiens 43
4360524......... 65, 67, 332
4360525....199, 201, 203

205, 333
4360548............. 287,332
4400275........coovinen 116
4400420........ccccecuuneee. 116
4400498...........cevneee. 126
4420051............... 41, 329
4420062...........ccuneee. 215

4420067....315, 317, 319
321, 323, 325, 327

4420076....199, 201, 203
205

4460019.......ccceeveeen. 266
4460042..........cccounee. 269
31217444



4460043 .......ccoeeeee 277
4460051 ......cceeeeenne 293
4460068 .... 140, 144, 148
4460071 .....ccovveeeenne 243
4460115............ 279, 281
4460138 .........ccvveenes 241
4460142 ... 269
4460144 ........cccvveens 279
4460183 .......coeeeene 291
4460225 ............ 277,279
4460247 .......ovveeeen. 269
4460256 .........coee..... 266
4460259 ............ 266, 279
4460260............ 266, 279
4460265 .........cc0eeennes 291
4460267 ............ 267, 291
4460268 ............ 277,279
4460294 ... 289
4460315 .... 143, 147, 241
4460346 .........c0eennees 295

4460422 ... 241, 243, 245,
247, 249, 251, 253

255, 257, 259
4460425............ 144, 149
4460426 .... 140, 145, 149
4460434 ... 279

4460464 ..... 69, 157, 165
173, 181, 265, 266
269, 273, 281, 283
285, 291, 293

4460465 ..... 39, 157, 165
173, 181, 265, 266
267, 269, 270, 273
277, 283, 285, 287
289, 291, 293

4460466 ... 265, 266, 267,
269, 270, 273, 281
283, 285, 287, 289

291, 293
4460467 ......ceeeeeenne 337
4460470... 199, 201, 203,
205
4460471 ... 199, 201, 203,
205
4460483............ 144, 148
4460488 .........ceeeeennne 39
4460499 ... 157, 165, 173,
181

4460508 .... 283, 285, 293
4460509 ... 266, 283, 285,

293
4460510.......cccvvrenns 337
4460518 ... 267, 279, 289,

293
4460539 ............ 266, 287
4460608 .................... 273
4460612 .................... 311
4460662 ..........c.ceenne 295
4460746 .......c.coeveenn. 270
4460761 .... 267, 289, 291
4460808 ..........c0ceene 277
4460812 ..o 265
4460814 ... 265
4460836 .... 266, 287, 289
4460837 .....ccveveeene 265
4460851 ............ 266, 287
4460852 ............ 265, 287

31217444

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

4460871
4460873
4460874
4460876
4460879
4460884 ............ 265, 270
4460891 .....39, 157, 165,
173, 181, 266, 269

273, 287, 293
4460892 ....265, 287, 291
4460893 ........coeeeenne 269

4460894 .... 266, 287, 291
4460897 ..... 69, 157, 165,
173, 181, 266
4460905
4460917
4460918
4460928
4460929
4460930
4460933
4460934
4460935
4460939
4460941
4460942
4460943 ... 265, 273, 281,
283, 285
4460944 ... 265, 266, 283,
285, 289
4460945 ........cccvvvene
4460956 .....
4460957 .....

4460968 ...247, 249, 251,
253, 257
4460970
4461054
4461118
4461124
4461196
4461198
4461199
4461201
4461205 ... 303, 305, 307,
309
4461244
4461245
4461246
4461249
4461257
4461258
4461271
4520216
4520217
4520240
4520262
4520608
4530028
4568295
4640858
4641122 ....29, 31, 33, 37
4641193 ...156, 164, 173,
181

4641205....156, 164, 173,
181
4641254....156, 164, 173,
181
4641303........... 49, 51, 57
4711000.....140, 145, 149
4711400....17, 41, 81, 91,
106, 116, 143, 147
153, 157, 161, 165
169, 173,177, 181
185, 191, 195, 209,
215, 241, 243, 245
247, 249, 251, 2583,
255, 257, 259, 315
317, 319, 321, 323,
325, 327
4711500..41, 72, 76, 157,
165, 173, 181, 187, 189
4711600....106, 109, 116,
119, 157, 165, 169
173, 181, 191, 195
4711700....199, 201, 203,

205
4711800............. 107, 117
4740086................. 15, 17
4740158........ccceeeiien 13
4740455....157, 165, 173,

181
4740480.........ceeeenenen. 215
4750800........ccceerunennn. 41

475100059, 61, 139, 143,
147, 153, 161, 169
177,191, 195

4751400....191, 195, 241,
243, 245, 247, 249
251, 253, 255, 257, 259

475150082, 92, 107, 117,

191, 195
4751600...... 76, 187, 189,
191, 195
4751800................. 59, 61
4761400......... 88, 98, 209
4761500................. 49, 51
4761600................. 49, 51

481140065, 67, 143, 147,
241, 243, 247, 249
251, 253, 255, 257, 259

4811600................. 65, 67

4811700....41, 65, 67, 72,
76, 81, 88, 91, 98, 106
112, 116, 122, 139
143, 147

4811702.....59, 61, 72, 76

4811900....41, 69, 81, 88,
91, 98, 106, 112, 116
122, 139, 143, 147
199, 201, 203, 205

4811902.....59, 61, 81, 91

4812000....72, 76, 82, 88,
92, 98, 107, 112, 117
122

4812002.....59, 61, 72, 76

4812300....72, 76, 81, 91,

106, 116
4812500.88, 98, 113, 123
4845441 ... 211
4845442 ... 211

RT3394_RT4394

4846460............ 173,181
4846532 ............ 191, 195
4846537 ............ 191, 195

4846570............
4846584 ........cceeeee
4860179....
4860237 ..o,
4871700.... 140, 144, 148
489160085, 95, 140, 144,
148
4891800... 19, 72, 76, 85
95, 109, 119

4892000.........cccueenene 19

4892200.........cccueviine 41

5240600... 72, 76, 88, 98
113, 123, 209

5241000... 81, 88, 91, 98
106, 112, 116, 122,
139, 143, 147

5241200... 13, 15, 17, 88
98, 112, 122, 139, 143,

147
5251012......cccuvvninnne
5272011....
5272012.... 139, 143, 147
70000082.................. 207
70000084.................. 207
70000619.. 139, 143, 147
70000683.................. 207
70000684.................. 207
70000685
70000686
70000797

70000863 .. 139, 143, 148
70001100.. 139, 143, 147
70001250
70001251
70001252
70001253
70001349 ,
70001384 .. 139, 143, 148
70001932
70001933
70001958
70001959
70001960
70001965...... 43, 45, 332
70001966 .. 139, 144, 148
70001967. 157, 165, 173
181, 332

70001973.. 140, 144, 148
70001974.. 140, 144, 148
7000206................

70002112
70002113
70002132
70002133
70002134
70002135
70002136
70002137
70002138
70002139
70002140
70002141
70002142
70002143




SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

70002144................... 135 7000253................ 21,23 70005073 .............. 53, 55 70005763.........c.oeev.... 126
70002145.............c.... 135 7000257 ................ 21,23 70005100.............. 53,55 70005764............c...... 126
70002146.............c..... 135 7000258................ 21,23 70005150 .........oce...... 225 70005765........c.oeev..... 126
70002147 ... 135 7000261 ................ 21,23 70005151 .................. 225 70005766................... 126
70002148............c.e..... 135 7000262................ 21, 23 70005152 .......cccvveenns 225 70005767.......ccccvvenne 126
70002149..........ccveeee. 135 7000263................ 21, 23 70005153 ........ccvvenens 225 70005768..........c0veenne 126
70002150..........ccvveee 135 70002768.......ccocvernne 63 70005154 .........coeeene 225 700057609.........ccuvvnne 126
70002151........cccveeeee 135 70002842.................. 219 70005165 .............. 53, 55 70006093...139, 144, 148
70002152.........covveee.. 135 70002861 .......... 109, 119 70005167 .............. 53,55 70006094...139, 144, 148
70002153.........ccvveeee. 135 70002901 .................. 129 70005220 .........oce...... 101 70006095..140, 144, 148
70002154..........c.coeee... 135 70002963....... 53, 55, 332 70005221 .................. 101 332
70002155.........ccovveee. 135 70003024 .............. 53, 55 70005222 ..........c....... 101 70006096...140, 144, 148
70002156...........veee. 135 70003060.................. 101 70005223 .........cvvenns 101 70006097...140, 144, 148
70002157.....ccccovveeene 135 70003061.................. 101 70005224 .................. 101 70006284................... 223
70002158...........cveeee. 135 70003063.................. 102 70005226 .........cvvennns 102 70006285.............c.... 223
70002159.........cccveeeee 135 70003064 .................. 102 70005227 ....cccovvvenns 102 70006286................... 223
70002160.........c.oee.... 135 70003631.. 139, 144, 148 70005228 .................. 101 70006287..........oce...... 223
70002161.........c.coee... 135 70003708 .. 139, 144, 148 70005229 .......... 102, 126 70006288................... 223
70002162.............c..... 135 70003709.. 139, 144, 148 70005293 .................. 129 700062809................... 223
70002163................... 135 70003789............ 41, 332 70005294 ... 129 70006290.................. 223
70002164............coe..... 135 70003935......ccciiviinne 57 70005295 .........ceeenne 129 70006292.........ccvvennee 45
70002165........... 135, 136 70003936......cccevuvernne 57 70005296 .......... 129, 332 70006661........... 101, 125
70002166.............c..... 135 70003977 .............. 53,55 70005297 .....ccovcvveenns 129 70006662................... 125
70002167........ccvveee. 135 70004069.................. 129 70005327 ...oooevvnieenns 126 70006664................... 102
70002168................... 135 70004070.........cuveee. 129 70005329 .......cccveenns 125 70006665................... 101
70002169.............c..... 136 70004092.. 139, 144, 148 70005448 .............. 53, 55 70006737.....cccovvirnne 41
70002170........ccvveeene 136 70004094 .. 139, 144, 148 70005449 .............. 53, 55 70006738.........cvvennee 41
70002172........covveeenne 136 70004098.. 140, 144, 148 70005453 ..o 131 7000731.....c.cceeiiiine 24
70002174.........cccveeen. 136 70004099.. 139, 144, 148 70005454 .........coe.. 133 70007439......cccccvveenne 136
70002175.......ccoveeen. 136 70004294 .................. 125 70005455 ........cceenns 133 70007502...... 89, 99, 112
70002176.........cocveeee. 136 70004295.................. 125 70005723 .............. 53, 55 122

70002177 ...ccvveirennn. 136 70004296.................. 125 70005724 .............. 53, 55 70007506.........ccuvvnne 207
70002178.........cocveeen. 136 70004306.........c.ev.e... 125 70005726 .....ccovvvenns 125 70010383...... 81, 91, 106,
70002179........covuveee 136 70004311.......... 101, 125 70005727 ...oooevvvienns 125 116, 332
70002180............0ee... 136 70004395.......... 101, 332 70005728 ........ccvvenns 125 7001998................. 21,23
70002181..........c.eee.. 136 70004396.................. 101 70005729 .....coovvienns 125 7002821.......cccevviinne 337
70002182.............c..... 136 70004397 .......ccouneen. 101 70005730 .....ccovviennns 125 7002822........ccccviine 337
70002185...........ce.... 136 70004398.................. 101 70005731 .......c.ooeeee. 125 7002823.........ccoeeeee 337
70002186................... 136 70004399.................. 101 70005732 ........oveeeeee. 125 7002828............oee.... 337
70002187 ........cevveee. 136 70004401.................. 126 70005733 ........cooeeeeee. 125 7004275.......ccvviee. 337
70002188................... 136 70004415.................. 102 70005734 .........oeeeee.. 125 7004276.........covveee. 337
70002189............ee.... 136 70004524 .......... 101, 125 70005735 ......covviinns 125 70050516....... 53, 55, 332
70002190...........0eee. 136 70004525.......... 101, 125 70005736 .....ocovuviennnes 125 7007207 .....cccoviiiinns 135
70002191............eee.. 136 70004526.......... 101, 125 70005737 ...oevvviniinns 125 7007415......cccceviiee 136
70002192............oee... 136 70004530..........uveee. 101 70005738 .......ccvvennns 125 7007418.........ccccveee 135
7000229................. 21,23 70004531 .................. 101 70005739 .......ceeeeeeee. 125 7007419........ccvveeee. 135
70002291...140, 144, 148 70004536.................. 101 70005740 ..........cc..... 125 7007437 ... 27
70002297...139, 144, 148 70004537 .......... 101, 126 70005743 .................. 125 7007438.......ccceveevees 27
7000230................. 21,23 70004538.......... 101, 125 70005744 .................. 125 7007439......cccciiiiies 27
70002315.........ccveeeee 101 70004539........cccueee. 101 70005745 ........ccveees 125 7007446............... 27,135
70002316.........ccuveeeee 101 70004540.................. 101 70005746 ........ccveees 126 7007601................. 21,23
70002317....ccceevivennn 101 70004544 .................. 101 70005747 .....ccovvvenns 126 7007640................. 21,23
70002318........... 101, 125 70004557 ......cccovuneen. 125 70005748 .........coeeene 126 7010429................. 21,23
70002319.........ceeeeee. 101 70004558.................. 125 70005749 .................. 126 7012518.......c.ceeeeeeee 41
7000232................. 21,23 70004580.............. 53,55 70005750 .........oceeee.. 126 7012925....157, 165, 173
70002320.............c..... 101 70004794 .............. 59, 61 70005751 ... 126 181
70002321...........ce.... 101 70004829.......... 102, 125 70005752 .........oeeeee.. 126 701500489, 99, 112, 122
70002322........cccveeeene 101 70004831 ..., 125 70005753 .......cccvvenns 126 332
70002323.........cccveeee 101 70004834 .................. 125 70005754 .......cccvvenns 126 7015005.89, 99, 112, 122
70002326........... 102, 126 70004848................... 125 70005755 .......cocvveenns 126 7016654..........cccvvene 337
70002327.....ccoevviveenne 102 70004851 .................. 126 70005756 .......ocvveennes 126 7017059................ 21,23
70002328................... 102 70004853.................. 126 70005757 .....ccovveeeeen. 126 7017067................. 21,23
70002330.........ceeeee... 102 70004854 .................. 126 70005758 .......... 126, 332 7017070................. 21,23
700024109................... 101 70004883.............. 53, 55 70005759 .......c.oceee. 126 7017080................. 21,23
7000246................. 21,23 70004912.................. 126 70005760 .................. 126 7017451....157, 165, 173
70002460...140, 144, 148 70004913.................. 126 70005761 .......ccvveennes 126 181, 332
7000248................. 21,23 70005069.............. 53, 55 70005762 .......ccvvennnes 126

346 RT3394_RT4394 31217444



7017496 ... 156, 164, 173,
181

7017901 ...oveviiiies 102
7017906 .....oeeveeennn 125
7017914 .......covee. 125
7017922 ....ccovviiinnen. 101
7017928 ......ccvvveen. 101
7017934 ............ 101, 125
7017945 .....oooiiinn 101
7017958 ....ooveiein 102
7017959 ... 125
7017963 .....oeeeeeeen 102
7017980............ 125, 332
7017982 .....cccvvvvinen. 125
7017983 ......ccvviien. 125
7017984 ........ceoene. 125
7017986 .....ooeveeenn 125
7017992 .... 102, 125, 332
7017994 .....ooeviin 126
7017995 ... 125

7019602 ... 156, 164, 172,
180

702017565, 67, 199, 201
203, 205

702017665, 67, 199, 201
203, 205

7020218 ... 156, 164, 172
180

7020219 ... 156, 164, 172,
180

7021249 ..o 27
7021256 .....cccvveennnen. 136
7021275 .............. 27,135
7021276 ...oovveveeeiennes 27
7021277 ..o 27
7021625 ......ccccvviiien. 57
7021639 ..o, 57
7022301 ..o 135
7022302 .....ooevieiinns 27
7022305 ......oevieiiinns 27
7022310 ....cveeiieeiines 27
7022311 ..o 27
31217444

SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS

7022312 ... 27 7024190.........coccneeen. 24
7022314 ... 27 7024191 ... 24
7022326 ...oveeeeeeeees 27 7024192.......ccoven 24
7022328 ..o 27 7024193.......coiiie 24
7022340 ....coocvvvrene. 136 7024194........cocoevvne. 24
7022368 .......cvvevinennnn 27 7024196........ccccevneeen 24
7022369 .....cccvvveirnnn 27 7024197 ... 24
7022371 ..o 27 7024441..........cocovne. 63
7022390 ................ 53, 55 7024446.............uun.. 63
7022397 ..o 57 7024462..................... 213
7022398 ................ 53, 55 7024463................... 213
7022399 .......... 53, 55, 57 7024467 ... 213
7023107 ..ooevviviieen. 125 7024469...........cocuvee.. 213
7023124 ... 102 7024470......cccecvnnene. 213
7023140 ...ccovvvvreeen. 101 7024471.......covvevnne 213
7023144 ... 101 7024472.......covvvvnnne. 213
7023145 .....oooeiin 102 7024473 213
7023148 .....cooeeien 102 7024474................ 213
7023149 .....oooeiiin 102 7024475......ccoov. 213
7023154 ......ccvire. 101 7024478........c..ocvvnee. 213
7023164 .......ccoveene. 101 7024488.....139, 143, 147
7023165 .....cccvvveenee. 101 7024489.....139, 143, 147
7023167 ..oocovvverenee. 101 7024497 ................. 43, 45
7023168 .......ccvvvennee. 101 7024498.........c.cccovneen. 45
7023170 ............ 102, 126 7024500.......cccceeviniennne 45
7023306 ......cvvveiirinnne 63 7024502................. 43, 45
7023347 ..coovvviieiiinn 63 7024503........ccceeviiinnn 45
7023900 .........e.... 53,55 7024504........ccoevviee. 45
7023904 ......ccoveiinnnn 41 7024505........ccceeivreenen 45
7023907 ...ocovvvieiiniennnn 27 7024506................. 43, 45
7023910 ...ocovvvveirnnn 27 7024507 .....cccovvveeinnennn. 45
7023917 ..o 57 7024705.......ccoveiiiennn 23
7023919 ...157, 165, 173, 7024712.........cc.... 21,23
181 7024713..........c.... 21,23
7023923 ... 157, 165, 173, 7024714................. 21,23
181 7024715........c.cc.. 21,23
7023929 ........c.e.... 85, 95 7024716................. 21,23
7023933 ... 57 7024717 ..o 23
7023936 ................ 53,55 7024718........coove. 24
7023964 ... 136 7024829....157, 165, 173,
7024182 ................ 23,24 181
7024189 ......ccvvviiinnnn 24 7024854.........coccne 27

RT3394_RT4394

7024862..........c.cevveee 27
7024868..........c.eeeeee.. 27
7024881 ... 57
7025479 ...ccccoiie 101

7026597 .... 140, 144, 148
7026626 .... 140, 144, 148

7027365......cccccevnee. 207
7027367 ....cccvvveenen. 207
7027419 27
7027765 207
7027766.........ccee. 207
1027773 oo 213
T027774........cceeve. 213
7027775 ..., 213
T027776.....ccvvveenen. 213
T027777 oo 213
1027778 ..o 213
7027779 oo 213
7027780 ..ccccccoeeeee. 213
7027799.... 140, 144, 148
77363233......cccevee. 277
80463053.........ccueee. 317
8220007 ......ccveevnnenn. 265
8220022 .... 140, 145, 149
8220164............ 269, 273

8303511.81, 91, 106, 116

8310382... 153, 161, 169
177

83191040.......... 109, 119

8405009............ 112,122

8405101.88, 98, 112, 122

8405104 .88, 98, 112, 122

8406302.....cooereerenn. 147
8410013.......... 113, 123
85941016..... 88, 98, 112,
122
8750014 ..o, 81, 91
8760351........... 232, 236
8786514 ..o, 35
88521205 ..... 82, 92, 1086,
116
347



Corporate Office
JLG Industries, Inc.
1JLG Drive
McConnellsburg, PA 17233-9533 USA

C (717) 485-5161 (Corporate)
 (877) 554-5438 (Customer Support)
5 (717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com

0

OSHKOSH



	SECTION 1 - FRAME
	FIGURE 1-1. AXLE INSTALLATION
	FIGURE 1-2. STEER INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS)
	FIGURE 1-3. STEER INSTALLTION (CE, JAPANESE & UK CA SPECS)
	FIGURE 1-4. DRIVE/BRAKE INSTALLATION
	FIGURE 1-5. DRIVE HUB ASSEMBLY - FRONT
	FIGURE 1-6. DRIVE HUB AND BRAKE ASSEMBLY - REAR
	FIGURE 1-7. DRIVE MOTOR ASSEMBLY
	FIGURE 1-8. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM FILLED (AVAILABLE ON ALL SPECS)
	FIGURE 1-9. TIRE AND WHEEL INSTALLATION - 12 X 16.5 FOAM-FILLED NON MARKING
	FIGURE 1-10. TIRE AND WHEEL INSTALLATION - 33/16LL X 16.1 FOAM-FILLED
	FIGURE 1-11. TIRE AND WHEEL INSTALLATION - 33/1550-16.5 FOAM-FILLED
	FIGURE 1-12. TIRE AND WHEEL INSTALLATION - IN315/55D20 FOAM-FILLED
	FIGURE 1-13. STROBE LIGHT INSTALLATION (AMBER)
	FIGURE 1-14. LEVELING JACKS INSTALLATION
	FIGURE 1-15. LEVELING JACKS ASSEMBLY
	FIGURE 1-16. LEVELING JACKS VALVE ASSEMBLY

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. VALVES INSTALLATION (ALL SPECS EXCEPT CE AND JAPANESE SPECS)
	FIGURE 2-2. VALVES INSTALLATION (CE, JAPANESE & UK CA SPECS)
	FIGURE 2-3. MAIN VALVE ASSEMBLY (ALL SPECS EXCEPT CE, JAPANESE & UK CA SPECS)
	FIGURE 2-4. MAIN VALVE ASSEMBLY (CE, JAPANESE & UK CA SPECS)
	FIGURE 2-5. FLOW DIVIDER VALVE ASSEMBLY
	FIGURE 2-6. TANKS AND HORN INSTALLATION (DIESEL MACHINES)
	FIGURE 2-7. TANKS AND HORN INSTALLATION (GAS MACHINES)
	FIGURE 2-8. HYDRAULIC TANK ASSEMBLY
	FIGURE 2-9. GROUND CONTROL BOX ASSEMBLY (DIESEL MACHINES)
	FIGURE 2-10. GROUND CONTROL BOX ASSEMBLY (GAS MACHINES)
	FIGURE 2-11. MOTION ALARM INSTALLATION
	FIGURE 2-12. HOODS AND LADDERS INSTALLATION (RT3394)
	FIGURE 2-13. HOODS AND LADDERS INSTALLATION (RT4394)

	SECTION 3 - ENGINE
	FIGURE 3-1. ENGINE INSTALLATION - KUBOTA DIESEL T4F
	FIGURE 3-2. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B
	FIGURE 3-3. ENGINE ASSEMBLY - KUBOTA DIESEL E4B
	FIGURE 3-4. ENGINE INSTALLATION - KUBOTA DIESEL STAGE T4F WITH GENERATOR
	FIGURE 3-5. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR
	FIGURE 3-6. ENGINE ASSEMBLY - KUBOTA DIESEL E4B WITH GENERATOR
	FIGURE 3-7. ENGINE COMPONENTS - KUBOTA DIESEL E4B
	FIGURE 3-8. ENGINE INSTALLATION - KUBOTA GASOLINE
	FIGURE 3-9. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE
	FIGURE 3-10. ENGINE ASSEMBLY - KUBOTA GASOLINE
	FIGURE 3-11. ENGINE INSTALLATION - KUBOTA GASOLINE WITH GENERATOR
	FIGURE 3-12. ENGINE AND PUMP SUB-ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR
	FIGURE 3-13. ENGINE ASSEMBLY - KUBOTA GASOLINE WITH GENERATOR
	FIGURE 3-14. ENGINE COMPONENTS - KUBOTA GASOLINE
	FIGURE 3-15. FUEL/WATER SEPARATOR ASSEMBLY - DIESEL ENGINES
	FIGURE 3-16. COUPLING KIT - DIESEL ENGINES
	FIGURE 3-17. COUPLING KIT - GASOLINE ENGINES
	FIGURE 3-18. PISTON PUMP ASSEMBLY
	FIGURE 3-19. 7500W GENERATOR INSTALLATION - 50HZ (KUBOTA DIESEL)
	FIGURE 3-20. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA DIESEL)
	FIGURE 3-21. 7500W GENERATOR INSTALLATION - 60HZ (KUBOTA GASOLINE)

	SECTION 4 - SCISSORS ARMS
	FIGURE 4-1. SCISSORS ARMS INSTALLATION (RT3394)
	FIGURE 4-2. SCISSORS ARMS ASSEMBLY (RT3394)
	FIGURE 4-3. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT3394)
	FIGURE 4-4. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT3394)
	FIGURE 4-5. SCISSORS ARMS INSTALLATION (RT4394)
	FIGURE 4-6. SCISSORS ARMS ASSEMBLY (RT4394)
	FIGURE 4-7. SCISSORS ARMS INSTALLATION - WITH GENERATOR (RT4394)
	FIGURE 4-8. SCISSORS ARMS ASSEMBLY - WITH GENERATOR (RT4394)

	SECTION 5 - PLATFORM
	FIGURE 5-1. PLATFORM MOUNT INSTALLATION (LSS)
	FIGURE 5-2. PLATFORM WITH SINGLE EXTENSION INSTALLATION
	FIGURE 5-3. PLATFORM (12.6FT/3.84M LENGTH) WITH DUAL EXTENSION INSTALLATION
	FIGURE 5-4. RAIL INSTALLATION - PLATFORM WITH SINGLE EXTENSION
	FIGURE 5-5. RAIL INSTALLATION - 12.6FT/3.84M LENGTH PLATFORM WITH DUAL EXTENSION
	FIGURE 5-6. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITHOUT LEVELING JACKS)
	FIGURE 5-7. PLATFORM CONSOLE BOX INSTALLATION - DIESEL MACHINES (WITH LEVELING JACKS)
	FIGURE 5-8. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITHOUT LEVELING JACKS)
	FIGURE 5-9. PLATFORM CONSOLE BOX INSTALLATION - GASOLINE MACHINES (WITH LEVELING JACKS)
	FIGURE 5-10. DRIVE/STEER CONTROLLER ASSEMBLY
	FIGURE 5-11. PLATFORM MODULE INSTALLATION (LSS)
	FIGURE 5-12. PIPE RACKS INSTALLATION (OPTIONAL)
	FIGURE 5-13. WELDER ASSEMBLY
	FIGURE 5-14. WORKSTATION INSTALLATION (OPTIONAL)

	SECTION 6 - CYLINDER
	FIGURE 6-1. AXLE LOCKOUT CYLINDER ASSEMBLY
	FIGURE 6-2. LEVELING JACK CYLINDER ASSEMBLY
	FIGURE 6-3. LIFT CYLINDER ASSEMBLY
	FIGURE 6-4. STEER CYLINDER ASSEMBLY

	SECTION 7 - HYDRAULIC
	FIGURE 7-1. HYDRAULIC DIAGRAM - LEVELING JACKS
	FIGURE 7-2. HYDRAULIC DIAGRAM - STANDARD (ALL SPECS EXCEPT CE, JAPANESE & UK CA SPECS)
	FIGURE 7-3. HYDRAULIC DIAGRAM - STANDARD (CE, JAPANESE & UK CA SPECS)

	SECTION 8 - ELECTRICAL
	FIGURE 8-1. AC BOX AT PLATFORM INSTALLATION - 110V GFI (ALL SPECS EXCEPT AUSTRALIAN, CE & UK CA SPECS)
	FIGURE 8-2. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE SUPPLY LOCALLY) (ALL SPECS EXCEPT AUSTRALIAN, CE & UK CA SPECS)
	FIGURE 8-3. AC BOX AT PLATFORM INSTALLATION - 220V (PLUG AND RECEPTACLE BOX SUPPLY LOCALLY) (ALL SPECS EXCEPT JAPANESE SPECS)
	FIGURE 8-4. AC BOX AT PLATFORM INSTALLATION - 110V IEC YELLOW (CE & UK CA SPECS)
	FIGURE 8-5. AC BOX AT PLATFORM INSTALLATION - 220V IEC BLUE (CE & UK CA SPECS)
	FIGURE 8-6. AC BOX AT PLATFORM INSTALLATION - 220V AFSINT 107 (CE & UK CA SPECS)
	FIGURE 8-7. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 2X4 BOX (CE & UK CA SPECS)
	FIGURE 8-8. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 POST GROUND 70X70 BOX (CE & UK CA SPECS)
	FIGURE 8-9. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 2X4 BOX (CE & UK CA SPECS)
	FIGURE 8-10. AC BOX AT PLATFORM INSTALLATION - 220V CEE7 SIDE GROUND 70X70 BOX (CE & UK CA SPECS)
	FIGURE 8-11. BATTERY CABLE KIT
	FIGURE 8-12. BREAKER BOX KIT
	FIGURE 8-13. CHASSIS HARNESS
	FIGURE 8-14. ENGINE HARNESS - KUBOTA DIESEL
	FIGURE 8-15. ENGINE HARNESS - KUBOTA GASOLINE
	FIGURE 8-16. GENERATOR HARNESS - 7500W
	FIGURE 8-17. GROUND CONTROL BOX HARNESS (LOWER)
	FIGURE 8-18. GROUND CONTROL BOX HARNESS (UPPER)
	FIGURE 8-19. GROUND TO PLATFORM HARNESS (RT3394)
	FIGURE 8-20. GROUND TO PLATFORM HARNESS (RT4394)
	FIGURE 8-21. LEVELING JACKS HARNESS
	FIGURE 8-22. LSS HARNESS
	FIGURE 8-23. PLATFORM CONTROL BOX HARNESS
	FIGURE 8-24. PLATFORM MODULE HARNESS
	FIGURE 8-25. RECEPTACLE BOX KIT - 110V GFI
	FIGURE 8-26. RECEPTACLE BOX KIT - 110V IEC YELLOW (CE & UK CA SPEC)
	FIGURE 8-27. RECEPTACLE BOX KIT - 220V IEC BLUE (CE & UK CA SPEC)
	FIGURE 8-28. RECEPTACLE BOX KIT - 220V AFSINT 107 (CE & UK CA SPEC)
	FIGURE 8-29. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND (CE & UK CA SPEC)
	FIGURE 8-30. RECEPTACLE BOX KIT - 220V CEE7 POST GROUND 70X70 BOX (CE & UK CA SPEC)
	FIGURE 8-31. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND (CE & UK CA SPEC)
	FIGURE 8-32. RECEPTACLE BOX KIT - 220V CEE7 SIDE GROUND 70X70 BOX (CE & UK CA SPEC)
	FIGURE 8-33. RECEPTACLE/BREAKER BOX ASSEMBLY - 220V GFI

	SECTION 9 - DECALS
	FIGURE 9-1. DECAL INSTALLATION - ANSI AND ANSI EXPORT SPECS (ENGLISH)
	FIGURE 9-2. DECAL INSTALLATION - AUSTRALIAN, CE, JAPANESE & UK CA SPEC (ENGLISH)
	FIGURE 9-3. DECAL INSTALLATION - BRAZIL SPECS (SPANISH/PORTUGUESE)
	FIGURE 9-4. DECAL INSTALLATION - CHINESE SPECS (ENGLISH/CHINESE)
	FIGURE 9-5. DECAL INSTALLATION - CSA SPECS (ENGLISH/FRENCH)
	FIGURE 9-6. DECAL INSTALLATION - KOREAN SPECS (ENGLISH/KOREAN)
	FIGURE 9-7. DECAL INSTALLATION - LATIN AMERICAN SPECS (ENGLISH/SPANISH)
	FIGURE 9-8. DECAL INSTALLATION - OPTIONS

	SECTION 10 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 10-1. RECOMMENDED SERVICE PARTS STOCK

	SECTION 11 - SPECIAL OPTIONS/ACCESSORIES/KITS
	FIGURE 11-1. SPECIAL OPTIONS/ACCESSORIES/KITS

	PART NUMBER INDEX

